INGERSOLL-RAND

P-250SD

OPERATING & MAINTENANCE MANUAL
with spare parts list

MANUAL D'UTILISATION ET D'ENTRETIEN
avec catalogue de pieces detachees

BEDIENUNGS-UND WARTUNGSANLEITUNG
mit ersatzteilliste

LIBRO D'USO E MANUTENZIONE
con lista ricambi

Doosan purchased Bobcat Company from Ingersoll-Rand Company in MANUAL DE MANEJO Y MANTENIMIENTO
2007_. Any reference to IngersoII-Rar)d Compan)_/ or use of tradema(ks, con Lista de Repuestos
service marks, logos, or other proprietary identifying marks belonging
to Ingersoll-Rand Company in this manual is historical or nominative
in nature, and is not meant to suggest a current affiliation between
Ingersoll-Rand Company and Doosan Company or the products of
either.

. FROM TO
SERIAL No. RANGE L 895501 | | 856000



Doosan
Disclaimer


0009GE 2310GGGR v Toi¥ag

28b( Aty 324 - || N Anss

L0GMZIZh NdD
(S 0Gd N 1o




INGERSOLL-RAND

' PARTS BOOK C.P.N. 92124502
ISSUE No. 11

DATE MAY 1988
Revised (10-12)

P-250SD

OPERATING & MAINTENANCE MANUAL
MANUAL D'UTILISATION D'ENTRETIEN

BEDIENUNGS-UND WARTUNGSANLEITUNG

LIBRC D'USO E MANUTENZOINE

MANUAL DE MANEJO ¥ MANTENIMIENTO


Doosan
DATE OCTOBER


INDEX TABLE DES MATIEHES INHALTSVERZEICHNIS INDICE INDICE J-‘-edt-"
SECTION 1 SECTION1 ABSCHNITT 1 PARTE 1 SECCION 1 » \ t:‘_:
GENERAL DATA CARACTERISTIQUES ALLGEMEINE DATEN CARATTERISTICHE DATOS GENERALES wees
E GENERALI
ECTION 2 - | ]
SECTION 2 gecnionz ABSCHNITT 2 PARTE 2 SECCION-2 ;H. oy
Qperation . Avant de démarrer Bedienung Modo d impiego Funcionamiento ‘-\.-“JJ
Before Starting Vor dem Start Prima del I'avwwiamento Antes de la puesta en march o
Starting Unit Démarrage P h ey
arting Uni Arrét Anlassen Avviamento uesta en marcha iy
Stopping CTION 3 Abstellen Verifica spiafindicatori Parada i
SECTION 3 SECTION ABSCHNITT 3 Arresto SECCION 3 ¥ il
Lubricati Lubrification Schimi PARTE 3 Lubricacién -
Gu r|ca:t|on Généralités A(il mierung Lubrificazi General =5
enera . g gemeines ubrificazione :
huil . . s il
Compressor Oil Change Vlt?ang! d'huile compresseus Kompressordlwechset Generatita Cambio de aceite compresor aaall ui';_,...,
Engine Lubricating Qil Huile rn.ote}Jr lubrifi Motoril Cambio olio compressor Aceite lubricante motor Bt 35
Lubricant Specifications Nc_orr;:tl;::;;on ubrifiants Otvorschriften — Tabelle Olio Motore Especificaciones lubricante — AT
— Table ABSGCHNITT 4 Tabella specifiche lubrificanti cuadro i
SECTIPN 9 Wartung PARTE 4 SECCION 4
SE(':TION 4 Entretien Aligemeines . Mantenimiento £ gl
Maintenance Généralitds SIr Manutenzione General Glal)
G . SRR . Iriicklauf/Abscheider Generalita -
snera ' C!rcun de v'écupéranon Kompressordlfilter alita Linea de recuperacién s
gcwanger ngt.!l o Filtra 4 huile compresseur K ompressorSlabscheider: l-::lt)r?)czlir::;:l:ressore Filtro aceite compresor b s
ompressol t hui .
ympressor O Filter Elément séparateur d'huile element ) : . Elemento separador aceite Tnaall oog e
Cdmpressor Oil Separator compresseur Elemento filtrante del resor ety Jorli jae
Efement . Kompressordi serbatoio separatore compreso R
. : Huile compresseur iten/Rei PN ) Aceite compresor .
Compressor Oil Reifen/Reifendriicke ol aalte:
L atiques-pressions 0 compressar . . . danalt oy
neumatig P Radtager N L. Neumaticos/presidn neumaticos 11/ Y1 i
:};‘TBS'IEVFE_P'GSSUW Roulements de roues Motorolfitter Pressione pneumatici Cojinetes ruedas =y s o
A oo 5_3';:"'?5 Filtre & huile moteur Sicherheitsabschaltsystem Egiscmelt_to "'otte Filtro aceite motor Sl
Pnglne. "sr: te’; Sécurités entrainant I'arrét Batterie | tro o :;? mo ?;ed_ urezza Sistema de parada protectora o ul‘;}‘c—\;
B;::::‘:Ive utdown System du groupe Ventitatorantrieb - g:tt_teer:: arresto di sicur Baters ! o ’ ;.ru..
Batterie ’ Blkii . . . . e
Air Filter Elements : . KOHTPresmmlkumer Regotatore di pressione e velocitd Filtro combustible motor slphl mt o i
Cooling Fan Drive Cléments filirs dalr sohisuche Filtri aria Regulador de velocidad v presion a0 ey o i
Comp:m O'I':: ' Entrainment du ventilateur de Kraftstofftank Ventota di rafiredd . Vétvulo d o i all <y 30e
r Qil Cooler sy entota di raffreddamento escargadora 120
refroidissement ! ! atvula 9 L 1
l:z:?rank Réfrigérant dhuile compresseur sjg::ti::uei olio compressore :\Tp:k:r::nmador rafrigeracion :_J,Jr:tlg
Flexibles angu
Réservoir de gazole Serbatoio nafta Tangue combustible o 3l
hanally de b e
Jaeadl ol
1 r...4'|.|I
J psbas ad
dadis
S palas L4 laha
ARVt bl
S oo ez

INGERSOLLRAND




INDEX

TABLE DES MATIERES

INHALTSVERZEICHNIS

INDICE i{NDICE ‘)..;_,‘.EJI
SECTION 5 SECTION § ABSCHNITT 5 PARTE & SECCION 5 v el
Speed & Pressure Regulator Régulateur vitesse-pression Druck- und Drehzahiregter Regolatore di pressione Regulador velocidad v presion Aol akai LG
Adjusting Instructions Réglages Einstellung Istruzioni per la taratura Instrucciones para ajustes "
Dokl DAy V-V
SECTION 6 SECTION & ABSCHNITT 6 PARTE6 SECCION 6 41
Trouble Shooting Dépannage Fehlersuche Guasti Localizacion de averids g
Trouble-shooting Chart Tableau de recherche des pannes Fehtersuchetabelte Tabella del guasto Cuadro de localizacidn de averids 2pi g el
\-I'\'n'iring D\f"z-)glramC Schéma électrique Schaltplan Schema impianto elettrico Esquema de los cables A bTY
orque Value Chart ot )
SECTI SECTION 7 ABSCHNITT 7 CAPITOLO 7 SECCION 7 JolS elpr i e
PA'::‘SON; RECHANGES ERSATZTEILVERZEICHNIS ELENCO DEI COMPONENTI LISTA DE PIEZAS . o
LSt 7.1 Commandes . . el s oY
710 Moteur :.1_1 Fahrer 7.1 Azionamenti : 7.1 Impulsadores, motor rlyhl o AF gaf
. rivers : oto S yht L~
. r Echappement ' Motore _— i Motor A et
Engine Systdme combustible Auspuft Condotti di scarico Escape
EXhEUSt " ¢ Kraftstoffsystem Sisterna d*alimentazione Sistema de combustible Sl £y
uel System 7.2 Compresseur 72 Luf i . | “":
7.2 AirEnd : Comprasseur complet k‘ ll" t:lu:tntt!@de 1.2 Lat? Aria Compressa: 7.2 Corl"lpresor o ':ll"ﬁ'f‘-'“
Air end complete ompl. Luftaustrittsende Lato aria compressa al completo Compresor completo h.-..n]. Il:“; rL.l;o
7.3 Air tntake System : 7.3 Systéme admission air . N - cr
Air Filter Assy vatem Ensemble filtre air 7.3 L}‘fta"'sauus\’“em 7.3 Sistemad’ammissione dell’aria: 7.3 Sisterna entrada de aire elpdd oA i
Air Filter Mounting Support filtre air Luftl[ltersatz . Insieme filtro dell’aria Equipo filtro da aire Ll i ey
7.4 Foul Luftfilter-Befestigung Montaggio filtro aria Montaie filtro de aire B :JU e
.4 Regulation : 7.4 Réglages e Ny
Unloader Déchargeur 7.4 Regelung 7.4 Regolazione: 74 :‘jf;"?‘"
Air Piping Tuyauterie air Ausgleichsventil Scaricatore Regulaci 6n I
Mmlm'um Presu.re. Valve Soupape de pression minimum Luftleitungen Tubature dell’aria compressa Descargador . "J').""“h
and lef:r::;;rge Piping et tuyauterie déchargeur Mindestdruckventil Valvola di pressione minima Tuberia aire S s plee
";”5%"' "", e'ss ] Cylindres air und Abgasrohre Tubature aria di scarico Vélvula presidn minima A
-2 ooling ystam : Luftzylinder Cilindri aria compressa ¥ tuber(a de descarga el i
(F)?lnCDn\lie 1.5 Systéme refroidissage 7.5 Kiihtan Cilindros aire : r-{"‘l ul:'
il Cooler . ! . °
Transmission ventilateur -2 Runianlage 7.5 Sistema di raffreddamento ) . L
Sﬁfpar:at.or Tank Refroidisseur huile Geb_!asntrleb Azionamento del ventilatore 7.5 Sisterna de engriamiento o el ‘3_3_\*'\1' o
Oil Piping Val Réservoir séparateur 0"‘”“"{' Radiatore olio Impulsador ventildor ﬁ: NS
Oil Temp Bypass Valve Tuyauterie huile Sﬁz?:leldartank Serbatoio di separazione Enfriador aceite : )
I Soupape dérivation température Itungan Tubature dell‘clic Tanque separador
. trol and Monit - D }
;fﬁf::_"’ and Monitoring huile Umgehungsventil/Oltemperatur Valvola di ‘bypass’ per Tubera aceite : ‘-‘;‘5""::;‘1:"\;
’ ‘ali Valvula de desvio temperatura Tl v
Battery 7.6 Systéma de contrble et de 7.6 Steuvarungs und Uberwachungs temperatura dell‘lio de aceite P JSusy prioall < Zay
Wiring Harness and Switches commande Anlage 1.6 Sisterna di Controllo e di
Instrument Panel Batterie Batterie - . . Dy kil il dea AV
. Misura: 7.6 Sistema de control - - i
Control Panel Faisceau de cablage et panneau Kabelbaum und Shalter Batteria Bateria S APV sl ey g
contacts instrurments Instrumententafal Cablaggio & commutatori Mazo de cables e interruptores LYy el )
Panneau contr ble Steuerpuit Pannello di strumentazione Tablero de instrumentos sy
Panello di controllo Tablero control A
b st LAl

201V dilalt Ly

ol

INGERSOLL-RAND




INDEX

TABLE DES MATIERES

INHALTSVERZEICHNIS

INDICE

INDICE

o gt

7.7 Sub Assembly

Main Components —
Enclosure — Plating and Decals
7.8 Trailer Equipment
Running Gear — Lights —
Bumper — Wheels and Tyres
7.9 Fasteners

7.10, Recommended Spare
Parts

Filter Service Kit

Basic Spares Set
Intermediate Spares Set
Major Spares Set

Gasket Set

711 CPN, Index

7.7 Sous-ensemble
Principaux composants
Compris — Plaques et auta-collants

7.8 Equipement remorque
Accessoires de marche —
Lumidres — Amortisseur —
Roueas et pneus

7.9 Fixations

7.10. Pieces Detaches

Recommandees

Kit entretein filtre

Jeu de pieces detaches
de bases

Jeu de pieces detaches
intermediaries

Jeu de pieces detaches
majueres

Jeu de joints

7.11 Index Nos, pieces

7.7 Unteraufbau
Hauptbestandteile -
Anlagen - Ausstellung der
amtlichen Bescheinigung
und Abziehbilder

7.8 Anhanger —Ausstattung
Laufwerk - Lichter —
StoBdimpfer - Rider und Reifen

7.9 Befestigungen

7.10. Empfobhliene
Ersatzteile

Filtro Service-Psket
Ersatzteile Fundamental
Ersatzelle Zwischcensatz
Hauptersatzelle-Staz
Dichtungssatz

7.11 Inhalsverzeichnis Ersat-
teilauflistunf

7.7 Sottogruppi
Efementi principali—
Allegati— Ptaccatura ed adesivi

7.8 Apparecchiatura di
Rimorchio

Trasmissione — Luci —
Paraurti — Ruote e Pneumatici

7.9 Dispositivi di Fissaggio

7.10. Ricambi Raccomandati

Corredo manutenzione filtri

Corredo Pezzi di Ricambio di
Base

Corredo Pezzo di Ricambio In-
termedio

Corredo Pezzi di Ricambio Prin-
cipale

Corredo guarnizioni

7.11 Indice parti di ricambio

7.7 Sub-montaje
Componentes principalss -
Incluso - placas y calcomanias

7.8 Equipo remolcador
Tren rodante - luces
parachoques - ruedas y
neum éticos

7.9 Abrazoderas

7.10 Repuestas
Recomendados

Kit sarvicio filtro

Juego repuestos baisco
Juego repuestos intermedio
Juego repuestos principal
Juego juntas

7.11 indice nemero de repuestos

T PR e TR IV

CYERWPCE PR P
645‘; LoVl i il
EIPRIPACICS TP PEY [P 3
TSV b ey il

ISTpP

M) i Vo1

o2

INGERSOLLRAND




FOREWORD

AVANT — PROPOS

VORWORT

PREFAZIONE

INTRODUCCION

In preparing this muititanguage
publication, every effort has
been made to provide suflicient
information to permit an opera-
tor to perform his duties so asto
receive rnaximum performance
and trouble free service from
the compressor, All classes of
equipment, regardless of how
well built, require a certain
amount of attention, The pur-
pose of this publicstion is to
acquaint an operator with the
functions, operation and servic-
ing of the various. components,
which were built with the very
best of materials and workman-
ship, to obtain maximum life
from the compressor,

Befare starting the compressor,
the instructions shou!d be care-
fully read to obtain a thorough
knowtedge of the duties to be
performed. Teke pride in the
compressor, keep it clean, and
in good mechanical condition.
For major servicing, not covered
in this publication, consult your
nearest Ingersoll-Rand Company
Branch office, or the distributor
from whom the compressor was
purchased. Correspondence with
a branch oftice, or distributor,
must always specify the serial
number ot the compressor as
waell as the model,

Tous nos efforts ont été apportés
dansla composition de cette
brochure en vue dinformer
Tutilisateur aussi complétement
que possible et de lui permettre
ainsi d'obenir le maximum de
rendement.

Tous les équipements sans
exception, quelle que soit leur
fabrication, exigent un minimum
d’attention.

Le but de cette brochure est de
familiariser Vutilisateur avec les
fonctions, travail et lubrification
des différents composants de 1a
machine, lesquels ont é1é
fabriqués avec des matériaux de
premier choix et une main
d’oeuvre des plus qualifiées, dans
le but de prolonger au maximum
|a vie du compresseur.

Avant la mise en route de la
machine, il importera de lire
attentivement les instructions
afin d’avoir une connaissance
parfaite des consignes A
respecter.

1l faut que Yutilisateur soir fier:

de son compresseur et qu'll le
garde dans un #tat impeccable de
propreté et de fonctionnement.

Pour des réparations importantes
non décrites dans ce manuel,
consulter te plus proche bureau
de la Compagnie Ingersoll-Rand
ou le Distributeur chez wui le
compresseur a 6té acheté. Dans
toute carrespondance, précisez
bien le type du compresseur et
son numéro de série.

Diese mehrsprachige Anleitung
soll dem Bedienungspersonal
alles Wissenswerte (ber die
Wartung und einen storungs-
freien Betrieb vermittein. Die
einselnen heschreibungen sollen
mit der Funktion, Bedienung
unr' Wartung vertraut machen,
um eine optimale Leistung und
lange Lebensdauer des Gerites
zu gewdhrleisten.

Die Anleitung sollte vor der
Inbetriebnahme des Kompressor
sorgfaltig gelesen werden, um
die erforderliche Bedienung und
fachgerechte Wartung genau
kennenzulernen.

" Vor dem Anlassen des Komp-

ressors sind die Anweisungen
sorgféltig durchzulesen, damit
ein genauses Bild iber die zu
leistenden Auggeben erhalten
wird. Man sollte auf den Komp-
ressor stofz seln, ihn sauber und
mechanisch in gutem Zustand
haltan. GroRe Wartungen, dia in
diesem Buch nicht behandelt
werden, bitte an der nichsten
Ingersoll-Rand Dienstello oder
beim Fachéndler, bel dem der
Kompressor bezogen wurde,
besprechen. Jegliche Korresp-
ondenz mit alner Zwueigstelle
oder dem Fechhiindler muR stets
die Seriennummer und Angaben
iiber das Modell enthalten.

Nella stesure di queste pub-
blicazione in pi( lingue si v farto
ogni sforzo per dere all éperatore
twutte le informazioni necessarie
per ottenere dalla macchina le
migliori  prestazioni con il
massimo rispettodelle condizioni
d‘uso e manutenzione.

Qgni macchina, per bein costruita
che sia, richiede sempre sicune
elementari operazioni di
manutenziohe, Lo scopo di
questa pubblicazione ¢é di
famitiarizzare I'operatore con la
manutenzione della macchina, ta

lubrificazione di tutti i suoi
compenenti costruiti con
materiali selezionati ed
assemblati de  manodopera

qualificate, il tutto el fine di
oftenere la messima durata del
Vostro compressore.

Prima di avviare il compressore
& opportuno leggere attenta-
mente le istruzioni al fine di
conascere  sufficientemente e
reali prestazioni a caratteristiche
della macchine. Cercate di
curare il Vostro compressore,
mantenetelo pulito e in buone
condizioni  meccaniche. Per
ulteriori e piu precise consigli
sutla manutenzione non riportati
su questa pubblicazione, consul-
tate il rappresentante o la filiale
Ingersoll-Rand piu vicina. Per
qualsiasi contatlio © corrispon-
denza con le filiali o il
rappresentante Ingersolt-Rand si
dovrd sempre specificare il
modello detla macchina e il suo
numero di matricola.

Se ha preparado este manual
con sumo cuidado con el
propésito de dar al operario toda
la informacion necesaria para el
rendimiento maximo, y sin
averids, del compresor. Todo
equipo, aunque sea de la mejor
fabricacidn, exige atencidon. El
objeto de esta publicacion es el
de hacer conocer al operario las
funciones, las operaciones y el
mantenimiento de los distintos
componentes, tos cuales han
sido fabricados ¢con elementos v
mano de obra de primera
calidad, para asi prolonger al
maximo la vida del compresor.

Antes de la puesta en marcha de
la maquina hay que leer con
atencion las instrucciones, para
asi tener un perfecto conoci-
miento de las medidas que hay
que tomar. El operario debe
estar orgulloso de su compresor,
manteniéndolo en un estado
impecable de
funcionamiento. Cuando sea
necesario realizat un servicio de
revisibn mayor, no incluida en
esta publicacibn, se debe
consuitar a !a Oficina de
Ingersott-Rand mas préxima, o
al distribuidor donde se compro
el compresor. Cada vez que se
haga una consulta la corespon-
dencia debe especificar tanto el
modelo como el nimero de serie
del compresor.

fimpieta y de,

et gab o st o AR VRN
PURVELENNCY P ISP I R T
RTINS I PR UL UV {
Mo faslall s Lad Zoow dea
;..:.'L';Ll PSR > Yt N ey J"ji
N TP P S | Y PRI
e e Ll da Zolaall
el AL U e
T A T
hain e oY iz el
T A I TR VoY)
N Sl ;"-"'L"_‘ )':—U ULAI-'?i e
LR e el laitalt e B

,daddt g

o

cs LA L el b
Mo el Al SN el d

Chmree H oAy GREs G e

CEE

HIES \j_- L.:.l:.« 4.]5.3:—'_- .h-ﬁl—.d-lb J_:'-_'JW
Dt iU i i
T P L I WL 5 [ PR

. ” t .
I JCR R LT S PR L |

S T e S0
Aot o ey helall wa oy 23
R ST I ST
BN hitall LAL 0 S5

LAy

INGERSOLLRAND

3




GENERAL DATA CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE DATOS GENERALES
GENERALI
- 3035 - - 1907 _
. — i |

i
F

£
o
o
¥

INGERSOLL-RAND




TECHNISCHE DATEN

GENERAL DATA CARACTERISTIQUES
COMPRESSOR COMPRESSUER KOMPRESSOR
Model P250 SD Modéle P250 SD Model| P250 SD
Actual Free Air De“verv 250 cfm Débit réel dair 250 cfm .Tatsdchliche 250 cfm

Normal Operating Pressure
Maximum Pressure
Operating Ambient Temp

Range at Sea Level
Cooling System

102 Psig 7 Bar
114 Psig 7.9 Bar
23°c - 52°C

Oil Injection

Pression de marche normale
Maxi Pression
Temperature ambiante de

102 psig 7 Bar
114 Psig 7.9 Bar
23% —52°%

marche au niveau de la mer entre

Normaler Betriebsdruck
Max. Druck

Betrieblicher Umgebungstemp-

100 Psi (6.9 Bar)102 psig 7 Bar
114 Psig 7.9 Bar
23%C —52°%

eraturbereich bei Seehohe

Oil Capacity 14 Ltrs. 3 Imp Gal Systeme de refroidissement Injection d'huile Kiihianlage Oleinspritzung
Capacité huile 14 Ltrs. 3 Imp Gal Filllvermdgen 14 Ltrs. 3 Irmp Gal

ENGINE MOTEUR MOTOR
Type / Model Deutz FALO12 Type/Modéle Deutz F4L912 Typ / Modell Deutz F4L912

. . Zylinderanzahl 4
No. of Cylinders 4 Nombre de cylindres 4 Fiillverméaen O 9.46 Ltrs. 2.08 Imp Gal
Oil Capacity 9.46 Ltrs. 2.08 Imp Gal Capacité huile 9.46 Ltrs. 2.08 Imp Gal Geschwingi Keit bei 2'500 Rpr'n '
Speed at Full Load 2500 Rpm Vitesse & charge pleine 2500 Rpm Vollbelast?.m
Speed at ldle 1400 Rpm Vitesse au ralenti 1400 Rpm g

Electrical System

Power Available at 2500 Rpm
Battery

Fuel Tank Capacity

12 Volt Neg Ground
74 B.H.P. 55.2 Kw

128 ah 510cc
118 Ltrs. 26 Imp Gal

Systéme électrique
Puissance disponible a

2500 pmn
Batterie
Capacité réservoir combustible

12 volt a la terre
74 B.H.P. 656.2 Kw

128 ah 510cc
118 Ltrs. 26 Imp Gal

Geschwindligkeit im Leerlauf 1400 Rpm

Elektroaniage

[12 volt, negative erdung

Verfugbare Leistung bei 2600 U/min 74 B.H.P. 55.2 Kw

Batterie

128 ah 510¢c

Fiiltvermdgen Brennstofftank 118 Ltrs. 26 Imp Gal

WEIGHTS

Poids

GEWICHTE

Shipping Weight -

Gross Weight

{Ready to Operate)

No. of Wheels / Tyre Size
Tyre Pressure

1300 kg
1400 kg

2/6.70 15 x 6PR
3.25 Bar 47.1 Psig

Poids d’expédition

Poids brut

(Prét & la marche)

Nombre de roues/Taille pneu
Pression pneu

1300 kg
1400 kg

2/6.7015x 6
3.25 Bar 47.1 Psiy

Versandgewicht
Brittogewicht
{betriebsbereit)

Anzah! der Rider/ReifengroRe

Reifendruck

1300 kg
1400 kg

2/8.70 15 x 6PR
3.25 Bar 47.1 Psig

1 .1 EEC RUNNING GEAR

INGERSOLLRAND




CARATTERISTICHE

DATOS GENERALES

GENERALI e e
COMPRESSORE COMPRESOR daaall
Modello P260 SD Modelo P250 SD G Y g vve Jeaglt
Mandata Aria Effettiva 250 ¢fm Entrega actual de aire libre 250 cfm g - Tve Jeldall slggll addh (Ll
Pressione Normale d'Esercizio 102 psig 7 bar Presibn operacidon normal 102 psig 7 bar GY ) b da gl Wl v Gt Al bais
Presion Maxima 114 Psig 7.9 Bar 114 Psig 7.9 Bar e Yl aa
Gamma temperatura ambiente  23°C —52°C Gama de temperatura ambiente 23°C — 52°¢C LA R AL e RV U PN REY PP T
di esercizio a livello mare de operacion al nivet del mar ol e (g s e
{quota zero)
Sistema di Raffreddamento Iniezione ollo Sistema de enfriamiento Inyeccion aceite
Capacita Qlio 14 Ltrs. 3 Imp Gal Capacidad de aceite 14 Ltrs. 3 Imp Gal
MOTORE MOTOR 3l
Modello Deutz F4L912 Tipo/Modelo Deutz F4L.912 L T AN/ g gl
Numero di Cilindri 4 No. de cilindros 4 3 b sae
Capacita Olio 9.46 Ltrs. 2.08 Imp Gal Capacidad de aceite 9.46 Ltrs. 2.08 Imp Gal A gt dn
Giri a regime massimo 2500 Rpm Velocidad con carga completa 2500 Rpm Yo.. Jobl B de
Giri a regime minimo 1400 Rpm Velocidad en vacio 1400 Rpm Veeo L de
Impianto Elettrico 12 volt/terra neg. Sistema el étrioc 12 volt tierra neg. o e B VY Sl el
Potenza disponibile a 2500 rpm 74 BHP 55.2 KW Potencia disponible a 2500 rpm 74 BHP 65.2 KW B 00, ¥ [ mSailaryve TS Fiyas Yoo o s B il
Batteria 128 ah 510ce Bateria 128 ah 510cc I
Capacit Serbatoio Carburbante 118 Ltrs. 26 Imp Gal Capacidad tanque combustible 118 Ltrs. 26 Imp Gal 24 Ol dae
PESH{ PESOS oby W
Peso di Spedizione 1300 kg Peso embarque 1300 kg ool 050
Peso Lordo (pronto a 1400 kg Peso bruto (tisto para trabajar} 1400 kg s LT
funzionare Numero de ruedas/tamahode  2/6.70 15 x 6PR (Joasill )
Numero di ruote/dimensione  2/6.70 15 x 6PR Neum aticos SN el 23onall s
dei pneumatici Presion neum aticos 3.25 Bar 47.1 Psig BV ks
Pressione dei pneumatici 3.25 Bar 47.1 Psig
1 .2 INGERSOLL-RAND




GENERAL DATA

CARACTERISTIQUES TECHNISCHE DATEN CARATTERISTICHE DATOS GENERALES
GENERALI

wale Ql:hu

WARNING

CONTAINS
|ASBESTOS

Breathing asbestos
dust is dangerous
to health

Follow safety
instructions

INGERSOLLRAND




GENERAL DATA CARACfERlSTiQUES TECHNISCHE DATEN CARATTERISTICHE DATOS GENERALES buin N
‘ GENERAL!
SAFETY WARNING AVERTISSEMENT SECURITE  WARNUNG AVVERTIMENTI DI ADVERTENCIA © S e yid

Components of a non-metallic
fibrous material may contain
small quantities of white
asbestos. When handling, dis-
mantfing or assembling these
components please observe the
foliowing rutes :

1. Always operate in a well
ventillated area.

2. Dispose of waste in asealed
container.

3. Use water to damp down
dust.

4. Avoid inhatation of dust
particles,

Les éléments en matidre non-
métallique peuvant contenir de
faibles quantités d'amiante
blanc. Pour le montage, le
démontage et ta manutention de
ces éléments’ observer les pré-
cautions suivantes :

1. Le travail doit toujours se
faire dans un endroit bien aéré.

2. Jeter les déchets dans un
récipiant hermétique.

3. Utiliser de I’eau pour faire
déposer la poussiére d’amiante,

4, Eviter d‘inhaler les parti-
cules de poussidre d’amiante.

Teite aus nichmetallischem, fas-
erigen material kdnnen kleine
mengen weilen Asbestmaterials
enthalten. Beim Berilhren, Dem
ontieren oder Montieran solcher
Produkte bitte nachstehende
Anweisungen befolgen :

1. Stets in gut durchiiifteten
R&umen arbeiten.

2. Die Entfernung von abfall
hat stets in einem ahgesiegelten
Behalter zu erfolgen.

3. Mit Wasser
ammen.

Staub eind-

4. Einatmen von Staubeiten
vermeiden.

SICUREZZA

I componenti che sono prod-
otti con una sostanza fibrosa
non metallica possono cont-
enere  piccole quantitd di
asbesto bianca. Quando si mane-
gglano, si smontano o si rimon-
tano tali componenti si prega di
osservare le regole che seguono:
1. Lavoare sempre in una
zona ben ventilata.

2.  Buttar via ogni rifiuto in
un contenitore sigitlato.

3. Usare accqua per ridurre la
polvere.

4, Evitare l'inalazione di part-
icelle di polvere.

Componentes de un material
fibroso no metélica pueden
contener pequehas cantidades
de asbesto blanco. Al manejar,
desarmar © armar estos comp-
onentss, sfravse observar las
siguientes reglas :

1. Siempre trabajar en un area
bien ventifada.

2, Botar los desperdicios en un
recipiente sellado.

3. Usar agua para mojar el
polvo,

4, Evitar la inhalacion de
particulas de polvo.

Al sl S e Jan gy A
a8 Joe SIS L)l ¢ Lides

TR T I P
1 CJL:S,UO-‘IA\T.:S;}'L_J.J.SLJJ

Dl LI et galt C-'“
il der O G Azt 3t ()

VS‘ l-l.ﬂ) L_’ CJ\._ILAJ‘ o r.a.l.i'-'- (Y
|

by S A8 U Jeamsd (T
I

S QL;}Q—JLL:.-l\T.;-E(t

INGERSOLLRAND




OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USO FUNCIONAMIENTO Jeaidl

2 0 INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-. = '

BEFORE STARTING

1. Place the unit in 8 position
as level as possible. The design
of these units permits a 15 degree
lengthwise and a 15 degree side-
ways [imit on outofdevel
operation. The engine, not the
compressor, is the limiting factor
in any case. When the unit is to
be operated out-ofleval it is
important to keep the engine
crankcase oil level near the high
level mark (with the unit tevel}.
DO. NOT owerfil either the
engine or the compressor with
oil.

CAUTION : If the unit is to be
connectad to a common header
or together with any other source
of compressed air: maks sure a
chackvalve is fitted to the unit.

2. Open blowdown valve to
ensure all pressure is relieved in
system, Then close valve.

3. Check the compressor oil
level in sight glass with compres-
sor level, oil level should be
between max. & min. marks on
sight glass indicator.

4.  Check the engine lubricat-
ing oil in accordance with the
operating instructions of the
engine oparator’s manual.,

5. Check diesel fuel level. A
good rule is to top up after each
shift.

This prevents condensation
occurring in fuel tank.

CAUTION : Use only a No. 2-D
dissel fuel oil with a minimum
cetane number of 45 and sulphur
content not grester than 0.5%.

AVANT LE DEMARRAGE

1. Placer le groupe sur sol
aussi plat que possible. Lincli-
naison maximale est fixde & 1
aussi bien dans le sens de la
longueur que dans celui de la
largeur, Le moteur, non pas le
comprasseur, constitue le facteur
limitatif. S’ est envisagd
d’exploiter e groupe sur une
dénivelation, il est important que
I'huile moteur arrive jusqu’au
repdre maxi ou peu s'en faut
{groupe horizontal).

NE PAS TROP REMPLIRd huile
ni le moteur ni le compresseur.

ATTENTION : Montage obliga-
toire sur le groups d'un clapet
de retenue en cas de branche-
ment & un collecteur de mise en
conumun ou A une sutre source
d'air comprimé.

2. Ouvrir ta soupape d'éch-
appement afin d'alléger le syst-
éme de toute pression. Puis
former {a soupape.

3. Contrdle du niveau d’huile
compresseur A laide du viseur:
compresseur de niveau, Nhuile
doit arriver entre les repéres
maxi et mini du viseur.

4. Contrdle de I'huile moteur
suivant prescriptions de la doc-
umentation du constructeur.

5. Contrdle du niveau de
gazole. 11 est une bonne pratique
de faire le plein au terme de
chaque poste.

Ceci empéche la condensation
dans les réservoirs de carburant.

VOR DEM ANLASSEN

1. Kompressor maoglichst
waagerecht aufstellen. Seine
Konstruktion erfaubit den
Betrieb bei 15° Neigung in
Langsrichtung und 15° Neigung
in Querrichtung, einem Grenz-
wert, der Letzten Endes nicht

" durch den Kompressor, sondern

durch den Motor bedingt wird.
Bei Betrieb des Kompressors auf
schrigem Gelinde ist darauf zu
achten, daB {bei waagerechter
Stellung) der Olstand im Kurbel.
gehiuse des Motors maglichst
nahe an die obere Markierung
herankommt.

Motor und Kompressor NICHT
mit Of iibarfiillen.

ACHTUNG : Wenn der Kompres-
sr an einen  gemeinsamsn
Druckkessel angeschiossen oder
oder mit anderen Kompressoren
rusammengeschaltet werden soll,
mull unbedingt ein Riickschlag:
ventil gingebaut wereden.

2. Zur volistandigen Oruck-
entiastung des Systems das
Entlastungsventil &ffnen. Dann
wieder schlieflen.

3. Bei waggerechtern Kom-
pressor den Olstand im Schauglas
ablesen; er muRl zvischen der
Maximal- und Minimal- Markier-
ung des Schauglases liegen.

4. Motarschmierst nach den
Anweisungen des Motorhand-
buches kantroltieren.

PRIMA DI AVVIARE LA
MACCHINA

1. Piazzare 18 macchina in una
posizione la piQl orizzontale pos-
sible. Il massimo dislivelio con-
sentito dal disegno ¢ di 15° sia
nel senso della larhezza che in
senso longitudinale. In ogni caso,
il fattore che limita la possibilitd
di usare 1a macchina in dislivello
non & il gruppo compressore, ma
it motore. Quando si debba
lavorare in  posizione non
livellata, occorre mantenere il
livello olio nella coppa motore
(misurato con 1a macchina in
posizione arizzontale vicino al
segno di max.

In ogni caso, NON mettere mal,
né nel motore né nel compres-
sore, pit olio della quantitd
massima consentita.

ATTENZIONE : Sella macchina
viene collegata ad un collettore
comune, o vieme montatc in
paralleio con aitre fontl di aria
compressa, si dovrd instatlare
sufla macchina una valvols di
non ritorno.

2. Aprire la valvola di scarico
in modo ds scaricare tutta la
pressione presente nel sistema,
Chiudere guindl questa valvola.

3. Colcompressarein posizione
livellata, controllare attraverso i
ventrino spia il livello olio nel
compressare. Tale livello deve
essere tra | contrassegnt max. e
min. sul vetro indicatore.

* comprimido sin

OPERACION ANTES DEL
ARRANQUE
1. Colocer la unidad en ta
pasicidbn  la  mds horizontal
posible. El disefic de estas
unidades permite una operacitn
desnivelada con un limite de
152, tanto a lo largo como
lateratmente. El motor y no el
compresor s el factor restrictivo
en cada caso. Cusndo sea neces-
ario operar la unidad en una
posicidn  desnivelada es impor-
tante que el nivel de aceite del
cérter corresponda a la marca
superior en el indicador, verifi-
cado cuando la unidad se encyen-
tra en la posicibn horizontal.

NO LLENAR ni el motor ni el
compresor con un exceso de
aceite.

ADVERTENCIA : No conectar
ls unidad & un colector o »
cusiquier otrs fuente de aire
squiparla
prevismente con una vélvula de
retencidn.

2, Abrir la vélvula de purga
para asequrarse que no hay pre-
sibn en el sistema, Entonces
cerrar la vatvula.

3. Manteniendo nivelado el
compresor, verificar el nivel del
aceite. Et nivel del aceite debe
estar entre las marcas de méximo
y mihimo en el indicador,

4.  Verificar el aceite lubri-
cante del motor en conformidad
con las instrucciones dadas en el
manua! del operador,

Jtdl eadl g3

JECICRPNY- RN | RPSL 5T SR
h el gy LSV
Vo spir s Loty ;.:lJu-,]‘
Vo s ¥l iV s de s
I AR T SN
L kilal Y 8l
bRl key M 5 e sasdl
DA S wby § Lpy )l
d o e his gy al
'_5’.:__U e — 'J’o\l'f o
(e s g eyt Sl
aal s L elalt ) B S d WE Y
. f‘-';.U'l F

I X R N LI g Y e
PNy PN il
bl dgll 2 uae
A e T SR

o Sy padll ples il Y
J;'.Hr.: . rwiywldlr‘lﬂ
fL..AJl

S ohilal o gpew s oY
g RELaly bt 0L Ly
S GBI el s ats
Aty itk S e
S = N R |
W, dall o =y san -
S il sl sl dad

CHAD fate el

o1

INGERSOLLRAND




QOPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J—. l-'

9

HIGHDISCH (7
TEMPERATURE

HIGH ENGINE o
TEMPERATURE

LOW ENGINE
OIL PRESSURE @

ALTERNATOR (p
NOT CHARGING \."

&)

&

@
®

I
service-ar O POWER ())
O OFF l OVERRIDE

@ @) /_SIART®
. 1 .

PUSH AFTER
WARM LP

©

N

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L USO

FUNCIONAMIENTO

ok 21

6. Close all service valves to
allow full air pressure which
ensures proper oil circutation,

7. Do not operate the mach.
ine with the doors open as this
may cause overheating.

NOTE : In order to allow unit
to start at a reduced load, a
buttontype ‘‘start-run’’ “valve,
focated on the control panel, is
incorporated in the reguiation
control system. The valve suto-
matically returns to start posi-
tion when the unit is stopped
and air pressure blowndown.

8. CAUTION : If gir needs
to be blad from the fuel system,
usa the banjo fitted, on the side
of the injection pump.

The inner nut (large) onty should
ba released. DO NOT RELEASE
the small outer nut.

STARTING UNIT

All normal starting functions

are incorporated in the key
oparated switch {1).
A, Turn key to override

position. All four lights A, B,
C, and D, on the circuwit board
should be illuminated.

B. Continue to turn switch
to “start” position and release
to “run” position as soon as
engine starts, The override of
the safety shutdown devices
will | be carried out
untif engine oil pressure rises and
the systemn will then operate
normally,

ATTENTION : Utiliser exclusive-
ment du gezole No. 2-D, indice
de cétane 45 ninimum, teneur
maximum an soufre 0.5%.

6. Fermer toutes wvalves de
refoulement de sorte que fa cir-
culation d'huile soit assurée par
une pression d'air maximum.

7.  Ne pas faire marcher la
machine evec les portes ouver-
tes comme ceci peut entrainer
de la surchauffe.

REMARQUE Une valve de
démarrage-marche normale 3
bouton située sur le tableau de
commande, montée sur le cir-
cuit de régulation, permet de
démarrer & charge réduite. A
I'arrdt du groupe (chute de la
pression de refoulement), la
valve ravient auvtomatiquement
en position de démarrage.

8. ATTENTION : S'il est
nécessaire de purger le systéme
d'alimentation, utiliser le banjo
prévu sur ls cdté de la pompe
d’injection. SEUL V'écrou in-
térieur (le plus gros) doit &tre
desserré. NE PAS DESSERRER
le petit écrou extérieur.

ENSEMBLE DE DEMARRAGE

Toutes les fonctions de dé-
marrage normal se trouvent dans
fe contact & clé (1).

A, Mettre !a cié & la position
by-pass. La#s quatre vouants A,B,
C et D sur le panneau de circuit
devraient s'allumer.

5. Dieselstand kontrollieren.
Es impliehlt sich, den Tank
nach jeder Arbeitsschnicht
aufzufillen.

Dadurch wird Kondensation im
Kraftstofftank vermieden.

ACHTUNG : Nur Dieseld) mit
giner Cetanzahl von mindestens
45 und einem Schwefelgehalt
von hichstens (,5% verwenden.

6. Zum Aufbau des Luft
druckes im Interesse guter
Olzirkutation  alle  Austyitts.
ventile 6ifnen.

7. Kompressor nicht mit
offenen Tiren betreiben, da
dies rum HeiBlauf fiihren kann.

ANME RKUNG : Um den Kom-
pressor  gegen geringere  Last
anfahren zu konnen, ist in das
Regelsystem ein “Start-Betrieb™
Ventil mit Kpopf an der
Bedienungstafel eingebaut. Bei
Abstellen des Kompressors und
Abfallen des Luftdruckes kehrt
dieses Ventit automatisch in
Start-Stellung zuriick,

8. ACTUNG : Zum Entliiften
der Kraftstoffanlage die
Hohlschraube an der Seite der
Einspritzpumpe verwenden. Nur
die innere (groBa} Mutter ldsen.
Die klgine 3uBere Mutter DARF
NICHT geldst werden.

ANLASSEN DER EINHEIT

Der Schliisselschalter (1) ist fir
alle normalen Startfunktionen
zustandig.

4. Controltare il livelto olio'net
motore, seguendo le istruzioni
riportate nel libretto uso a
manutenzione del motore,

5. Conwollare il livello nafta.
&’ buona normal rabboccare al
termine di ogni turno di tevoro.

In tal modo si previene la form.
azione di condensa nel

ATTENZIONE : Usara esclusiva-
ments gasolio n.2-D, con numerc
di cetano parl ad simeno 45 ¢
con contenuto di zolfo non
superiors aflo 0.5%

6. Chiudere turte le vatvole di
servizio, in modo da permettere
la piena pressione d’aria neces-
saria per far circolare bene | olio.

7. L'apparecchiatura non
deve essere messa in funzione
con porte aperte altrimenti si
potrebbe verificare del
surriscaldamento,

NOTA : Per consentire I"avvia-
mento della macchina con carico
parziglizzato, nel sistema di
regolazione ¢ incorporate una
valvola ‘avviamento-marcia'’ del
tipo a pulsante, situata sul pan-
nefle di comando. Quando la
macchina si arresta & non vi &
piu pressione residua, 1a valvola
ritorna  automaticamente  in
posizione di avviamento.

8. ATTENZIONE : Se
bisogna spurgsre del’sria dal
sistema d'alimentazione de!
carburante, si deve usare il
raccordo orientabile situato sul

6. Verificar el nivel del com.
bustible diesel. La costumbre de
flenar el tanque después de.cada
turno de trabajo da buenos
resuitados.

Esto previene condensacibn en
el tanque de combustible.

ADVERTENCIA : Usess sols-
mente aceite diese) No. 2-D con
un numero minimo cetano de
45 y un contenido de azufre no
mayor de 0.5%.

6. Cerrar todas las valvulas de
servicio para asi permitir presibn
maxima de aire, el cual asegura
la circulacion debida del aceite.

7. No hacer funcionar la
mbquina con las puertas
esto podrih causar recalenta-
miento.

NOTA : Para permitir gue ia
unided arranque B8 carga
reducida, una vilvula de

“‘arranquemarcha”, con su pul-
sador ubicada en la tablilta de
mando, es incorporada al sistema
de regulacidn de control.
Cuando Jla wunidad deja de
funcionar y la presion baja
esta vilvula vuelve automatice
maente ala posicién de arrangue.

B PREVENCION : Si hay que
purgar aire del circuito de
combustible, tiene que hacerse
por el racor banjo en el costado
de 1a bormba de inyeccibn.
Solamente se debe aflojar la
tuerca interior (es decir la
grande}). NO AFLOJAR |a
pequefia tuerca de mas afuera.

Ol oy see Ak -0
n'..“l'.g-l -Ji_' :\:-\._.'-\..aj'ﬁ saelad Gﬂ,
e by S e

RIS il o lia

T g
Jopedaghy ) i feard oS
.','l:,..Jl 308 CL' é.Ul té""" r.i)
S5 dup Ny o te G Y
RN T pogs |

NIPECS ECE PP i T |
el LIS s il

g s e

D085 | sl Jas YoV

I:J}Js"\ll-l’h—-—-:ii";b-_,;lﬁ

Sl

o LR Thedi HET
e 1
) Abas Al v.AA:‘ ‘}4—’\.{
sl el g el
Al s mada htah :\a-,,l J‘"
— T L
sems eleall Ly | bl bala.
N LU VROP PR (S DY
bt s b dyias i cady ae
L & A

s

Sy Y sl B 0 A
rJn.h.'.-.a‘ x.}_,-.;_,_“ J'LP o s|),“
e g LS Lt e
FERES U] [ POPUPL | - S
Jpeall s ¥ BB (S

i oealt L yldd

3

INGERSOLLRAND




OPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USO FUNCIONAMIENTO Jg;\-:;"
CAUTION Enszure that al! B. Continuer & tourner la  A.  Schlissel in Uberstever-  flanco della pompa d'iniezione. UNIDAD DE ARRANQUE Jeietd ey damy
curcuit board lights are ax- clé jusqu'd la position dedé- Stellung drehen. Die  vier E necessarior svitare soltanto |l Se h od das |

tinguished. If eny lights re-  marrage™ et la remettre & la  Lampen A, B, C, und D aufder  dado pilt grosso che b poi quello an incorporado todas las

main illuminated, stop machine
snd chack sngine oil and engine
oil pressura switch.

C. The engine will now be
running at reduced speed. Allow
unit to warm up then depress
start-run valve (2) . The engine
will immediately increase to
max. Speed and compressor
will soon reach normal op-
erating pressure.

Normally the unit must be
started with the service valves
closed.

CAUTION Nover allow the
systom pressurs to fafl below 50
psi (3.45 Bar] 10 ensure adequate
oil flow to the compressor at
low temperature.

If the engine does not start, refer
to the Trouble Shooting Chart
found in this publication end to
the separate engine operator's
manual,

Allow the engine to warm up,
then push the ""start+un’’ valve,
At this point in the operation of
the unit it is safe to apply full
load to the engine.

STOPPING

Close all service valves. Allow the
unit to run unloaded for a few
minutes to reduce the engine
temperatute. It is important to
idle an engine 3 to 5 minutes
before shutting it down to allow

position "marche” dés que le
moteur démarre. Le by-pass
des appareils de sécurité sera
affactué dés que la pression
d'huile dans  lLensamble du
moteur s'éléve, le systéme alors
marchera normalement.

ATTENTION : S'assurer que
tous les woyants du pennsau
du circuit sont éteints. Si wn
voyant queiconque reste allumé
arrdter a8 machine et vérifier
Fhuile duv moteur ot lo contact

de pression d'huile.
C. Le tmoteur tourmera
maintenant A uns  vitesse

Laisser chauffer I'ensemble puis,
appuyer sur la soupape de
démarrage {3). Le moteur tour-
nera alors rapidement & s
vitesse maximum et le com-
presseur atteindra bientdl s
pression d'opération normale.

En principe, le démarrage est
effectuéd aprés fermeture des
valves de refoulement.

ATTENTION : Ls pression ne
doit jamais chuter au-dessous de
50 psi (3,45 bars), il y va du
débit d'huile vers le compresssur
aux basses températures.

S5i le moteur ne part pas, se
reporter au tableau de recherche
de pannes incorporé 3 ls présenie
documentation, et 3 la docu-
mentation séparée du con-
stucteur du moteur.

Schaltplatts miissen

B. Schalter weiter in Start-
Stellung drehen und, sobald der
Motor anspringt, in Betriebs-
Stellung schalten lassen. Die
Sicherheits- Abstelleinrichtungen
werden iibersteuert, bis der Mo1-
ordldruck ansteigt und das
System normal laufen kann,

ACHTUNG : Sicherstollen, dai@
alla Lampen susyegangen sind.

Wenn noch eine  Lampe
Konpressor abstellen und
Motoridl und Motordl-Druck-

wilchter kontrollierne.

C. Der Motor lduft jetzt mit
geringerer Drehzahi, Warmlau-
fen lassen und Start-Berrieb-
Ventil {3} betstigen. Der Motor
lduft sofort auf wvolle Touren
und erreicht bald den norm-
alen Betriebsdruck,

Im Normalfall wird der Motor mit
geschlossenen Ventilen angetassen.

ACHTUNG Druck niemals
unter 50 psi (3,45 Bar} sinken
lassen, damit ausreichende
Olversorgung des Mompressors
bei niedrigen Temperaturen
gewihrleistet wird.

Wenn der Motor nicht anspringt,
in det Fehlersuchetabelle dieser
Druckschribt und  im  ein
schiagigen Motorhandhuch
nachschlagen.

Motor warmiaufen lassen und
“Star1-Betrieb " Venlil betitigen.
Oer Motor kann jet#1 mi1 Vollas
betrieben werden.

interno, NON BISOGNA AS.
SOLUTAMENTE SVITARE il
pil piccolo dado asterno.

DISPOSITIVE
D'AVVIAMENTO

Tutte e normali funzioni
d"avviamento sono state

incorporete nel commutatore a
chiavetta {1}.

A Girare la chiavetta in
posizione d’intervento
esclusivo [ciod di ‘override'}.

Tutte le quattro spie A, B, C
e D situate sulla plastra cir-
cuitale devono essera sccese.

B. 5i passa quindi il commu-
tatore alla posizione di "start™
ed appena il motore si avvia il
commutatore va in posizione
di “run”. | dispositivi d'arresto
automatico vengono ‘by-passati’
automaticamente fino a che la
pressione dell ‘olic del motore
comincia a salire ed il sistema
funziona normalmente.

ATTENZIONE - Verlticare che
tutte la spie sul circuito risultino
spento. Se uns spia qualsiasl
rimane accesa, bisogna fermare
subito la macchina o controilsre
il Nvello d'olio nel motore e
Finterruttore di pressions dell’
ollo.

C. A questo punto il motore
sta funzionando a regime
ridotto. Bisogna lasciarlo

riscaldare per poi premere la
valvola di ‘startrun’ (3). A

funciones normales de arranque
en ta Nave interruptor.

A, Hacer girar la llave hasta
llegar a la posicibn bypass
{desvib}, Las cuatro luces A, B,
C, v D en el tablero de circuitos
deberén iluminarse.

B. Continuar girando el in-
terruptor hasta Ylegar a ta posic-
ibn  “start” (arrangque) vy en
cuanto el motor camience 8
funcionar cambiar ta posicion a
“run” {marcha). Los elementos
de paro por seguridad serén des-
viados hasta que suba la presibn
del aceite del motor; de shi’en
adefante el sistema trabajarh
normalmente.

ADVERTENCIA Asegurarse
que todas Ias Juces del tablero
ds circuitos esten spagadas. Si
siguna de lss luces sigs encen-
dida parer las mbguina y exam-
inar «f aceite del motor y ol
interruptor de Ia presibn del
aceite del motor.

C. €1 motor ahora funciona
a ung velocidad reducida. Per-
mitir que la unidad e calienta
entonces presionar el botbn
de la vhlvula 'start-run” lar-
ranque-marcha) (3). De inme-
diato el motor acelerd a su
valocidad méxima vy el com-
presor luego acalzarf la pres-
ibn normal de operacibn.

ADVERTENCIA:Nuncapermita
que &l sistema de presion baje a
menos de 50 psi (245 Bar)

&t ez (V) Josd #lida Ol
RN Y L 1

eIl mdge QU Al b (|
BIISE RSN FCORN RN (R Y
l:njlcl)qgljuhi&u\”

W

ot I bl 2355 i (0
C_..o'_,_“ g_.,..;...g lJ.,L‘..:J‘ s b
B R L VI B (P FE A U
LW GG s 5l a2l
M;»)lﬂ,:qgwcaﬁ,

S g el

il St ot O o st e
ot o 3ty . il 234 48315 2100
J&hi.‘_ﬂ_, HI4 1] iyl | sla. ),;
Suy had pldey d ol o)

gy

e e Sl ek OV (o
it 5 ol i g . i
fE A () o ks plas e
Blal J1 U G 2t de e
JUJB e S B Ly

ol Jat faal

halaos dole sam ! bati _f
REFIEPRFPNT N

ol by ! hid g Y 4
votoyda i b tigho Oy
e a0 Oleal iy L (A
s § daiLall §) S St

Laisal 350

4

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Jw. .-|

lubricating oil and cooling air to
carry heat away from the com-
bustion chamber, besarings, shafts
etc. Turn the switch 10 the
“OFF" position.

NOTE : As soon as the engine
stops the automatic blowdown
valve should relieve all pressure

from the receiver-separator
system,
CAUTION Never aflow the

unit to stand idie with pressure
in the roceiver-separator system.

Should any of the three shut-
down failures occur, the unit
will stop.

In a shutdown situation the
function of the panel lights
is to indicate the spacific fail-
ure which caused the unit to
shut down,

Laisser chauffer le moteur, puis
appuyer sur la valve de démar-
rage-marche normale.  Aucun
inconvénient dés lors 3 mettre
I8 moteur en pleine charge.

ARRET

Fermer toutes valves de refoule-
ment. Tourner & vide pendant
quelques minutes pour réduire
la température du moteur. Il
importe qu'un moteur tourne 3
vide pendant 3 4 5 minutes avant
F'arrét de sorte que Fhuile de
graissoge et Pair de refroidis-
sement puissent assurer |'echange
de la chaleur développée par les
chambres de combustion, les
roulements, les arbres etc Tourner
la contact &  position “arrit”.

REMQRQUE : Dés l'arrét du
moteur, la valve automatique
vide-vite doit décharger com-
plétement le circuit bouteille-
séparateur.

ATTENTION : Na jamais laisser
un groupe & Uarrét avec le cir-
cuit  bouteille-séparateur en
pression.

Si Vun des trois appareils
d'urgence se8 déclenche, V'en-
semble s'arrdtaera.

Dans une situation d'arrdt d'urg-
ence, la fonction des voyants
du panneau est d'indiquer la
cause spécifique & entrainé Yar-
rit de ['ensemble.

ABSTELLEN

Alle Aystrittsventile Schliellen.
Kompressor einige Minuten leer
faufen lassen, damit der Molor
abkithlen kann. Der Motor mull
var dem Abstelten unbedingt 3
bis 5 Minuten leerlaufen, damit
das Schmierdl und die Kuhlluft
die Wirme wvon der Brenn:
kammer, den lagern, Wellen
abfuhren konnen.

Schalter in Stellung OFF
{AUS) drehen.

AMME RKUNG Sobald der
Motor zum Stillstand kommt,
baut das automatische Ent-
lastungsventil den Druck im

Druckspeicher-Abscheidersystem
wollkommen ab.

ACHTUNG : Kompressor niamals
mit unter Druck stehendem
Druckspeicher-Abscheidersystemn
stehen lassen.

Falls einer der drei Zustdnde
eintritt, die das Abstellen des
kompressors erforderlich
machen, stellt sich die Maschine
ab.

In dieser Situation zeigen die
Kontrollampen den Fehler an,
der den Kompressor sbgestellt
hat.

BETRIEBSSTUNDENZAHLER
Nr. 6A zeigl die Betriebsstunden
des Kompressors an.

questo punto il motore passa
subito a8 massimo regime ed il
compressore  raggiunge entro
pochi istanti la sua pressione
operativa normale.

Di norma la macchina va avviata
con | rubinetti de servizio aperti.

ATTENZIONE : Non lasciar mai
che Ias pressione del sistemna
sconda al di sotto di 50 libbre/
pollicaZ tclod 3,45 bar) por
assicurate al compressore una
lubrificaziono adeguata malgrado
Ia tomperatura bassa.

Lasciar prima al motase il tempo
dh scalclarsi, e quindi premere il
pulsante i’ avviamento-marcia’ .
A questo punto si pobra senza
aleun rischio mettere il motore
in regime di piento carico.

ARRESTO

Chiudere tutti i rubinetti di
servizio. Per far scendere la tem-
peratura del motore, permettere
al compressor di girare a vuoto
per qualche minuto. E’ impor-
tante far girare il motore al
rminimo per 3-5 minuti prima
dell’arresto perché ['olio Tub-
rificante e Varia del sisterna di
ratfreddamento possanosmaltire
il calore delta camera di com-
bustione, dei cuscinetti, degli
ecceters. Mettere il com-
mutatore in posizione di

AVVERTENZA Appena il
motore si arresta, la valvola
automatica di scarico dovrebbe
consentire la fuoruscita detla
pressione rimasta nel sistema
servatoio-separatore.

para assgurar  la circulacibn
sdecuads de aceite en el com-
presor en temperaturas bajas.

Si el motor no arranca refiérese
al  Trouble Shooting Chart
{Cuadro de Averids) que se
encuentra en esta publicacién y
también al manual preparado
para el operador del motor.

Permita que el motor se caliente
y acontinuacién pulsar el botén
de _la wvilvula  “start-run”
{arrangue-marcha). En  este
momento se puede, sin peligro,
poner el motor en plena carga.

PARADA

Cetrar todas las vélvulas de
servicio. Permitir que la unidad
funcione sin carga por varios
minutos pera reducir la temper-
atura del motor. Es importante
mantener un MOEtOr en vacio por
3 a b minutos antes de parario
para permitir que el aceite
lubricante y el sire de entria-
miento quiten el calor de la
cdmara de combustibn, los
cojinetes, los ejes, etc. Poner el
interruptor en posicibn “OFF”
(cerrado).

NOTA : Al pararse el motor la
vélvula de purga automitica
debe quitar toda la presién del
sistemna receptor-separador,

ADVERTENCIA : Nunca per:
mitir presion en el sistema
receptor-separador cusndo la

unidad se encuentra parada.

AP WL I B JEN U PE N Y
:! 3l 4,-3'~..a|:- [TEN] J;‘- Lhe
ol Lasll Sy Gt e

Jasly

bples aisl L ekt Bligs
P

».L-'J _.:’u_' . EA),.” ...L"":" -
caele B2y LASIL 2 AL
iyl

Far v deddl Slles an Gl
NN JRCIKTRPR NEA]
e 51."“ iJl';- FESTY J"—"‘"‘-‘J
Laindl oL d ot Ly el
b Blae Jrad Ltaoge
AN P el Jandt e aad g
C_..a')ll J‘ CL::I.'I.\ )J| 03\_9)

SNy

e Lo e

e Bl iy e A
fe A plas Sz Vg el
S lall Casd NS E,;;L-)J;\f'ﬁ
. }JUJUJ_E.:.JI rL\iJ oF

HIPIESNF R WESR t.uY L
rui.; J bis 4y & RIPTTRN T
J.ol.dlf‘}.i...li

I NEREPRIPTIN S PR P
syl O A ST

Iyl daky c._a;q;,;n a3
KIS TR () NV S¥PS |
(REEH VR S S

il

o5

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J_. ‘-‘

TOTALISATEUR D'HEURES
DE FONCTIONNEMENT réf.
6A. I indique e nombre
d’heures de fonctionnement du
groupe.

ATTENZIONE :Primadilascisre
la machina a riposo, non mancare
di  accertarsi che il sistema
serbatoio-separatore non sia pid
in prestione

It dispositivo d’avviamento si
fermerd se una qualsiasi delle
tre possibilith di guasto viene
a verificarsi.

11 CONTAORE : {n. di rif. 6A)
porta il conto dette ore di lavoro
detla macchina.

Si falla una de las tres protec-
ciones de parada la unidad de-
Jarb de funcionar. En una
situacitin de parada les luces del
tablero de mande indicarén el
fallo que ha ceusado dicha par-
ada.

CUENTAHORAS Rel; No. BA
indica el nomero de horas de
operacion de la unidad.

[T R -.-—‘.l‘ T T2 W [ 7
Lall i 248 Ay fr

b J‘

INGERSOLLRAND




LUBRICATION LUBRIFICATION SCHMIERUNG LUBRIFICAZIONE LUBRICACION Ryl
GENERAL GENERALITIES ALLGEMEINES GENERALITA GENERALIDADES e bl

The compressor is initially
supplied with oil sufficient for
500 howrs operation. Always
check the oil level before start
up of a new compressor, 1f unit,
for any reason, has been drained
it must be filled with clean new
oil before it is put in operation,

COMPRESSOR OIL CHANGE

After 500 hours operation {or
2500 hours if synthetic lubricant
usedl an oil change must take
place. 1f compressor has been
operated under adverse condi-
tions, or under long shutdown
periods, an earlier oil change
may be necessary as oil
deteriorates with time as well as
by operating conditions, Regular
oil change every 300 - 500 hours
{or six months, whichever comes
first) is not only desirable but a
good insurance against the accu-
mutlation of dirt, sludge or
oxidized oil products.

CAUTION : Make sura that the
compressor oil level is never
above the cantra of sight gauge.
Add oil onty if the lavel falis to
the bottom of the sight gauge
when unit is not running.

Completely drain the recejver-
separator, piping and oil cooler.
After the unjt has been com-
pletely drained of all oil, replacs
the drain plugs, making sure they
ara tight. If the oil is drained
immediately after the unit has
been run for some time, most of
the sadiment will be in suspen-

Le compresseur cotient au départ
une quantité d'huile suffisante
pour 500 heures de fonctionne-
ment. Se faire une régle de con-
trler e niveau d'huile avant de
démarrer un compresseur neuf.
5i ke groupe a &té vidangé, faire
le plain d’huile.

VIDANGE D'HUILE

Une vidange compldte de I'huile
cst obligatoire aprés 500 h de
fonctionnement oy 2.500 h avec
tes lubrificants synthégues. Si les
conditions d'utilisation du com-
presseur sont défavorables, et de
toute fagon aprés prolongé, il
est parfois nécessaire de procéder
& des vidanges plus fréquentes
car V'altération de I"huile résuite
non seulement des conditions de
fonctionnement, mais aussi du
temps’ Une vidange compléte
toutes les 300-500 h {ou 6 mois
& défaut de ce totat d'hueres de
fonctionnement) est non seule-
ment souhaitable, mais encore
elle constitue una bonne assur-
ance contre I'accurmulation de
crasses, boues at déchets oxydés
d'hydrocarbures.

ATTENTION : Le niveau d’huile
du compresseur ne doit jamais
monter su-dessus du milieu du
vissur. Faire I'appoint sxclusive-
ment s le niveau chute au bas
du viseur moteur A ['arrét.
Vidanger comptéterment  la
bouteille séparatrice, les
tuyautaries et le réfrigérant
d’huile. Aprés vidange totale

Der Kompressor ist bei der
Auslieferung mit einer fir 500
Betriebsstunden ausreichenden
Oimenge gefiillt. Vor der ersien
Inbetriebnahme  ¢ines neuen
Kompressors immer den Olstand
kontrollieren. Wenn das (! aus
irgendeinem Grund abgetassen
wtrde, myull der Kompressor vor
der Weideraufnahme der Arbeit
mit reinem, frischen O aufgetillt
werden.

KOMPRESSORQLWECHSEL

Nach 500 Betriebsstunden {oder
2500 Stunden bei synthetischer
Schmierung) ist ein Clwechsel
vorzunehmen.ungiinstigen Einsatz-
bedingungen  oder Iéngerep
Betriebsunterbrechungen kann
hiiufigerer Otwechsel erforder-
lich werden, da das O im Lauf
der Zeit seine Wirkung verliert.
Es wird regelméBiger Olwechsel
alle 300 bis 500 Betriebsstunden
{oder mindestens alle - sechs
Monate) empfohlen, da auf diese
Weise die Ablagerung von
Schmutz. Schlarmm und Oloxy-
dationsprodukten ausgeschaltet
wird.

ACHTUNG : Olstand nie iiber
die Mitte des Schauglases hinaus
staigen lassen.

Druckspeicher-Abscheider, Rohr-
leitungen und Olkihler ganz
entleeren. Danach die AblaB-
schrauben wieder gut schlieBen.
Wann das I sofort nach
Abstellen des Kompressors
abgelassen wird, sind die meisten

Il compressore & consegnato con
olio sufficiente per le prime 500
ore di funzionamento. Prima
della messa in moto wverificare
sempre il livello olio. Se |"olio
¢ stato vuotato per una raglone
qualsiasi, ripristinare il livello
con olio nuovo e pulito.

CAMBIO OLIO
COMPRESSORE

Cambiare I'olio 500 ore d'eser-
cizio (o 2500 se si usa un lubri-
ficante sinteticot. Se il
motocompressore € stato sotto-
posto a impieghi gravosi o 8
rimasto a lungo fermo, pud
essere necessario diminuire il
periodo tra | eambi olio. L'olio
infatti si altera con il tempo e in
condizioni di uso severe. | cambi
olio effettuati regolamente ogni
300 - 500 ore {in ogni caso non
oltre 6 mesi) sono una buona
precauzicne per evitare
{'accumulo di sporcizia, sceglie o
prodotti derivanti dall’'ossida
zione dell’olio.

ATTENZIONE : Ul livello dell’
olio compressore non deve mai
superare il centro del vetrino
spia. Aggiungere olio ss il
liveito dell’'olio, & macchina
ferma, sflora il bordo inferiore
del vetrino spia.

Svuotare  completamente il
serbatoio-separatore, le tubazioni
e il radiatore detl'olio. Riswvi-
tare # tappo a serrario.
Eseguendo questa operazione
con I'olio ancora caldo lo

En primer lugar el compresor
contiene una cantidad de aceite
suficiente para 500 horas de
functionamiento, Controlar
siempre el nivel de aceite antes
de poner en marcha un com-
presor nuevo. Si, por cual-
quiera razdn que sea, la unidad
ha sido wvaciado, es necesario
Itenarla con acgite nuevo y limpio
antes de ponerla en marcha.

CAMBIO DE ACEITE DEL
COMPRESOR

Se debe cambiar el aceite
desples de 500 horas de
operacién (0 2500 horas si se ha
usado un lubricante sintético), Si
el trabajo del compresor ha sido
bajo condiciones desfavorables,
o si han habido largos peridos de
paradaes posible que este cambio
sea necesario antes, puesto que
el aceite se deteriora tanto por el
tiempo como por condiciones
adversas. Cambios de aceite cada
300500 horas (o seis meses
segan lo que ocurra primero)
son no sbélo deseables pero
también un buen seguro contra
las acumulaciones de suciedad,
sedimento o productos de aceites
oxidados.

ADVERTENCIA Asagurarse
que el nivel de aceite del com-
presor nunca asté mis arriba
que ol centro del indicador. Solo
afiadir aceite cuando of nivel s
encusntra al fondo del indicador
cuando la unidad s8 encuentra
parada.

D hilalt a5 D 5

Fars

Caela o e hacsd
S et oy s
NN SN N R R SE [
LR R VE T LIV TR VLIV 4
hilall o) i

il A

NP )

R R LT
S 3lael You o gy ful
e tasl v a3t (leasd
O R S g reta
s 3 A fan o
Py C- I BRI I P
RO
Se L R e G
. uk:-‘ﬂ.-:-.:.”-_":;!t.’ X \.-3_,-”::-_11-4
B R LTt
e LS4y el eve - v
s (VA Ul L g
Lo Sl gl g LW
LSy

) S O e ASU e
e S o Bl s, Yl
LU ROV S-S BT
e it 1 gt aisl
P I S PN PR S ST A
1

 ad Jla Y e WS s
dngy Loy Y S,
St ol e i e
S0y gl e aShy iy et

.0

INGERSOLL-RAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG LUBRIFICAZIONE LUBRICACION 3= =
sion and, therefore, will drain du groupe, remettre et bloquer Schmutzstoffe in  Suspension svuotamento  richiede meno Drenar  completamente el FEYL I WP SCLN VR P PCRe [ P
more readily. les bouchons de vidange. 11 est urd laufen daher leichter ab. tempo ed eventuali impurita receptor-separador, las yuberias

CAUTION : Shorter oil change
intervals may be nscassary if
unit is operated under adverse
conditions.

WARNING : DO NOT, under
any circumstances, remowve any
drain plugs, or the oil filler plug
from the compressar tubricating
and cooling system without first
making sure the air receiver sys-
tem has been completely relieved
of ell air pressure.

CAUTION : Some oil mixtures
are incompatible, and result in
the formstion of varnishes, shel-
facs, or lacquers which may be
insoluble. Such deposits can
cause ssrious troubles including
clogging of the filters, Whers
possible, try to avoid mixing oils
of the same type but differant
brands. A brand change is best
made at the time of a complete
oil change.

ENGINE LUBRICATING OIL

Refer
Manual.

COMPRESSOR LUBRICATING

AND-COOLING OIL
RECOMMENDATIONS

to Engine Operator’s

Alternate  lubricants  should
conform to the specifications
found in Table: Compressor
Lubricant Specifications.

CAUTION Care should be
taken to .ensure that all down-
stream components will ba com-
patible with synthetic lubricants,

souhaitable de vidanger aprés
une période de fonctionnement
appréciable, car le gros des
sédiments est alars en suspension
ce qui en favorise 'écoulement.

ATTENTION : Eventueliement,
raccourcir la périodicitd des
vidanges dans des conditions de
fonctionnement défavorables.

DANGER : EN AUCUN CAS il
ne faut déposer un bouchon
{vidange ou remplissage) relevant
du circuit de graissage du com-
presseur ou celui de refroidisse-
ment sans s’assurer au préalable
que la bouteille d’air est totale-
ment détendue.

ATTENTION . Certains mélanges
d’huile sont incompatibles, ils
entrainent Ia formation de
vemnis, de gommes ou de taques
risquant d'Stre insolubles. Ces
dépdts peuvent entrainer des
dommages graves {colmatage des
filtres . . .). S"sbstenir dans toute
Is mesure du possible de
mélanger des huiles de méme
type mais de marques dif-
férentes. Misux vaut changer de
marque dhuile au moment d‘une
vidange compléte,

6 mois si cette périade intervient
en premier.

S'il est fait usage d'une huile

conforme MIL-L46152 ou
DEXRON {huile hydraulique
pour boites automatiques),

vidanger et faire le plein d’huile
nueve toutes les 500 h de fon-

ACHTUNG Bei ungiinstigen
Betriebsbedingungen ist  hauf-
igerer Olwechsal erforderlich.

WARNUNG : ERST DANN die
Ablalschrauben oder den Ein-
filtverschiu von der Schmier-
und Kiihlanlage des Komgpressors
losschrauben, wenn der Oruck
im Druckspeicher vollstandig
abgebaut wurde,

ACHTUNG : Gewisse Olsorten
sind inkompatibel und fiilbren
zur Bildung von unlbslichen
Lacken, Schellack oder Firnis-
produkten. Diese setzen sich ab
und kdnnen zu schwerwiegenden
Stiérungen, ~ unter  anderem
Filterverstopfungen, fiihren.
Wenn mdglich immer gleiche
Olmarken  verwenden.  Die
Umstaliung auf das Ol eines
anderen Herstellers erfolgt am
besten beim kompletten
Blwechsel.

MOTOROL

Siehe einschldgiges Motorhand-
buch.

KOMPRESSORSCHMIER-
UND -KUHLOL

Die Schmiermittel miissen den
Angaben der Tabelle '{ivor-
schriften™, entspraechen.

ACHTUNG : Sicherstellen, daRR
sich alle nachgeschalteten
Bauteile mit kiinstlichen
Schmiermitteln vertragen.

si troveranno ancora in sospen-
sione,

ATTENZIONE : Con impieghi
gravosi pud essers necesario
cambiare I'olio compressors con
maggior frequenza.

PRECAUZIONE : Non svitare
mai nessus tappo di svuota-
mento ¢ di riempimento prima
di essere sicuri che qualche
circuito non sia in pressione.

ATTENZIONE : Le miscele di
olic diversi sono spesso incom-
patibili, ne deriva infatti fa
formazione di vernici, morchie o
lacche insolubili. Tali formazioni
sono causa di cattivo funziona-
mento e intasano i filtri. Se
possibile - avitare di miscelare
ofio anchae simili,

OLI0 MOTORE

Seguire le
costruttore.

prescrizioni  del

LUBRIFICANTI
RACCOMANDATIPER IL
GRUPPO COMPRESSORE

Nella tabella seguente sono
elencati i tipi di olio racco-
mandati per la lubrificazione.

ATTENZIONE : Tutto cid che
viene a contatto con i'olio deve
essare  compatibile con i
lubrificanti sintetici.

y el enfriador de aceite. En
cuanto s¢ ha vaciado completa-
mente el compresor, volver a
colocar los tapones de purga,
asegurandose que estan bien
apretados. Si el vaciado se realiza
inmediatamente  después de
trabajo prolongado del com-
presor, la mayor parte de los
sedimentos se encontrardn en
suspension y resultard mas facil
drenarlos rapidamente.

ADVERTENCIA : Los intervalos
entra cada cambic de aceite
deberan ser més cortos en el caso

de trabsjo en condiciones
desfavorables.
ATENCION : Cualquiera gque

sean las condiciones NO
QUITAR NUNCA el tapon de
llenado del sistema de lubri-
cacidn y refrigeracion del com-
presar sin asegurarse previamente
de que no existe presion alguna
de aire en el sistemade recepcidn
de aire.

ADVERTENCIA : Ciartas maz-
clas de aceites son incompatibles,
y pusden resultar formaciones

de barnices, lacas, etc. que
pueden ser insolubles. Tales
depbsitos pueden  ocasionar

serios dafios, tales como atascos
en tos filtros. Evitar en todo to
posible las mezclas de aceites de!
mismo tipo pero de marcas
diferentes. Un cambic de marca
dehe efectuarse cusdo se cambie
ol acaite por completa.

NI (PSPPI I
5 b b by b dales
- il

JRPE R TR R c i
o ) il o3 130 sy p o
e b iy b

il S g ol Y Dok
R JCH P RWSEIPRY [ |11
e e s .;,.!"Jl FLUPVRP e N
o ASTN s deblal y ay caad
SLied e oo LIS haalt id
L elydt

O B
T s P
RTINS PR S
RTINS PRSP T B L_S'UI
TUER VI 0 g -1 B |
v S ey RCF PR e W]
Al Do) e Jal>
Dl A e S gy
M el ody sl 048
RERSTRRCIPNEe

Sl G5 =)

LDt Jrig ol S e,
g A 4
. hitall

o SR s o g
:LJ,_L_{.\ J a;,_-_._tl_ ol i
Chelall G ctisly.
¥t O easth g e
o Bl DU sl g A
LRI RS

o]

INGERSOLL-RAND




LUBRICATICN

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

AMBIENT TEMPERATURE
125°F (51.7%)
to
—10% {-23.3°C)
USE LUBRICANT:
MIL-L-46152 — SAE 10W
or
MIL-L.-2104B —SAE 10W
ar
DEXRON or DEXRON
Il AUTOMATIC TRANS-
MISSION FLUID

AMBIENT TEMPERATURE
-10°F (-23.3%)
to
-50°F {—45.6°C)
USE LUBRICANT
**MIL-1.-236998

{Synthetic Lubricant)
*** MIL-L-46167
{Sub-zero Arctic Lubricant}

Ascertain  that MIL-L46152
lubricants meet APl Class CC
only and not CD.

***MIL-L-236998B — Lubricants
which meet this specification are
used in most jet aircraft engines
and should be awvailable world-
wide.

** *MIL-L-46167 — is intended
to supsersede Federal Specifica-
tion APG No. 1 [Aberdeen
Proving Ground Purchase
Description No. 1) APG No. 1 is
the current designation for sub-
zaro arctic lubricants.

cionnement ou tous les 6 mois
si cette période . intervient en
premier,

HUWILE MOTEUR

Voir la documentation du con-
structeur du moteur,

RECOMMANDATIONS
HUILE DE GRAISSAGE-
REFROIDISSEMENT
COMPRESSEUR

Las différents lubrifiants devront
étre conformes aux exigences du

tableau ‘‘Lubrifiants compres-
seur'’,
ATTENTION : S'assurer de la

compatibilité avec les lubrifiants
synthétiques, de chaque com-
posant situé en aval du moteur.

TEMPERATURE AMBIANTE
126°F (51,7°C)
3
—10°F (-23,2%)
UTILISER UN LUBRIFIANT:
MIL-L-46152 — SAE 10W
Ou

MIL-L-2104B — SAE 10W

ou
HUILE HYDRAULIQUE POUR
TRANSMISSIONS AUTO-
MATIQUES DE XRON ou
DEXRON 11

UMGEBUNGSTEMPERATUR
51,7°C bis -23,3°C
MIL-L-46152 — SAE 10W
oder
MIL-L- 21048 — SAE 10W
oder
DEXRON oder DEXRON
t fir AUTOMATIK-GETRIEBE

UMGEBUNGSTEMPERATUR
-23.3°C bis —45,6°C
**MIL-1.- 23699B
(Synthetisches Schmiermitel}
*TUMEL-L-46167
{Arktik-Schmiermittel)

Nw Ot der Spezifikation
MIL-L-46152 nach API-Klasse
CC, nicht CD, verwenden.

**MIL-L-23699B —
Schmiermittel kommen weit-
gehend in  Disentriebswerken
zur  Anwendung und sind
aligemein verfiighar.

Derartige

“4*MIL-L-46167 — Tritt an die
Stelle von Federal Specification
APG Nr. 1 (Aberdeen Proving
Ground Purchase Description
Nr. 1}, gegenwirtige Spezifika-
tion fir Arktik-Schmiermittel.

Bei Umgebungstemperaturen
iber 51 ,TOC oder unter -45,6°C
lassen Sie sich von Ingersoll-Rand
beraten.

DEXRON - Eingetragene
Schutzmarke von General
Motors Corp.

ON TEMPERATURA
AMBIENTE DA
125°F (51.7°C}

a
—10°F {-23.3°C}
USARE OLIO CON
SPECIFICHE
MIL-L-46152 — SAE 10W
oppure
MIL-L-21048 — SAE 10W
appure
DEXRON 0 DEXRON 1|
PER TRASMISSIONI
AUTOMATICHE

CON TEMPERATURE

AMBIENTI DA
—10°F (-23.3°C)
a

. ~800F (-456°C)

USARE OLIO CON
SPECIFICHE

**MIL-L-236998
oppure
T MIL-L-46167

Verificare che [l'olio MIL-L-
46152 corrisponda alla classe
CC e non CD delle specifiche
AP

Gli olii con specitica ** MIL-
L-23699B vengono usati per i

motori  degli aviogetti. Sono
percid disponibili in  tutio i}
mondo,

ACEITE DE LUBRICACION
MOTOR

Obsérvense las instrucciones del
manual de mantenimiento del
motor.

ACEITE DE LUBRICACION Y
REFRIGERACION ComP-
RESOR RECOMENDACIONES

Otros lubricantes deberan ser

.conformes a las especificaciones

que se encuentran en el Cuadro:
Lubricantes del Compresor —
Especificaciones.

ADVERTENCIA: Tenga cuidado
que todos los componentes sean
compatibles con lubricantes
sintéticos.

TEMPERATURA AMBIENTE
1259F {51.7°C)
a
--10°F {-23.3°C}
USE LUBRICANTE :

MIL-L46153 — SAE 10W
[
MIL-L-21048 — SAE 10W
o
DEXRON o DEXRON I
FLUIDO DE TRANSMISSION
AUTOMATICO
TEMPERATURA AMBIENTE
—10°F (—23.3%C)

a
—50°F {45 69C)
USE LUBRICANTE
**MIL-L-236998
{Lubricante sintética)
*ATMIL-L-46167

{Lubricante para temperaturas
glaciales de menos de cero)

el
el i)l 3
e 0V LYy Sl g L pa VYR
Cr
At
LA (D W AL RCHEE SR R
(g A
LA Jan

S Jbe beoslial & e é-.’d%
P I R T PVRNE & SR ¢
) aels Ve oL
3
SJle LSty e g g
s at St o, YV
i ks Ve St
4
AU VYRPS [ SR S T I
PR
Y J,}..S._-; ‘qi
Mamdl 30 >l da
LA e S g e R
TR SE
5
LEL 1 £ QNP R EST T
(s
S ol
el b it e b o

(__,-;, 2 oy """?, YA

._""...-:...allhl' s ;llt--l J.- It ‘.i
eai ) Tty JN L
PR PR S I PO I (P

-
G

woar G zAadde o st

NINCEE R T-) QR PR P A

s B e e imal .
4 = S

wir ke a0 52w il It

. ._f;'i"‘}rl“[";—“

o2

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

GIA

For temperatures abowe 125°F
61.7°C) or below -50°F
{-456°C), please consult IR

Customer Service Department.

DEXRON — Reg. TM. of
General Motors Corp,

TEMPERATURE AMBIANTE
—10°F (—23,3°C)
a
—50°F [—456°C)
UTILISER UN LUBRIFIANT :
** MIL-L-236998
{Lubrifiant de synthésel
O MIL-L-46167
{Lubrifiant pour climats

articques, gel permantent}

Lubritiants MIL-L-46152 obliga-
toirement conformes APL classe
CC a lexclusion de la classe CD.

«*® MIL-L-23699B — Lubrifi-
ants utilisés dans ta plupart des
moteurs d'avions a réaction, en
principe disponibles dans le
monde entier.

et MIL-L-46167 — Lubrifi-
ants desinés a remplacer la
spécification fédérate APG No.1
{Aberdeen Proving Ground Pur-
chase Description No. 1) APG
No. t est actuellement la
désignation des lubrifiants pour
climats artiques (gel permanent),

En ce qui concerne fes tempéra-

tures supérieures & 1250F

(51,7°C) ou inférieures &
—50°F {—45,6°C), s'adresser au
sarvice aprés vente Ingersolt-
Rand.

DEXRON - marque déposée
General Motors Corp.

*** MIL-L-46167 — &’ la speci-
fica sositutiva della specifica
federale APG No. 1, che indica

normalmente 1 lubrificanti da
utilizzarsi con  temperature
artiche,

Per temperature superiori a
1259F {51.7°C) o inferiori a
—BOPF {—4569C), consultare
lassistenza tecnica Ingersoll-
Rand piu vicina.

DEXRON — Marchio Deposi
tato della General Motors Co.

Asegurese que lubricantes Mil-L-
46152 conforman con Clase CC
del AP1y no CD.

P Mil-L-236998 — Lubricantes
conformes a esta especificacion
s@ usan en la mayorid de aviones
jet y se podrén comprar en todas
apries del mundo.

**® Mil-L46167 estd previsto
para sustuir a las especificaciones
APG No. 1 (Aberdeen Proving
Ground Purchase Description
No. 1). APG No. 1 es la desig-
nacion corriente paralubricantes
aptas para condiciones glaciales
menos de cero,

Para temperaturas mas altas que
125%F (51.7°C) 0 menores que
—50°F (—45.6°C) sirvase con-
sultar el Oepartmento |I-R
Servicio para Clientes.

DEXRON — Marca Registrada
de ja General Motors Coro.

ot bl e 3 g Ay
LRSS £ LR RN Py I
CASER o al SAS 2 Jha
et Bigge D0 0 £
AP

seals 4100V o Leoa g oo
R L N L L e
S N Y
At FCE RS U
el 2V s o e
i Lhah S e
Al L Al el

o W e sl L
C AR S I AR
Laligb s 0 e BT
A e i te 1)
sl OLR Las i sl
Y PR S

g PN I U T U PR o
Clade M S Al

3

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARYUNG MANUTENZIONE MANTENIMIENTO LL.all
GENERAL GENERALITES ALLGEMEINES GENERALITA' GENERALIDADES Ll bl
The service/maintenance chart Le tableau dentretien présenté In diesern Abschnitt werden die Nella tabella manutenzione/ El cuadro de mantenimiento S 2 Bealfieadt Ll [ny

shown in this section indicates
the various components descrip-
tion and the intervals when
maintenance has 10 take place.
Qil capacities, etc., can be found
in the general data. Any specifi-
cation or specific regquirement
on preventive maintenance for
engine refer to Engine
Instruction Manual.

SCAVENGER LINE

The scavenge line runs from the
drop tube in the centre of the
separator tank cover to the
orifice elbow fitting located in
the air end rear bearing housing.
Check orifice and hoses at every
sarvice s a blockage will cause
oil carryover,

COMPRESSOR OIL
FILTER

Change the compressor oil filters
at 50 hours, 150 hours and
thereafter every 500 hours or
every six months whichever
comes first.

To service the oil filter it is
necessary to shut the unit down.
Wipe off any external dirt and
oil from the exterior of the
filter to minimise any contami-
nation entering the lubrication
system.

Turn the spinon filter
element counter<clockwise ta
rernowve 1t from the filter housing.

dans cette section indique les
différents composants et les
intervalles auxquels ils doivent
étre entretenus. Les capacités
d'huile, etc. . ., se troubent dans
las caractéristiques générales.
Pour les caractéristigues et
I'entretien du moteur, se reporter
au manuel d'instractions du
moteur.

CIRCUIT DE
RECUPERATION

La ligne de récupération va du
tube viseur au centre du cou-
vercle du réservoir séparateur, 3
Forifice du montage en coude
situé au boitier de roulement
arriére  d'échappement d'air.
Vérifier l'orifice et les canali-
sations souples achaque ent-
ratien comme un bouchage
entrainera  un  débordement
d'huife.

FILTRE A HUILE
COMPRESSEUR

Changer les filtres & huile du
aprés 50 heures, 150 heures ot
toutes les 500 haures ou tous les
6 mois dépendant lequel des
deux arrive d’abord.

Pour entretenir le filtre 3 huile,
il est nécessaire d'arriter
f'ensemble. Essuyer de l'extér-
jaur du filtre toute saleté
extérieure et toute trace d"huile
afin de minimiser toute con-
tamination qui pourrait péné-
trer le systéme de lubrification.

verschiedenen  Intervalle zur
Wartung beschrieben, Die
Wartung des Motors solite nach
Angabe des Herstellers erfolgen.

OLRUCKLAUF/
ABSCHEIDER

Die Spidleitung verlduft direkt
vom Tropfréhrchen im Deckel
des Abscheidekessels zum
Kniestiick-Fitting im luftseitigen
Lagergehduse Mundstiicke und
Schlduche bei jedem Service
untersuchen, da Verstopfungen
zu Otiibertrag fiihren.

KOMPRESSOROLFILTER

Die Otfilter des kompressors
nach %0 Studen, 150 Studen
und danach alle 500 Studen
oder maximal sechs Monate.

Zur Wartung des Olfilters muB8
die Maschine abgestellt werden.
Zum Schutz gegen die Kontam-
ination der  Schmieranlage
Schmutz und I von der Aulien-
seite des Filters abwischen.

Filterelement nack links
drehen und aus dem Gehduse
nehmen.

ACHTUNG : L.c<artige Rick-
stinde am Filterelempent deuten
auf eine unrichtige Olspezifika-
tion hin. O sofort wechseln.
Siehe Abschnitt 3 der Betriebs-
anleitung.

riparazione sono descritti i vari
gruppi componenti del moto-

‘compressore e la frequenza con

cui si devono effertuare le
operazioni-di manutenzione. Per
specifiche o dati caratteristici
retativi al motore riferirsi all
manuale di istruzione del
motore.

TUBO DI RECUPERO

I tubo di ricuperpo colega il
tubo di scarico situato nel
centro della cisterna di
separaziona con il raccordo a

gomito  situato  sull"alloggio
posteriore  dei cuscinetti del
gruppo compressore, I
raccordi ed | tubi flessibili
vanno sempre controllati

durante la fase di manutenzione,
in quanto un blocco Qgualsiasi
verrebbe a causare uno scarico
d’olio.

FILTRO OLIO
COMPRESSORE

Sostituire i filtri dell.olio del
ogni 50 ore, ogni 160 ore e
quindi ogni 500 ore oppure
sei  mesi, secondo quale
intervallo viene a scadere prima.

Per effettuare la mantenzione
delta cartuccia del ‘olic &
necessaric fermare il motore.
E necessario inoltre pulire
dall’esterno  della ecartuccia
qualsiasi eccesso d'olio o
frammenti di sporcizia, in modo
da minimizzare il pericolo di
contaminazione del sistema
lubrificante,

presentado en esta seccion indica
los diferentes componentes y los
intervalos en los cuales deben ser
mantenidos. Las capacidades del
aceite, elc, se encontrardn en los
Cratos . Generales. Cualquier
especificacion o requerimientos
especificos para el manteni-
miento preventivo del motor
sirvase consultar el manual de
instrucciones del motor.

CIRCUITO DE
RECUPERACION

El circuito de recuperacidn
va desde el tubo de cailia en el
centro de la tapa del tanque
separador hasta el conectador
acodado del orificio que se
encuentra en el cérter del coji-
nete posterior del compresor,
Haga un chequeo del orificio y
fas mangueras durante cada
servicio de revisibn : una ob-
struccibn causaré un arrastre
de aceite.

FILTRO DE ACEITE DEL
COMPRESOR

Cambie los filtros de aceite del
a las 50 horas, 150 horas y des-
pués cada 500 horas o cade seis
meses seg(in lo que suceda pri-
mero.

Durante el servicio de man-
tenimianto del filtro de aceite
es necesario parar la maquina.
Limpiar todas las acumulaciones
de suciedad o aceite del exterior
del filtro con el fin de reducir
cualquiera impurificacidbn que
pueda entrar al sistema de lubri-
cacibn,

dafl g isy aedll Lla
e U e [P [
Saw kg Sy L LM lall
Caabadl Slhall G A& cu
n- . — i
...-L.la.l La:ly ol CJL-:-J"-U ."-"“"". )
Somad! BN el L il
. .‘J‘.n‘.u \_L-‘:'\.:—’-\[' -_-—25 )
:_SJI ITE |
T | 4 C"Q| b O
O e Ly g oAl U
33y ol Amzdlt C,S LS Ll
SNV 11% L PR R+ S RC [y
JS de bl Ay Gl e calst
g Al (g8 Ol S Bls dlas
L LS
A hilall ool ot e Jasl
-Ln.ui.ﬁl.- Yo 4 ;;.K-L.:G- EEY
bt At & a0 JS 0
' S Y Cc.r
Cad A e A1

Soppal oSy Il Sl
st el LSty ady
T el WSl el
o Nt e il s

C S ey Al

A A dua SO B L
N LA (:...a _yi Aol s
Y e Tt

.0

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Llalt

CAUTION : If there is any indi-
cation of formstion of varnishes,
shellacs or lacquers on the oil
filtor slemaent, it isa warning that
the compressor lubricating and
cooling oil has improper charae-
teristics and should immediately
ba changed. Refer to Section 3,
Lubrication in the Operator's
Manual,

Clean filter gasket contact
area.

Instalt new filter by turning
element clockwise until gasket
makes initial contact. Fighten
an additional % to % turns.

Start engine and check for
leaks before placing unit back
into service.

COMPRESSOR OIL
SEPARATOR ELEMENT

Normally the separator elerment
will not require periodic replace-
ment provided the air and oil
filters are properly maintained.

COMPRESSOR OIL

Any oil change must take place
every 500 operating hours or
every six months, whichever
comes first.

Add oil only if level falls to the
bottom of the sight gauge when
compressor is shut down.

TYRES/TYREPRESSURE
Data

See Section General

Tourner fa cartouche con-
somnabte dans le sons contraire
des aiguilles d'une mantre pour
la déposer de la téte de filtre.

ATTENTION : En présence de
dépdts de vernis, de gommes ou
de lagues sur I'dldment filtrant,
procéder immédiatement A la
vidange de [Fhuile car ces
matiéres constituent autant de
signes que ['huile de graissage-
refroidissement du compresseur
ast non conforme. Se reporter
a la section 3 Graissage du
présant manuel.

Nettoyer ta surface de con-
tact du joint du filtre.

Poser un filtre neuf en
tournant la cartouche dans le
sens des aiguitles d'une montre
jusqu'd ce que le joint fasse
contact. Serrer plus loin de 1/2
ou 3/4 tour.

Faire démarrer le maoteur
et contrdler l'étanchéité avant
de remettre le groupe en service.

ELEMENT SEPARATEUR
D'HUILE COMPRESSEUR

En principe I'ét4ment séparateur
ne nécessite aucun rempalce-
ment périodique pour autant
que Ventretien des filtres & air et
a huile soit correct.

HUILE COMPRESSEUR

Vidange d'huile t1outes les 500 h
de fonctionnement ou tous les 6
mois si cette période intervient
en premier.

Kontaktflichen der Filter-
dichtung reinigen.

Neuen Einsatz nach rechts
drehen, bis die Dichtung anliegt.
Dann  1/2- bis 3/4-Drehung
weiter festdrehen,

Motor anlassen und vor
Weiderinbetriebnahme des Kom-
pressors  auf Undichtigkeit
prirfen.

KOMPRESSOR-
OLABSCHEIDER-
ELEMENT

Sotange Luft- und Offilter ord-
nungsgemank instandgehal ten
werden, erfordert diese Einheit
im allgemeinenkeine regelmifige
Erneuerung.

KOMPRESSORQL

Ol alle 500 Stunden oder
mindestens alle sechs Monate
wechseln.

_ACHTUNG : Ol niemals iiber

die Mitte des Schauglass hinaus
ansteigen lassen. Nur dann nach-
fillen, wenn das Ol bei Absiellen
des Kompressors bis auf den
Boden des Schauglases sinkt.

REIFEN/
REIFENDRUCKE

Siehe : Allgemeine Daten

Smontare it filtro, svitan-
dolo in senso antiorario.

ATTENZIONE : Se si verifica
nel filtro laformazione di vernici,
morchie o lacche, I’olio ha subito
alterazioni significative e deve
immadiatamenteesserecambiato.

Pulire la superficie di con-
tatto della guarnizione del filtro.

Montare un filtro nuovo,
avvitandolo in senso orario fino
ache laguarnizione sia a contatto
con la sua sede. Serrare poi a
mane per 1/2 o 3/4 di giro,

Mettere in moto e verificare
che non vi siano perdite.

ELEMENTO FILTRANTE
DEL SERVATOIO
SEPARATORE

Normalmente il filtro separatore
non richiede sostuzioni
periodiche, se  filtri dell” aria
e dell” olio sono stati oggetto di
una buona manutenzione.

OLIO COMPRESSORE

Deve essers sostituito ogni 500
ore oppure ogni & mesi,

ATTENZIONE : 11 livello non
deve mai superars il centro del
vetrino spia. Aggiungera olio solo
se, a macchina ferma @ livello
8 molto basso rispatto a! centro
del vetrino.

Girar el elemento del filtro
en el sentido contrario a las
agujas del reloj con el fin de
sacarfo del carter del filtro,

Verificar que las juntas del
filtro esten libres de suciedades
y dafios, Limpiar o reparar si es
necesario.

ADVERTENCIA : Si hay cua!-
quier indicacion de ta formacion
de barnices o de facas on el
slemento del filtro de aceits asto
saiial de slarma indicando que el
aceite lubricante y refrigerants
del compresor contiene caracter-
isticas indebidas y que es
preciso cambiarla de inmediato.
Vea Seccibn 3, Lubricacion, sn
el manual de! operador.

Limpie el éreal de contacto
de la junta det filtro,

Instalar un filtro nuevo,
girando el elementoen el sentido
de fas agujas del reloj, hasta que
la junta haga contacto inicial.
Apretarlo con un giro adicional
de 1/2 a 3/4 vuelta,

Poner en marcha el motor
y comprobar que no hay fugas
antes de volver a poner la
unidad en servicio,

ELEMENTO SEPARADQR
ACEITE COMPRESOR

Normalmente el elemento sep-
arador no necesitard reemplazo
perigdico con tal que los filtros
de aire y aceite tienen manteni-
miento adecuado.

ACEITE DEL COMPRESCOR

Cambios de aceite son necesarios
cada 500 horas de trabajo o cada

saibas halall 35, & 5 2a )
S e gy LAY
S 3 S LY el e

el

an it hdhe il i oY
,u_....‘.]*

L ::.-.:‘J - \75;

»ad i el —lae nLﬁ—Ln ;.A.'..n.!‘

SARD et b dded a2
CGlal WM L

Wi S aated Lz _;’__'.“ Sl

- ik

hilall o) Lab jae t

Vel e s ) obale
- P, - PO
‘

WA Bt e

o C_..g'.:'_- el al _'."U-\.:J_- wlboa
o 2

hitalt =) -t

R Y PR P s .,"-.li, £

e w6 LR el
CNA Gy

Tl Tl PR R e
W gl Llal S e
sl il s
S5l g padt el il

L Ly helali

Y byl foh N
Lle Sllees :..—.EJ" 8‘;

ol

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Lloalt
RUNNING GEAR ATTENTION : L'huile ne doit RADLAGER DES PRESSIONE seis meses segun lo que ocurra J..A_:_li LY
WHEEL BEARINGS jamais monter au-dessus du LAUFWERKS PNEUMATICI primero. -~ Yomadl Litg
Should be ked every twele milieu du viseur. Faire 'appoint _ omall L

r . P . . . e . . '
rnonu\hs us'?:‘g: wheelvbearing exclusivement si le niveau chute Alle 12 Monate mit Lagerfett Verdi : Caratteristiche generall. ADVERTENCIA : Es impres- ot L VYIS e g

grease (conforming to specifica-
tion M{L-G-10924).

ENGINE FILTERS/OIL
FILTER/FUEL FILTER

All must be serviced in accord-
ance with the instructions and
as scheduled in the engine opera-
tion and maintenance manual,

PROTECTIVE SHUT-
DOWN SYSTEM

Constists of:

A.  Air discharge temperature
switch. Oil pressure switch belt
break switch.

Check switches every three
months for correct operation.

Once a year, the temperature
actuated switch should be tested
by removing it from the unit and
placing it in a bath of heated oil.

The oil pressure switch should
operate a 1 bar, the compressor
temperature  switch  should
operate at 120°C.

BATTERY

Keep the battery terminals and
cable clamps clean and lightly
greased to prevent the build-up
of corrosion. Keep correct elec-
frolyte level within the cells.

au bas du viseur, compressaur &
Farrét.

PNEUMATIQUES-
PRESSION

Voir la section Caractéristiques
génerales.

ROULEMENTS DES
PIGNONS MOTEURS

Garnir tous les 12 mois en utiti
sant une graisse pour roulements
de roues conforme MIL-G-
10924.

FILTRES DU MOTEUR/
FILTRES A HUILE/
FILTRE A
COMBUSTIBLE

Tous doivent &tre entretenus
sefon les instructions et comme
prévu dans le manuel d’opéracion
du moteur et d’entretien.

SECURITES ENTRAIN-
ANT L'ARRET DU
GROUPE

Ce sont :

AL Contact de température
de décharge d'air. Contact de
pression d'huile, contact de rup-
ture de courroie.

Véritiar tous tes 3 mois le fon-
ctionnement de ces sécurités.

Une fois par an, controler le
thermocontact dans un  bain
d’huile chauffée aprés Vavoir
déposé.

nach M1L-G-10924 stopfen.

MOTORFILTER/
QLFILTER/
KRAFSTOFFILTER

Die Wartung derselben ist 1.
Anwveisung und Angaben im
Motorhandbuch und Wartungs-
buch zu erfolgen.

SICHERHEITS-
ABSCHALTSYSTEM

Bestehend aus:

A. Luftaustritts-Temperatur-
wichter. Otdruckwichter. Rie-
menbruchwichter.

Funktion der Temperatur- und
Druckwichter alle drei Monate
kontrollieren,

Der Oldruck wiichter mulk 1 bar,
der Kompressortemperatur-
wichter bei 120°C ansprechen.

BATTERIE

Batterie- und Kabelkiemmen
sauberhalten und zum Schut2
gegen Korrosion leicht einfetten.
Fir den richtigen Elektrolyt-
stand in den Batteriezellen
sorgen. Die Halterung muf fest
genug sitzen, um Verschieben
der Batterie zu wverhindern.

ACHTUNG : Vor allen Wartungs-
oder  Reparaturarbeiten  die
Batterickabel abtrennen.

CUSCINETTI RUOTE

Ingrassare ogni 12 mesi con
grassn per cuscinetti corrispon-
dente alle specifiche MIL-G-
10924,

FILTRI MOTORE/
FILTRI DELL'OLIO/
FILTRO CARBURANTE

Tutti questi filtri vanno esaminati
e sostituiti secondo le istruzioni
e gli intervalli di tempo elencati
nel manuale di manutenzione e
funzionamento del motore,

DISPOSITIVI
O'ARRESTO DI
SICUREZZA

Si distinguona in :

A Termosato per scarico
aria. Pressostato olio. Inter-
ruttore di rottura cinghia.

Controllare  t  dispositivi  di
sicurezza almento ogni 3 mesi.

L'interruttore per la temperatura
dell’'olio dev’ essere in grado
d’entrare in funzione alla pres-
sione di 1 bar,

La pressione del’olio dev'essere
di 1 bar; if- termostato del
compressore deve entrare in
funzione a 120°C.

cindible gue el nivel del aceite
nunca se encuentre mas arriba
del centro del indicador. Afade
acaite sblo cuando el nivel se
encuentre en el fondo del
indicador cuando el compresor
asta parado.

NEUMATICOS/PRESION
DE NEUMATICOS

Véase Seccion : Datos Generales

COJINETES DE LAS
RUEDAS DEL TREN
RODANTE

Deberan ser empaquetados cada
doce meses usando grasa lubri-
cante para cojinetes de ruedas
que conforma a la especificacion
Mil-G-10924,

FILTROS DEL MOTOR/
FILTRO DEL ACEITE/S
FILTRO DEL
COMBUSTIBLE

Todos los filtros deben tener
servicios de revisidbn conforme
a las instruccicnes y segun lo
programado en el manual de
operacidh y mantenimiento del
motor,

SISTEMA DE PARADA
PROTECTIVA
Consiste en :

A, Interruptor de tempera-
tura de descarga de aire.

ada gl Ol _’L-L‘: P
(VAYE L e b Dlial

gEpfApdt gl e v

PP il

a2 ;_-'a-_i’.l| ods Sloo ol
NI I °S°F S R PR Ky \
L Sl ey e

‘:‘JU)H ey ru'a.u -A

I“_- -—A-l\—l

CL:.LA . ;1}.“ C::aj ;Jlj"' CL‘.y(i

sa WK :.:.-'L.ill e —alst
. W":-UQL;-L..-JL,;I_-_,..ASEU
A e i A
- - ! -

3-1—"-).. N ;._.HJ 5’.1 l‘-)':‘"
- __.u.a_iu n_j e

‘='- |
i o i ke g 3k
e S e plhey LY

——

Cd e A3 AT

‘-‘-.'.th.-” -\
Altay ittt Sl e
Ch WG Remiey ks WS
N T FWR -
SRR LS c__w-..n.'i L;,;.“fo.p
Gl 2l ald BlasY) g

o2

INGERGOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lialt

The holddown clamp should
be kept tight enough to prevent
the battery from moving.

CAUTION : Always disconnect
the battary cables before perfor-
ming 8ny maintenance or sarvice.

AIR FILTER ELEMENTS

The air filter elements should
be inspected daily. The restric-
tion indicator witl show green to
indicate a serviceable filter. When
indicator shows red the element
must be changed.

¥When changing elements, clean
inside canisters to maintain per-
tect sealing.

Inspect all hoses and clamps on
~“Clean Air" side. Any defects
should be corrected immediately
as neglect in this area will result
in early engine or air end failure.

In the event that a filter element
must be reused immediately,
maintenance of the element
should be performed as follows:

Direct compressed air through
the element in the direction
opposite to the normal air flow
through the element. Move the
nozzie up and down while rotat-
ing the element. Be sure to keep
the nozzle at least one inch
{26.4 mm) from the pleated
paper.

CAUTION : To prevent damage
to the filter alement, never
exceed a maximum sir pressure

Le contact de pression d,huile
devrait s'actionner & 1 bar, le
contact de température du
compresseur devrait s,actionner
a120°C.

BATTERIE

Pour empécher la corrosion, les
bornes et les tétes de cables de
la batterie doivent étre & tout
moment propres et graissées,
Rétablir  systématiquement le
niveau d'électroiyte de chaque
élément. Le serrage des ferrures
de retenue doit suffire 2
immobiliser la batterie.

ATTENTION : Débranchement
obligatoire des cibles de batterie
avant toute intervention
d’entratien.

FILTRES A AIR (Eléments)

Les éléments du filtre & air tont
I'object d'un contrdle quotidien.
L'indicateur de colmatage restera
vert tant que le filtre est bon &
l'usage. Quand  I'indicateur
deviendra rouge I'élément devra
étre changé.

Quand on change les éléments,
nettoyer |intérieur des car-
touches afin d’'obtenir un joint
parfait. .

Inspecter toutes les durits et les
brides du cOte “air propre”.
Toutes anomalies devraient étre
immediatement rectifiées
comme toute négligence dans
cette partie entrainerait une

LUFTFILTERELEMENTE

Luftfilterelemente taglich kon-
trollieren und immer darauf
achten, dall sie in Ordnung sind.
Wenn der Kompressor und der
Motor gegen Schmutz und
Staub geschiitzt werden sollen,
missen die Luftfilterelement
regelmaRig erncuert/gewartet
werden.

Bei Modellen mit Verschmut-
zungsanzeiger steht die Anzeige
normal im griinen Feld und zeigt
die  Betriebsbereitschaft  des
Filters an. Wenn die Anzeige im
roten Feld steht und der Kom-
pressor unter Vollast arbeitet,
das Fifterelement wie folgt
reinigen oder wechsetn:

Wenn ein Filterelement sofort
wiederverwendet werden mull,
wie folgt vorgehen:

Element gegen die normale
Stromungsrichtung  mit  Luft
durchblasen. Dise auf- und
abwirtsbewegen, wihrend das
Element gedreht wird. Diise
nicht naher ats 25,4 mm an das
Element heranbringen.

ACHTUNG : Damit das Filter-
element nicht beschiadigt wird,
mit hichstens 6,9 Bar arbeiten.
Diese Art der Reinigung wird
dann empfohien, wenn das Ele-
ment  sofort wiederverwendet
werden soll. Gewaschane
Elemente vor dem Wiedereinbau
griindlich trocknen.

BATTERIA

Mantenere i contatti e i morsetti
puliti e leggermente ingrassati
per evitare corrosione. Mantenere
il corretto livellodell’ elettrolite.
Le regette di fissaggio devono
essere sufficientemente strette
per evitare spostamenti defla
batteria,

ATTENZIONE : Staccare sempre
i cavi prime di procedsrs a
qualsiasi manutenzione ]
riparazione.

FILTR1 ARIA

Fli elementi filtranti devono
.essere controllati giornaimente.

L’indicatore d'ingoigo indica un
filtroin buone condizioni tramite
il color verde, Se il medesimo
indicatore presenta il color rosso
vuol dire che {elemento dev’
essere sastituito.

Quando si  scambiano gl
elementi, & necessario oulire
I'interno della scatola filtro per
continuare ad avere una tenuta
perfetta.

Tutti i tubi flessibili e fascette
stringitubo dalla parte “aria
pulita’ vanno esaminate attenta-
mente rettificando subito un
qgualsiasi difetto. Se non si segue
quest’ avvertenza si corre il
rischio d.avere dei guasti
prematuri sul motore o nel
sistema ad aria compressa.

Para asegurarse que los inter-
ruptores estén funcionando bien
controlelos cada tres meses.

Una vez al afio se debe controlar
gl funcionamiento de! interrup-
tor/temperatura, Saquelo de la
unidad y pdngalo en un bafio
de aceite caliente,

El interruptor de presibn de
aceite deberid funcionar a 1 bar,
el interruptor de temperatura
de) comprasor deberié funcionar
a 120°C,

BATER!IA

Mantenga los terminales y las
pinzas de los cables limpios v
ligeramente cubiertos de gras
para asi prevenir la formacion
de comosidon, Mantenga el nivel
comrecto  electrdlito en  los
elementos. Las grampas deben
estar bien apretados para evitar
el movimiento de la bateria.

ADVERTENCIA : Siompre hay
que desconectar jos cables de {a
bateriz antes de hacer cualquier
trabajo de servicio o manteni-
misnto.

ELEMENTOS DEL
FILTRO DE AIRE

Se debe examinar los elementos
det filtro de aire todos los dias.

Si la seftal del indicador de
restriccion es verde el filtro es
servible. Cuando fa seflal es roja
se debe cambiar el elemanto,

oaglall F S Sl by
I P

L Tl SRS Lt e
s ol B Jlesd G plat

eledl Dbl e ol N
elabl Sl sle  amd £
[SFAEVTEACY RS VG-V VE T S W
e = A2 e S Mg et
Ll g bece S Ll

LAl ok el
adall i

. Al e Ak
S A Lo Jeasmdd Uil
Ll

Bl il bl 1 1S A
:3@‘5.—.15 Low ._-’}le_@ ni._.'-UJ&
AN e i e U s
S las we o Ghalisda

it a8l

e el YU alet dl- 3y
!l Blos ok ek e
- : \:LlﬂlS

il el e Wiae s ary
L P TP B WU VY
Bl LWy e L el
e ASE L g IR el
iy A e enall e dablnd
MY e (e Yoo adely
el 2y i

Y. .c:—:fjl ,.ALG\_G.Ucl T
Y e i Gklas gl
T dopdt G gl 1er QU
Sl aany L VLAY

3

INGERSOLL-RAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Ut:.-d-"
of 100 psig (6.9 Bar). Com- défaillance  prématurée  du ANMERKUNG : Es wird  Seépossibileriutillizarelo stesso Al momento de cambiar el g S baaall ol A dhlly
pressod air cleaning is recom- moteur ou une défaillance du sofortiger Einbau eines neuen elementa  filtrante procedere elemento limpie el interior del

mended whenever sn element
must be reused immediately.

COOLING FAN DRIVE

Periodically check that the fan
mounting bolt in the fan hub
has not loosened. If, for any
reason it becomes necessary to
remove the fan or to retighten
the fan mounting bolt, apply a
good grade of commercially
available thread-locking com-
pound to the bolt threads
and torque the bolt to 18 Ibs,
ft. (24Nmj}. Fan belt shouid be
checked regularly faor wear.

COMPRESSOR OIL
COOLER

When grease, oil and dirt accu-
mulate on the exterior surfaces
of the oil cooler, its efficiency is
impaired. Each month it s
recommended that the oil cooler
be cleaned by directing com-
pressed air carrying, if possible,
a non-flammable safety solvent
through the core of the oil
coaler. This should remowa the
accumulation of grease, oil and
dirt from the exterior of the oil
cooler cora so that the entire
cooling area can transmit the
heat of the lubricating and cool-
ing oil to the air stream.

13 HOSES

Every 500 hours of operation it
is necessary to inspect all of the

terminal d'air.

S'assurer que toutes les brides et
joints sont bien serrés et qu'il n'y
a pas de fuite dans le conduit.
Dans le ¢as ou un élément de
filtre devrait étre réutilisé
immédiatement, son eptretien
devrait étre exécuté de la fagon
suivant :

Diriger Vair comprimé 3 travers
I'élément dans la direction
opposée 3 calle que suit norma-
lement le circuit d’air 3 travers
I'dlémant. Bouger la tuyére de
haut en bas, toult en faisant
tourner  I'élément. Tenir la
tuyére 3 environ 254 mm.

ATTENTION
d’endommagar
pression d'air
excéder 69 bars

Afin d'eviter
I'élément, |la
ne doit jamis
(100 psig).

Le nettoyage & Fair comprimé
#it recommandé dans tous les
cas ol un élément doit &tre
réutilisé immediatemant. Un
immédiatement. Un élément lavé
doit étre séché soigneusement
avant son emploi.

COMMANDE DU
VENTILATEUR DE
REFROIDISSEMENT

Vérifier pérnodiguement qus
{e boulon de motage du ventil-
ateur dans le moyeu du ventil-
ateur ne s'est pas désserré. Si,
pour quelque raison que ce soit,
il s'avére nécessaira d'dter le
vantilateur ou de resserrer le

Elements empfohlen, damit der
Kompressor  mdoglichst  bald
wieder in Betrieb gehen kann. In
der  Zwischenzeit das alte
Element reinigen, trocknen und
fiir spater aufbewahren.

Verschmutzungsanzeiger, falls
varhanden, weider auf Griun ein-
stelien. Zu diesem Zweck auf
den Anzeiger oder Ausioger
driicken.

VENTILATORANTRIEB

Regelmaig nachprifen, ob sich
die  Ventilator befestigungs-
schraube in der Nabe gelockert
hat. Wenn aus irgendeinem
Grund der Ausbau des Venti-
lators oder das Nachstellen der
Befestigungsschraube erforder-
lich wird, Gewinde mit einem
guten handelsiiblichen Gewind-
earretiermittel behandeln und
die Schraube suf 18 Ibs ft (24
Nm) anziehen. Ventilatorriemen

regelmitig auf Verschieil
untersuchen.
KOMPRESSOROL-

KUHLER

Ansammlungen von Fett, Ol
oder Schmutz an den Aufen-
flichen des Clkiibters
beeintrachtigen seine Leistung.
Jeden Monat mit Druckluft und,
wenn maglich, einem nicht-
feuergefahrlichen Ldsungsmittel
durchblasen.

Dadurch werden Fett-, Ol- und
Schmutzansammlungen von der
Aullenseite des Ohlkiihlers ent-

come segue: soffiare il filtro con
aria compressa dirigendo il getto
in senso opposto al normale
senso di aspirazione con movi-
mento rotarorio, avendo cura di
lasciare almeno un pollice
{254 mm} fra 'ugello e la carta
del filtro,

ATTENZIONE : Per avitare
danni al filtri non supsrare nat
una pressione di mandata di 100
psi 17,03 kg/cm2). Le pulizia de!
filtro con aria compressa & con-
sigliabile solo quando deve sssere
immedintamente rimesso  in
sarvizio. Un elemento lavato
deve essere lasciato asclugare
opportunamente prima di essere
riutitizzato.

Se il motocompressore deve
esser subito rimesso in servizio,
si raccomanda di usare un filtro
nuovo, Si pud cosi soffiare e
lavare il vecchio immagazzinan-
dolo per essere usato di nuovo
come ricambio.

Se esiste, ripristinare anche
Findicatore di efficienza
premendo sui fondo finché
riappare il verde.

VENTOLA D0
RAFFREDDAMENTO

E necessario controllare periodi-
camente che il bullone di
montaggio della centola non si
sia svitato. Se per qualsiasi
motivo bisogna smontate la
ventola oppure stringere di
nuovo |'appasito  bullone di

filtro para asi conservar un sello
perfecto.

Revise todas las mangueras y
grampas en el lado del “aire
limpio'. Corrija cualguier
defecto de inmediato : en dsta
area el descuido resultard en una
averid prematura del motor o
del compresor,

En caso de que un elemento del
filtro tuviera que volver a usarse
de inmediato, el mantenimiento
del glemento serd como sigure :

Pase aire comprimido por el
elemento en el sentido contrario
al del flujo nomal. Mover la
bequilla de arriba a abajo,
haciendo girar el elemento af
mismo tiempo. Asegurese que la
boguilla no llegue a menos de
una pulgada (254 mm) del
pap=l plegado,

ADVERTENCIA : Para evitar
dafios sl elemento del filtro,
nunca llegue a una presion mas
alta de 100 psi (6.9 Bar). Se
recomianda Is limpieza con aire
comprimido cuando es necesario
el reuso inmediato de un
elemento. lavado tiene que gstar
completamente seco antes del
re-uso.

NOTA : Se recomienda encare-
cidamente gque un elemento
nuevo sea empleado tan pronto
sea posible para asegurar el fun-
cionamiento continuo de la
unidad. De esta manera el

s Nyl plasad isled
L i g o sl atall Ciid
L wlasad kel Ld

dy N g sk

TR S U P P - S PR AL 1
A8 3ot g 1t b s O
PO LI L I P R R Coge {
P A b g el O e (Y
“ i?-_,,“ J"l_"' )L.....a l:lg_) r&’J
@,LL,S_'.I C.aLSJ.h o o Las C..o
okl Lol etk e
Skl Sl o it S
YA et 4 opis WSoy
atSH ot OV T e /il
ogdem g Ly doy Al e Lo b0
cdg
hitall =) 3,

Fealy g s et e L
v Qul sk e
Al poms 3l b i
B b e Ly 510 s
PrAVU IR APINEE S NHER W
S b e St LG
R PR B v S V1)
— :__‘;L" o Amaad! iL.a,Yl,
ST S B
il W L il s
TR T
bl 1

Llo o0r 1S L gy Al
N i iy WL

4

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

intake lines to and from the air
cleaners, and all of the flexible
hoses used for air lines, oil lines
and fuel lines.

All components of the engine
cooling air intake system should
be checked pericdically to keep
the engine at peak efficiency.

FUEL TANK

The fuel tank should be filled
daily or every eight hours. To
prevent condensation in the fuef
tank it is advisable to top up
after compressor is shutdown or
at the end of each working day.
Ewvary six months the drain plug
should be removed from the
tank draining any. sediment or
accumulated condensate.

boulon de montage du ventil-
ateur, endurire d'un produit de
verrouillage de pas de bonne
qualité, les filets du boulon et
appliguer un couple de torsion
de 18 livres pied (24Nm). Lb
courroig du ventilateur devrait
Btre inspectée régulitement afin
de contr bler son usure.

REFRIGERANT D'HUILE DU
COMPRESSEUR

Lorsque les corps gras et
polluants colmatent les surfaces
axternes du réfrigérant o'buile,
le rendement de ce dernier est
réduit. I est recommandé de
procéder tous les mois au
netioyage du réfrigérant d'huile,
pour cela on utilise un jet d’air
comprimé véhiculant, si possible,
un solvant de sécurité ininflam-
mable, par le radiateur du
réfrigérant d'huile. De cette
maniére, on nettoie les corps
gras et polluants de I'extérieur
du radiateur de sorte que
I'entiére surface d‘échange soit
en mesure de dissiper au flux
I'air 1a chaleur véhiculée par
I'huile de graissagerefroidisse-
ment.

FLEXIBLES

Toutes les 500 h de fonctionne-
ment il est nécessaire de con-
tréler chaque conduit d’arrivée
et de sortie d'air des filtres, et
tous les raccords souples d'air,
d,huile et de gazote.

Tous les composants du disposi-
tif d’admission d'air de refroidis-
serment du moteur doivent faire
I'objet d'un contrdle périodigque

fernt, so cafl die gesamte Kihi-
flache zur dbertragung der
Warme des Schmier- und Kihléls
auf den Luftstrom verfigbar ist.

Im Fall von die Kihllgistung
beeintrichtigenden  Schlamm-
oder Lackansammlungen im
Otkiihler tritt die Luft mit hoher
Temperatur aus, wodurch der
Kompressoi' automatisch ab-
gestellt wird. Zur Behebung
dieses Fehlers muB der Olkihler
ausgebaut und mit einem vom
Herstetler ampfohlenen  Mittal
gereinigt werden. Nur gute,
zuverlassige Reinigungsmittel
verwenden, da Konzentration
und chemische Zusammenset-
zung oft sehr verschieden sind.
Nach der Reinigung muRl der
Olkiihler vor dem Wiedereinbau
durchgespiilt werden.

SCHLAUCHE

Alle 500 Betriebsstunden miissen
alle Luftfilterleitungen und alle
in den Luft-, Ol- und Kraftstoff-
leitungen zum Einsatz
kommenden Schlauche iiberprift
werden.

Da Komgpressor und Motor
elastisch getagert, die Luftfilter
jedoch starr betestigt sind, sind
flexible  Verbindungen eine
unerlaBliche Varaussetzung.

Zum Schutz gegen Luftaustritt
miissen alle Gummivarbindungen
und die Schraubschellen der
Schliuche absolut fest sitzen.
RegelmaRige Untersuchung
dieser Verbindungen auf Ver-.
schieil ist daher uneridBlich,

montaggio, si consiglia d’appli-
care sul filetto del bullone uno
dei normali composti blocca-
vite prima d’applicare at bullone
una coppia di 24 Nm. La cinghia
della ventola di raffreddamento
dev'essere esaminata ad inter-
valli regolari per rilevarne
I'eventuale usura,

RADIATORE OLI1O
COMPRESSORE

Se sulle superfici radianti esterne
del radiatore si accumula grasso,
colic o polvere, la sua efficacia
diminuisca. Ogni mese, quindi,
la superficie radiante deve essere
pulita con aria compressa
mescolata se possibile, ad un
sulvente  non  inflammabile,
spruzzati attraverso le -alerte di
raffreddamento, Rimuovendo,
cosi, il grasso, I'olio la polvere,
I'area della superficie radiante
aumenta, aumentando con-
temporaneamente la capacitd di
raffreddamento.

TUBAZIONI

Qgni 500 ore di funzionamento
¢ necessario controllare le
tubazioni aria che arrivano o
partono dai filtri, le tubazioni
flessibili dell’ aria, dell’ olio e
defla nafta.

Tutti i componenti def sistema
di filtraggio e di raffreddamento
devano essere controllati
periodicamente per mantenere il
motore in perfetta efficienza.

elemento primera se puede lavar
u guardar como reemplazo en el
futuro,

Si  existe, wvuela a poner el
indicador de limpieza en la
posicion verde. Para hacer esto
apriete !a parte superior del
indicador,

MOTOR DEL VENTILADOR

Varificar periodicamente que el
perno de fijacibn del cubo del
ventilador no se haya soltado.
Si, por cuslquira razbn sea nec-
esario sacar ef ventilador o re-
afetar el perno de fijacién,
aplicar una grasa de calidad
comercial para sellado de ros-
cas a los pasos de la rosca y
apretar el perno a un par torsor
de 18 libras/pie (24Nm). Se
debe examinar la correa del
ventilador con regularidad para
ver si muestra sedios de deter-
ioro.

REFRIGERADOR DEL
ACEITE DEL COMPRESOR

La eficacia del refrigeragor de
aceite baja cuando grasa, aceite
y suciedad se acumulan en la
superficie exterior. Se
recomienda que cada mes el
refrigerador  sea limpiado por
aire comprimido que lleva, si es
posible, un solvente ininflam-
able por el centro del
refrigerador.

MANGUERAS

Cada 500 horas de trabajo es

e Ly oA S
Y Ml DA b

BT PRSP {

Sl el i WIS RS Ay
e il by doadt S el a
R CH V2 I B e (Y
SRR

SR TVRF It U e e PR
Sl S s el il
s T g sy 2
il g hélall e Gl
' B

N L R - el ]

e

. P : .
- T

. ¢ '
P . . i N
L e la sl &l R Al gl

L omaemie 23S0 AU
— - [

S

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Liall

pour permettre au mateur de
fonctionner a rendement
maximurm.

RESERVOIR DE GAZOLE

Le plein se fait tous les jours ou
toutes les 8 h. Pour éviter toute
présence d'eaux de condensation
dans le réservoir de gazole, il
est conseillé de faire le plein
aussitot apréstarrét du compres-
seur ou & la fin de chaque
journée de travail. Tous les 6
mois, déposer le bouchon de
vidange du réservoir en vue
d’evacuer les sédiments et eaux
de condensation.

wenn sich die regelmiflige War-
tung der Luftfilter auch lohnen
soll, Das Eindringen staubiger
Luft in die Brennkammer des
Motors oder in den Kompressor
fiilhrt zu unvermeidlichem friih-
zeitigem Motor- und
Kompressor -Verschleill.

Alle Kihituftansaugkanale reget-
miBig kontrollieren, um die
Spitzenleistung des Motors
sicherzustellen.

KRAFTSTOFFTANK

Jeden tag oder alle acht Stunden
auftanken. Um Kondensation
im Tank zu vermeiden,
empfiehit sich das Auffillen
nach Abstellen des Kompressors
oder am Ende des Arbeitstages,
Alles sechs Monate die Ablall-
schraube abnehmen und
Ablagerungen oder Kondensatan-
sammlungen ablaufen lassen.

ACHTUNG : Der Kraftstoftiank
sollte nie ganz leer gefahren
werden, da sonst Einspritz-
pumpe, Leitungen und Filter
entliiftet werden miissen.
Entlifftungsanwoisungen  nach
Angabe des Motorherstellers der
Motorbetreibsanleitung entneh-
men.

MNach  Wartungsarbeiten, in
welchen die Kraftstoffleitung
zerlegt wird, mufl die Anlage
ebenfalls vor Anlassen des
Motors entliftet werden.

SERBATOIO NAFTA

Il serbatoio deve essere riempito
tutti i giorni o ogni 8 ore. Per
evitare fenomeni di condensa é
preferibile procedere al riforni-
mento a freddo o alla tine defla
giomata lavorativa. Ogni 6 mesi,
svitare il tappo di spurgo per il
drenaggio di sedimenti o di
condensa che potrebbe essersi
accumulata.

ATTENZIONE : 11 serbatoio
non deve rimaners vuoto,
altrimenti, si dovra procedere
allo spurgo dell” aria aspirata_ Le
istruzioni per eseguire quests
operazioneg s0Nno spiegate
dettagliatamente nal manuale di
uso e manutenzions del motore
fornito cort |a macchina, Bisogna
ricordarsi di spurgara il circuito
anche se sil sostituiscono le
tubazioni della nafta o dopo il
drenaggio del serbatoio.

necesario examinar todos los
tubos de admisién que entran a
y salen de los limpiadores de
aire, y también todas las
mangueras flexibles usadas para
aire, aceite y combustible,

El diseio de estas unidades
requiere gue el motor y el com-
presor sean montados elastica-
mente, en combinacidn con
filtros de aire rigidos, vy
conexiones flexibles entre las
partes son absolutamente
imprescindibles.

Es también necesario que no
haiga escape de aire alguno y para
este fin aseglrese gue todas las
juntas de caucho y las grampas
tipo tornillo de las mangueras
estan firmemente apretadas. Una
inspeccion  regular de estas
roNexiones es nNecesario para
evitar desgastes o roturas ademés
de un mantenimiento continuo
de los filtros de aire. La intro-
duccidn  de aire cargado de
polve o una mala filtracién en
la entrada pueden originar sin
duda alguna el desgaste
prematuro del motor y del
compresor,

Todos los componentes del
sisterna de entrada de aire de
refrigeracion del motor deberan
ser verificedos periodicamente
con el fin de mantener en et
motor su maximo rendirmiento,

TANQUE DE COMBUSTIBLE
Se debe llenar el tanque de

combustible todos los dias o
cada ocho horas. Para evitar que

«6

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

se formen condensaciones esto
se debe hacer despues de la
parada del compresor o al final
de la jornada de trabajo. Habra
que guitar, cada seis meses, el
tapon de drenaje def tanque para
limpiarlo de todo sedimento vy
de los sedimentos o conden-
saciones acumulados.

ADVERTENCIA : Se debe tener
un cuidado absoluto con el
objeto de evitar que el tanque
de combustible s¢ seque. Pero
on caso contrario sera necesario
purgar el aire de la bomba de
inyeccion, el filtro del com-
bustible y las tuberias de
inyeccién., Instrucciones para
purgar el aire se ancuentran en
ol Manual de (nstruccion del
Motor. También, cualquier man-
tenimientoc que necesita la des-
conexion de tuberias de com-
bustible o drenaje de tanques
requiere Ia purga del aire del
sistama antes de poner en
marcha ¢l motor.

o/

INGERSOLLRAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR DRUCK— UND DREHZAHL -
DE VITESSE ET DE PRESSION REGLER

ISTRUZIONI PER LA REGULACION DEL .
TARATURE E DEL REGULADOR DE PRESION Y
REGOLATORE DE PRESSIONE DE VELOCIDAD

E DI VELOCITA'

pliie bodas CJQ:J.-J
& pully daniall

4

g

INGERSOLL-RAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK— UND DREHZAHL ~
REGLER

ISTRUZIONI PER LA
TARATURE E DEL
REGOLATORE DE PRESSIONE
E DI VELOCITA'

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

phle Judad Dl
LMy kaaalt

Normally regulation requres no
adjusting, but if proper adjust-
ment is lost, praceed as follows:

Before Starting Engine

1. Inspect throttle arm A on
engine governor to see that it is
resting against full speed stop B.

2.  Loosen locknut D and turn
screw E anti-clockwise until no
tension is felt on screw. Now
turn clockwise.

After Starting Engine

3. Allow unit 1o warm up
then press starttun valve ‘1’

4. Open and adjust service
valve on outside of machine to
maintain 100 psi (69 bar) on
discharge pressure gauge.

5. Ensuring that pressure is
maintained at 100 psi (6.9 bar)
- adjust regulator screw E until
throttle arm A just lifts off
stop B. Retighten locknut D.

NOTE Adjusting regulator
screw clockwise will raise full
speed pressure,

6. Close service valve (engine)
will slow to idle speed).

Normalement la régulation ne
demande aucun réglage mais si
ceala est nécessaire, procéder
comme suit.

Avant de Démarrer

1. S’assurer que le levier des
gaz A du rigulateur du moteur
repose bian contre la bute de
vitesse maximale 8,

2. Desserrer le contre-trou D
at faire tourner la vis E dans le
sens contraire des alguilles d'une
montre jusqu. B ce qu'on ne

 ressebte aucune tension dans

la vis, Tourner ensuite en sens
horairae.

3 Laisser chauffer le groupe
puis appuyer sur la valve de
démarrage-marche normale 1%,

4, Quvrir et régler la valve
de refoulemem  sitlude 3
I'extérieur du groupe de sarte
que le manométre de refoule—
ment indique 100 psi (6,9 bars).

5. En veillant 8 ce que la
pression demure & 100 psi
{6.9 bars), agir sur la vis de
régulation E jusqu's ce que
le levier des gaz A se souldve
tout juste de la butée B, Ress-
errer le contre-&crou D.

REMARQUE : En vissant la vis
du régulateur on 3ugmente la
pression de refoulemem  au
régime maxi.

Einstellung : Normalerweise ist
der Regler warungsfrei. Falls
jedock eine Nachstellung erfor-
dertich wird, wie folgt vorgehen:

Vor dem Aplassen des Motors

1. Machpriifen, ob Reglerges-
tinge ‘A’ am Anschlag ‘B’
anl-eigt.

2. Kopfmutter ‘D’ 1dsen und
Einstellschraube °‘E’' nach links
drehen, bis kein Wilderstand
mehr zu fiihlen ist. Dann nach
rechts drehen.

3. Kompressor warmlaufen
lassen und  “'Start-Betrieb'"-
Ventil *'1'" betétigen.

4. Luftaustrittsventile auflen
an der Maschine &ffnen und auf
einen Manometerwert von 100
psi (6,9 Bar} einstelien.

5. Darauf achtan, dal der
notwendige Druck von 100 psi
6.9 bar) beibehalten wird, indem
Einstetschraube 'E’ justiert wird,
bis Reglergestinge ‘A" Anschlag
‘B’ knapp anhebt. Kopfmutter
‘D' wieder anziehen.

ANME RKUNG
drehung werden
Drehzahl erhoht,

Ber Rechts-
Druck und

6. Luftaustrittventil schlie-
Ben {der Motor schaltet auf
Leerjaufdrehzahl).

Normalmente il regolatore non
richiede interventi. Se la taratura

originale risultasse alterata
procedere come segue :
Prima di mettere in moto

1. Verificar que la palanca A
del regulador del motor esté
apoyada en el soporte B de plena
velicidad.,

2. Aflojar la contratuerca D v
girar el tornillo E en sentido
contrario a las agujas de! reloj
hasta que quede sin tensibn.
Girar de nuervo en sentido de
las agujas del reloj.

Con Macchina in moto

3. Farlariscaldare e premere it
pulsante della valvola d due
vie "1,

4.  Aprire parzialmente i
rubinetti di servizio per stabiliz-
zare la pressione di mandada su
100 psi (6,9 bar]).

5, Asegurarse gue la presion
se mantiene a 100 psi (6.9 bar)
y ajustar el tornillo regulador E
hasta gue la palanca A del
reguiador se despliegue liger-
amente del soporte B, Rea-
justar la contratuerca D,

NOTA : Avvitando la vite in
senso orario si raggiunge i pieni
giri e la massima pressione.

Normalmente la regulacidon no
necista ajustes, pero si esto fuera
necesario procedasegin se indica
a continuacion :

ANTES DE ARRANCAR EL
MOTOR

1. lIspezionare braccio accel-
ratore A sul regolatore del
motore per verificare che sia

posizionato stazionariamente
contro I'arresto di piena vel-
ocita B,

2. Allentare il controdado D o
girare la vite E in senso sin-
istroso fino a quando non si
sente piu tensione sulla, A
questo punto girare in senso
orario,

DESPUES DE ARRANCAR
EL MOTOR

3. Permitir que la unidad se
caliente, después pulsar el botdn
de la vélvula de dos vias *1°.

4.  Abra vy ajuste la valvula de
servicio en la parte exterior de

la maguina hasta mantener 100
psi (6.9 Bar) en el mandémetro
de descarga presion.

NOTA : Si not se puede
mantener una presion de 100 psi
(6.9 Bar) con el motor a maxima
velocidad, es decir con la palanca
del acelerador A" contra el
soporte 'B”, ajuste el tornillo
regulador ‘E” en sentido de las
agujas del reloj hasta que ia
patanca A’ apenas se separa
del soporte "B,

é: ive Jaaal :‘.._Ja..; \_.Ur:—u o Y

M g A Gl gl amit - )
i se @Sl bl e a5T) sl
B ksTh &

Al 53290 G Bpes 1 - Y
Ob b aell i oldt S E
C OV L Ol sl ekl a3y d,’,'g

R :.GL..J‘s_.J)l&nL‘—L:)}J

ar.ll.iiruy;wwlb;n_v
z) .n__:un.h,,.?-ﬂl q;f-.e.:.i!
S ly g W s
el .__UL&;-LQE'-V.-SJ—L_:!«;‘JI
LA A IS e 0
J s damy W g0t el DY
RE AN PPN P

Lot i ead aa

FEIELIN B S Nl

oAt Lazzh

[ S PV R w0

Gytomr Lo Nl (Jo Uite ¥
I die Olr v, 4y Psi e
Gl g3 gy 0 Y1 E sl
beoldel  Bidaall e S l3

LD il gas oIS

Bis e dBbdl Ao 13 dhe Y
WL SRV VRO LU P B
UL N TR S
Rt elaall et \5{ . dalsh
il l— = ‘h’ )
..__,.'_..'vla_.u:.f.,_a .u‘_..'nJ..n_UJ.'Jo
CRL Lle al na st
W I A JE U P TR
SN -TA ok s N

o1

INGERSOLLRAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK - UND DREHZAHL-
REGLER

ISTRUZIONI PER LA
TARATURE E DEL
REGOLATORE DE PRESSIONE
E DI VELOCITA'

REGULACION DEL
REGULADCR DE PRESION Y
DE VELOCIDAD

e Jutad Slhas
L dighaacalt

6. La soupape de service
fermée {moteur) ralentira
jusqu'a sa vitesse de ralenti.

6. Chiudere la valvola di
manutenzione [ motore
rallenta e si mette a regime
minimo).

-85, Assicurandosi che la pre-

sione venga mantenuta a 100 psi
{6.9 bar) aggiustare la vite del
regolatore E fino a queando il
breccio dell’ acceleratore A
si solleva appena dall’ arresto
B. Stringere di nuovo il cont-
rodado D.

NOTA : Girando el tornillo
regulador en el sentido de las
agujas del reloj elevara la presion
a maxima velocidad,

6. Corrar fa valcidad a mar-

cha en vacia),

hinall, Bl . ST an o0
T4 ng o L Ve
(RN NPT SIS
N T O I {

Cna B i e

by kb ples YEl L
bl e L sl e L

o2

INGERSOLL-RAND




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
LoV L, - J g ol LA ahad Jad putsecad



TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE loly Hii JJ,Z
AVERIAS
FAULT CAUSE REMEDY FAULT CAUSE REMEDY

AIR DISCHARGE
CAPACITY TOO LOW

Engine Speed Too Slow

Blocked Air Cleaner

High Pressure Air Escaping

E xcessive Clearances in Air End

Check Air Cylinder
Check Engine Filters

Check Restriction |ndicators
Replace Elements if Necessary

: Check for Leaks

ENGINE SPEED
TOO LOow

Incorrect Setting to Throttle Arm

Blocked Fuel Filters

Blocked Air Filters

Faulty Regulator Valve

Check Setting of Throttie

Check Fuel Filter if Engine
Smokes

Check Air Filters

Check Regulation System

COMPRESSOR
OVERHEATS

Low Qil Level

Dirty or Blocked Qil Cocler

Wrong Grade of Oil

Defective Bypass Valve

Recirculation of Cooling Air

Faulty Temp. Shutdown

Top up Oil Level
Check for Leals

Clean Oil Cocler Fins

Seek Advice of Qil Supplier
on Oil Grade

Check Operation of Element,
Replace if Necessary

.
Move Machine to a Position
to Avoid Recirculation

Check Operation of Switch.
Replace if Necessary

OIL BLOWS BACK
INTO AIR FILTER

Faulty Unloader Valve

Check Free Operation of
Unloader Valves

OIL SEAL LEAKS

Improperly Fitted Seal

Replace Qil Seal

SAFETY VALVE BLOWS

Operating Pressure Too High
Regulator out of Adjustment

Faulty Regulator”

Check Setting & Operation
of Regulator Valve Piping

EXCESSIVE OiL
CARRIED OVER TO
DISCHARGE AIR

Blocked Scavenge Line

Punctured Separator £lement

Pressure in System Too Low

Check Scavenger Line, Drop
Tube & Orifice, Clean &
Replace

Replace Separator Element
Check Min. Press. Valve or

Sonic Orifice, Recheck Min.
Press.

UNIT PREMATURELY
SHUTS DOWN

Fuel Starvation

Low Enging Oit Pressure

High Comp, Qil Temp.

Switch Failure

Electrical Fault

Check Fuel Level & System

Check Engine Oil Level &
Filters

Check Comp, Qil Level &
Bypass Valve. Check Fan
Drive

Test Switches

Test Electrical Circuits

EXCESSIVE
VIBRATION

Engine Speed Too Low

Check Throttle Operation.
Check Engine Filtars,
Recheck Engine Full Speed
and Idle Speed

.0

INGERSOLL-RAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

oty Ji) g £

FAUTE

CAUSE

REMEDE

FAUTE

CAUSE

REMEDE

DECHARGE D'AIR
CAPACITE TROP

Vitessa Moteur Trep Basse

Varilier Cylindre D Ar
Verifier Filtres du Moteur

VITESSE MOTEUR
TROP BASSE

Mauvars Reglage Bras Acceleratian
Filtres Comtustitrle Bouches

Filtres a Air Bouches

Valve Requlaleur Defectueuse

Verifier Reglage Acceleration
Veritier Filtre Combustible

Si Mateur Fume Veritier
Filtre a Air

Verifser Systerne de
Requlation

Relroidisseur D'Huile Bouche

Huile de Mauvais Grade

Valve de Derivation Delectueuse

Recirculation de L'Air en Train
de Refoidir

Controte de Fermetyre de
Temperature Defeclueux

BASSE
Filtre Air Bouche Verilier Indicateur de
Restriction
Remplacer Elements au
Besoin
Fuite D'Air a Haute Pression Rechercher ces Fuites
Juu Excessif au Terminal D' Adr
COMPRESSEUR Niveau O'Huile Trop Bas Ajouter Huile
SURCHAUFFE S'Assurer Qu'il N'y o Pas de

Fuite

Nettoyer Ailette du
Retroidisseur D'Huile

Rechercher L'Opinion cu
Fournisseur D Huile sur
le Grade de L'Huile

Verifier Fonctionnement de

L'Element er Remplace
au Besoin

Placer Machine dans une
Position qui Empeche
Recirculation

Verifier Fonctionnement du
Controte, Remplacer si
Necessaire

HUILE RETDURNE DANS
FILTRE A AIR

Valve de Dechargement Delfeciueuse

5" Assurer que Valve de
Dechargement Marche
Libremem

JOINT G'HUILE FUIT

Josnt Mal Mante

Remplacer Jaint

VALVE DE SECURITE
EST ACTIVEE

Presston D'Lhilisation Trop Haute

Requlateur Mal Regle

Valve du Regulateur Defectueuse

Verifier Reglage et Bonne
Marche de la Valve du
Regulateur et de ta
Tuyauterse

EXCES D'HUILE VERS
DECHARGE D'AIR

Circuit de Récupération

Elemeni Separateur Creve

Pression du Systerme Trop Basse

Le Circuit de Récupération,
Tube Viseur et Orilice,
Nertoyer et Repiarer

Aemplacer Elememt
Separateur

Verifier Valve Pression Min.
ou Oritice Somique
Reveritier Pression
Minimum

VIBRATIONS
EXCESSIVES

Vitesse Mateur Trop Batse

Verifier Operation
D' Acceleration, Veriier
Filires Machine. Reverifier
Vitesse Maximum Machine
et Raleni

ENSEMS8LE SE FERME
PREMATUREMENT

Mangue de Fuel

Pression Huite Moteur Basse

Temperature Huile Compresseur Haute

Defaillance Elecirigue

Veritier Niveau du Fuel er
Systeme

Veritier Niveau D'Huile Dans
le Moteur et Filtres

Veritier Niveau D'Huile
Comp Et Valve de
Drerivation. Verifier Marche
Ventilateur

Tester les Contacts

o1

INGERSOLLRAND




DEPANNAGE

INDEN LUFTFILTER

des Uberdruckablassventils
uberpriifan

OLDICHTUNG UNDICHT

Drichtung falsch angebracht

Oidichtung austauschen

TROUBLE SHOOTING FEHLERSUCHE GUASTI LOCALIZACION DE Yty JAd1 _g‘_"
AVERIAS
FEHLER URSACHE BESEITIGUNG FEHLER LURSACHE BESEITIGUNG
LUFTAUSTRITTS Zu gering Motorgeschwindigkeit Luftzylinder iiberpriifen SICHERHEITSVENTIL Zu hoher Betrighsdruck Einstellung und Arbeitsweise
KAPAZITAT ZU BRENNT DURCH des Reflarvantils sowie
GERING Filter des Mators iberprifen Reglereinstallung funktioniert Leitungen iiberpriifen
nicht
Luftreiniger verstopft Beschrinkungsanzeiger
uberpriifen Fehlerhaftes Reglerventil
Hochdruckluft entweicht Gegebenenfalls Elemente OLUBERTRAG ZUR Spiilleitung verstopft Spiilleitung prifen, Rohre
austauschen LUFTABGABE ZU und Austrittsdffnung
HOCH senken, siubern und wider
Auf Undichtheit priifen einsetzen
Toleranzen am Luftaustrittsende Abscheideretement durchiéchert Abscheiderelernent ersetzen
zi grof
Druck der Anlage zu niedrig Unterdruckventil der Anlage
KOMPRESSOR Niedriger Olstand Ol nachfiillen, auf uberpriifen oder Schal-
UBERHEIZT Undichtheit prifen laustrittséffnung. Mindest-
druck nochmals prifen.
Olkiihler schmutzig oder verstopft Kithirippen saubern
UBERMASSIGE Motorgeschwindigkeit zu gering Drosselarbeitsweise nach-
Falsche Olqualitit Vom Oileferanten beraten VIBRIERUNG priifen, Motorfilter nach-
lassen sehen. Motor nochmals bei
vollem Lauf und Leerlauf
Umieitventil defekt Element iiberpriifen gegf. nachpriifen.
austauschan
ANLAGE SCHALTET Krafistoff mamgel Kraftstotfstand und Anlage
Wiederumlauf der kiihlerbutt Maschine umstellen um ZU FRUH AB iiberprifen
Wiederumlauf zu
vermeiden Niedriger Motordtdruck Matordlistand & Filter
uberprifen
Temp, Abschalter fehlerhaft Schalter prifen, notf.
ersetzen Hohe Kompr. Oltemperatur Kompr. Gistand & Umlait-
B ventil priten. Geblasean-
MOTORGE- Einstellung am Gasausleger Gaseinstellung sberprufen trieb iiberprifen
SCHWINDIGKEIT
ZU NIEDRIG Benzinfilter verstopft Benzinfilter nachsehen Schaltausfall Schalter nachsehen
Lufttilter verstopft Wenn der Mator raucht, Etektrischer Fehler Elektrische Leitungen
Luftfilter nachsahen nachsghen
Kontrollventit fehlerhaft Einstellsystern Gberprufen
OLDRUCKSCHLAG Uberdruckventil fehlerhaft Ungehinderte Arbeitsweise

.

INGERSOLLRAND




‘

TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE Gilely Jd \5,’5
AVERIAS
GUASTO CAUSA PROBABILE RIMEDIO GUASTO CAUSA PROBABILE RIMECIO

VIBRAZION] ECCESSIVE

Motore a regime troppo ridotto

Esaminare il funzionamento
della farfalla. Esaminare i
filtri det motore.
Controltare di nuoveo il
motore a regime massimo e
minimo.

MOTORE A REGIME
TROPPO RIDOTTO

L'OLIO TORNA
INDIETRO NEL FILTRO
DELL"ARIA

Impostazione sbaglista della
levetta del gas

Filtri del carburante bloccati
Filtri dell’aria bloccati

Valvola di regolazione guasta

Valvola di scarico guasta

Verificare la messa a punto
della farfalla

Esaminare il filtro del
carburante. Se il motore fa
del fumo, verificare il filuo
dell'aria.

Controllare il sistema di
regolazione

Verificare e stabilire il
funzionamento corretto
valvola di scarico

CAPACITE DI SPURGO
RIA TROPPO RIDOTTA

Giri del Motore Troppo ridott

Filtro dell'a ia bloccato

Fuga d"aria ad alta pressione

Tolleranze eccessive sul lato
‘aria

Esaminare if cilindro deil’aria
compressa. Controdlare §
filtri del motore

Esaminare gli indicatori
di bloceo, Sostituire il
filtro secondo e necessith

Esaminare la possibilita di
perdite d’aria

LATENUTA DELL'OLID
PERDE

Tenuata montata in modo
sbhagliato

Sostituire la tenuta dell‘olio

LAVALVOLA DI
SICUREZZA 51 SCARICA

Pressione di regime troppo
elevata

Regolatre fuori tolleranza

Valvola di regolazione guasta

verificare I'impostazione ed
il funzionamento della
valvola di regolazione e
tubature attinenti

L'APPARECCHIATURA
SI1 SPEGNE
PREMATURAMENTE

Mancanza di carburante

Pressione dell‘oclic troppo bassa

Temperatura olio del compressore
elevata

Guasto di un commutatare

Guasto di caratere elettrico

Esaminare il livefla ed il
sistema distribuzione del
carburante

Esaminare il livello detVolio
nel motore e gli appositi
filtri

Esaminare il livello olio del
compressore e |a valvola di
by-pass. Verificare
I'azionamento della
ventola

Collaudare i vari commuta-
tori

Collaudare i vari ¢ircuiti
elettrici

SURRISCALDAMENTO
DEL COMPRESSORE

Livello dell"olio troppo basso

Hadiatore dell’olio sporco o
bloccato

Olio di viscositd sbagliata

Valvola di by-pass difettosa

Circolazione continua dell‘aria
di ral{freddamento

Commutatore di disinserimento
temporaneo guasto

Rabboccare il livello dell'olio
Veder ge ci sono delle
perdite

Pulire ie atette del radiatore

Consultare il fornitore per
stabilire il tipo d'olio giusto

Verificarne il funziona-
mento e sostituirla se
risulta difettosa

Spostare |"apparecchiatura in
una posizione cha
impedisca una circolszione
continua dell‘aria

Verificarne il funzionamento
€ sostituirio se risulta
difettoso

AQUANTITA D'OLIO
ECCESSIVE PRESENT?
NELL'ARIA DI SPURGO

Tubo di ricupero bloccalo

Elemento separatore torato

Pressione troppo bassa

Esaminare il tuba di ricupero,
quelto di sgancio pulire
" ugello e rimettere a
posto il tutto,

Sostituire I'alemento
separatora .

Esaminare Ia valvola di
Pressiong minima oppure
"arifizio acustico.
Controllare di nuovo la
prassions minima

o3

INGERSOLL-RAND




TROUBLE SHOOTING

DEPANNAGE

DEL COMPRESOR

Enfriador de aceite sucio o
bloqueado

Grado de aceite equivocado

Vihvula bypass defectiva

Recircutacibn de aire
refrigerante

Interruptor de temperatura
defectuoso

Buscar escapes

Limpiar aletas det enfriador

Pedir consejos del
suministrador sobre grado
de aceite

Revisar funcionamiento de
elemento; cambiar si es,
necesario

Mover la maquina a una
posicion que no permite
recircuiacidén

Revisar funcionamiento de
interruptor. Cambiar si es
necesario

Presion en el sistema muy baja

FEHLERSUCHE GUAST) LOCALIZACION DE oty Wi g F
AVERIAS
PROBLEMA CAUSA REMEDIO PROBLEMA CAUSA REMEDIO
CAPACIDAD DE Velocidad de! motar my baja Revisar citindro de aire VALVULA DE Presién de funcionamento Revisar ajuste y funciona.
DESCARGA DE AIRE Revisar filtros del motor SEGURIDAD SE muy alto miento de vilvala
MUY BAJA DESCARGA regulpdora y tuberia
Regulador fuera de ajuste
Limpiador de aire blogueado Revisar indicador de
restriccion Vilvula reguladora defectuosa
Escape de aire a presién alta Buscar escapes EXCESIVO ARRASTRE Linea de recuperacion obstruida Revisar linea de recuperacian,
DE ACEITE AL AIRE tubo gotero v orificio,
Demasiado aire 58 queda en el DE DESCARGA linpiar ¥ reemplazar
compresor
Elemento del separador roto Reemplazer clemento del
RECALIENTAMENTO Nivel de aceite bajo Afadir aceite

separ ador

Revisar valvula presion
minima o orificio sdnico,
Re-rgvisar presion mininia

VIBRACION
EXCESIVA

Velocidad del motor muy baja

Revisar funcionamiento
reguiador.

Revisar filtros del moter

Re-revisar motor a toda
velocidad y a marcha lenta

VELOCIDAD DEL
MOTOR MUY BAJA

Regulador mal gjustado

Filtros del combustible blequeados

Filtros de sire bloqueados

Vélvula reguladora defectuoss

Revisar ajuste del regulador

Revisar filtros del motor si
boton humo

Revisar filtros de aire

Revisar sisterna de regulacidn

RETROCESO DE
ACEITE AL FILTRO
DE AIRE

Viélvula de descarpa defectuosa

Revisar funcionamiento libre
de 13 vilvula de descarga

ESCAPE DE ACEITE
POR SEL SELLO

Salio mal puestp

Reemplazar sello de aceite

CIERRE PREMATURD
DE LA UNIDAD

Fatta de combustible

Presion baja aceite del motor

Temperatura alia aceite comp.

Falio del interrupter

Fallo eléctrico

Revisar sistema de nivel de
nivel de combustible

Revisar nivel aceite del
motor y filtros

Revisar nivel aceite comp, y
valvula bypass. Revisar
impulsador del ventilador

Revisar interruptores

Revisar circuites eldctricos

.4

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

eoly Wil g £

a’:ﬂ\n.“

—

S Pl i e il ozt

R

& o 7L

s ok iy e o
el plas sy bs it L Jle LA b Sl kil
bV byas i bl S

oA s’ e
.\_,;)-“ S gy Pagn \_.4’\.’!' J_,;"'l e ;.J..a—).“ St
Sl Ay Bl i) s andd Yoadt cuy) adhs his KPR IR

Rl Ly gy amil

A E S R PRCH L S D R D

oy A1y i sl
c,:u!.u ),..:,-'-I
VLI PRV

e kilall oo 3yl > G s

Jpiall ks J Jhe
Sy far

e N Jhaat
eyl Gyl asil las ddar 8l e e shydl Ly as hia
Hadl Slal a0 ami! (BT VLR
Sdel A e il bl e § atat
i)g Al Al 13 il Jos ’
N N haidy ol oy e
Al e s L) e
S S gima S paiiis o G s s L]l
S L e A e a1
S Hl o ale ) il S ey FECIRGIVEL Y
Lp e Gl e g Sl g e W s gl
ia-q._.:n..dj' ;.{"J‘
B dazaly atall e asi) AL el 3 plaall e
iy Al oA
PEIEE RN R (R s A ehhl e kel
lpdl g e iolet
R i i SV Pl 3 sdje Yo
;;},A:.H ah!
__,).__;Ih‘f.l-é.'.\c—glha'-‘_.a;\ﬂ oS0 das  atat JERP RO
vally bl o paddl elydl L
Jeadl e L Jail e §
b gl oY haiall pless and n aisa jigdt 3 Jaall
a3V bl jams ael | il
e B e amil (EESFE-YERPILIJEN [ £ Ly jipal
ol ams ael Ul St
Hoaeld 2l S
i b andl S bl s P VERCPRL JPR I P
25 Dl o e TPV QRCPENEIR RN U
samdt o A Sls APYIRCRENLYPRY IR R
o ghl C':-"'
bl g amil bl plea, e
plas Jasy S - 4~ amil AN pas 3 Jlas ey o
AN bl

D

INGERSOLL-RAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE o Noly Ui JJ.ﬁ-

AVERIAS
o 4 l/ 16 J_
6
15 b = _y PUR
YEL
WHT RED
RED
8
LY BLY
14
BLYU WHT
__GRN 2
T ]
T 2
T 3
M s
1 5
/] s
.
B8
BLK o 1
10
L

6 6 INGERSOLLRAND
®




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

ooty it 5 £

1 Electronic Control Circuit

2 J. | {Connector)

3  Hourmeter

4 Cable to Block

6  Alternator

7 Start Switch

B Starter

9 Belt Break Switch
‘10 Relay

11 Solenoid

P2 Qil Pressure Switch
13 Hot Air Discharge
14 Fuse 16A

15 Battery 12V

16 Earth Strap to Frame

COLOUR CODE

BRN = BROWN
GRA = GRAY
WHT = WHITE
BLK = BLACK
PUR = PURPLE
RED = RED
YEL = YELLOW
GRN = GREEN
BLU = BLUE
PNK = PINK
ORN = ORANGE

Circuit de Contr. Electr.

Connecteur
Compteur d'Heures
Cable/bloc

Atternateur

Securite de Demarrage
Demarreur

Voyant Rupture Courioie

Retais

Relais Magn.

Securite Press. Huile
Temp. Air

Fusible 16A

Batterie 12V

Earth Strap to Frame

CODE DES COULEURS

- BAN = MARRONE
GRA = GRIS
WHT = BLANC
BLK = NOIR
PUR = VIOLET
RED = ROUGE
YEL = JAUNE
GAN = VERY
8LU = BLEY
PNK = ROSE
ORN = ORANGE

Circuito de Control
Efectric

Conector

Cuentahoras

Kabe! zum Block

Alternator

Interruptor de Arrangque
Motor de Arranque
Interr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Alta Temp. Aire Compr,
Fusible 16A

Bateria 12V

Erdriemen zum Gestell

FARBMARKIERUNG

BLK = SCHWARZ
BLU = BLAU
BRN = BRAUN
GRA = GRAU
GRN = GRUN
ORN = ORANGE
PNK = ROSA
PUR = PURPUR
RED = ROT
WHT = WEISS
YEL =

GELB

Circuito Etectr. Contil.

Raccordo
Contaore
Cavo al blocco

Alternatore

Interrutt. Avviamento

Matorino Avviamento

Sicur. Rottura Cingh.
Ventola

Relais

Interrutt a Solenoide

Pressost. Olio Motore

Termost A T. Aria Compr

Fusibile 16A

Batteria 12V

Nastro massa al telaio

LEGENDA COLORJ

BRN = MARRONE
GRA = GRIGIQ
WHT = BIANCOD
BLK = NERO
PUR = PORPQORA
RED .= ROSSO
YEL = GIALLO
GRN -~ VERDE
BLU = BLU

PNK = ROSA

OBN = ARANCIONE

Circuito de Control
Electiic

Conector

Cuentahoras

Cable al bloque

Alternator

Interruptor de Arranque
Motor de Arranque
Interr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Alta Temp. Aire Compr.
Fusible 16A

Bateria 12V

Banda de mesa al marco

LEYLANDA DE COLORES

3PN MARRON
GRA GRIS

WHT BLANCOD
BLK - NEGRO
PUR VIOLETA
RED - ROJO

YEL - AMARILLO
GRN : VERDE
BLu AZUL
PNK : ROSADO
ORN = NARANIO

Ly SN Sl

Wy 2

el slae 3

s g5 g 4
\__J_’L'.'“ S, 6
Joo el 7
Jrtiogste B

Jr 10

i i, 11

g i p e 12
LIy i 13
s 14

hbAvy e, 15

JShl ) a2 1 16

E S NPT

s+ BRN
i, + GRA
_ad = WHT
3l « BLK
#=4 = PUR
~l = RED
gl 2 YEL
=l = GRN
4yl = BLU
Jaig = PNK
Ja,. = ORN

o/

INGERSOLLRAND




TORQUE VALUE CHART

TABLEAU DES VALEURS DU COUPLE

DREHMOMENT WERTETABELLE

FASTENING Ib ft Nm FERMOIRS BEFESTIGUNGEN

Orive Pins to Flywheel 140 190 Broche de commande du volant d’entrainement 140 190 Triebel fir Schwungrad 140 190
Element to A/E Hub 140 190 Elément du moyeu d’échappement d’air 140 190 Element Nabe/Luftaustrittseite 140 190
A/End to Engine 35 47 Echappement d’air du moteur 356 a7 Luftaustrittseite/Motor 35 47
Mtg. Bracket to A/End 140 190 Support de montage de I"échappement d‘air 140 190 Befestigungsbiigel/ Luftaustrittseite 140 190
Resilient Mounts to Frame 140 190 Montures élastiques du bati 140 190 Elastische Befestigning/Rahmen 140 190
Cylinder Brkt. to Engine 63 85 Support du cylindre du moteur 63 85 Zylinderbigel/Motor 63 85
Starter Motor Terminals 20 27 Bornes du démarreur 20 27 AnlaBmotor/AnschluBBklemmen 20 27
Engine Exh. Manifold Conn. 63 85 Raccord du collecteur de I'échappement du moteur 63 85 Auspuffkrimmer-Anschlul 63 85
Autella Clamps 8 1 Brides Autella 8 1 Autella-Klemmen 8 11
Unloader Valve to A/E 63 85 Soupape de decharge de I'echap air 63 85 Druckregler/Luftaustrittseite 63 85
Lift Bail to T/Frame 80 108 Anse de levage du bati 80 108 Hebegriff fiir Lkw-Rahmen 80 108
Cover to Sep. Tank 140 190 Couvercle du réservoir de séparation 140 190 Deckel fiir Abschediertank 140 190
Sep. Tank to T/Frame 35 47 Réservoir séparation du biti 35 a7 Abscheidertank/Lkw-Rahmen 35 47
Wheel Nuts 63 856 Ecrous de roue 63 85 Radmuttern 63 a5
Fan to Fan Hub 35 47 Ventilateur du moyeu du ventilateur 35 a7 Liifter/Liifternabe 35 47
Nut on Fan Shaft 260 362 Ecrou sur arbre du ventilateur 260 352 Mutter an der Lifterwelle 260 352
6 8 INGERSOLL-RAND

L




TABELLA DEI VALORI DI COPPIA

CUADRO VALOR DE TORSION

DISPOSITIVI

D1 CHIUSURA FIJADORES r() f.ﬁ Ll .E..,!l
Perni di guida a Volano 140 190 Dedos de arrastre al volante 140 190 LA ¥ FNTR | fA el
Elemento a Mozzo di Gruppo Compressore 140 190 Elemeanto al cubo compresor 140 190 4. R Gl L3 e
Gruppo Compressore a Motore 35 47 Compresor al motor 35 47 £V reo Bt 4 ab /o
Supporto di Montaggio a Gruppo Compressore 140 190 Soporte montaje al compresor 140 190 e g dad ) L sl
Castelli Motore Resilienti a Telaio 140 190 Montajes flexibles al armazon 140 190 AT JSA ) @
Sostegno Cilindrico a Motore 63 85 Soporte cilindro al motor 63 8b Ao ar B3 A jadedl dass
Terminali del Motorino d"Avviamento 20 27 Terminales motor de arranque 20 27 TV Y. el s giga bl
Collegamento a Collettore di Scarico del Motore 63 85 Conexion distrubuidor escape motor 63 85 Ao 1w Bl bt Cnte Loy
Chiusure di tipo ‘Autella’ 8 1 Abrasaderas Autella 8 1" 3 A Yyl tolbaali
Valvola di Scarico a Gruppo Compressore 63 85 V alvula descargadora al compresor 63 85 Ao ety ol ai bl A ples
Anello di Sostegno a Telaio 80 108 Gancho alzar al armazon T 80 108 Ve A Ar gl JSA ] pi i
Coperura a Cisterna di Separazione 140 190 Tapa al tanque sep 140 190 Ly Vi Jeadht 1= 4 el
Cisterna di Separazione a Tetaio 35 47 Tanque sep. al armazon T 36 47 £V Yo SIS L Jeaddt Ol
Dadi per 1e Ruote 63 85 Tuercas de ruedas 63 85 Ao hld N PN W P
Ventola a Mozza di Ventola 35 47 Ventilador al cubo del ventilador 35 47 £y Yo g IV 3 Y] ey M
Dado su Albero della Ventola 260 352 Tuerca en eje del ventilador 260 352 Yey Y. ey U F YOS P JOR
6 <9 INGERSOLL-RAND




1GINYD1Y V1517

S01S3Nd3d 3a ¥v1sIN

JLSITTI3LZLvSHT

S33HIOV13A S3D031d INDOTIVLYD

1517 SLHVd 3HVdS

as 0se-d

aNVHTI0S



D R el

ACCIONAMIENTO

GRUPPO MOTORE

ANTRIEB

INGERSOLLRAND

f.1.0




Item C.P.N. Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO A3 el
1 Hebbbt et 1 Engine Moteur Motor Motore Motor L 1
2 36708048 1 Bracket Support Triger Staffa Soporte iazs 2
3 35272483 1 Mount Monture Montageteil Suuporto Armadura b 3
4 92321702 1 Clip Collier Klemme Fermagtio Abrasadera bt 4
5 092149574 1 Pipe Tuyau Rohr Tubo Tubo s 5
6 92112556 1 Guard Protectuer Schutzvorrichtung Riparo Guarda = 6
7 35326461 1 Belt Courroie Riemen Cinghia Correa o~ 7
8 92105063 1 Belt Courroie Riemen Cinghia Correa s 8
9 35273937 1 Washer Rondelle Dichtungsring Rondelle Arandela i 9

FH Ftttt+ +H+ 4+ ++++++++ 4+ 4

Items supplied by engine manufacturer,

Articles founis par le
fabricant du moteur

Vom Motorhersteller
geliefert

Eiementi forniti dalla
Fabbrica dei Motori

Piezas suministrabas por
fabricante de motores

Bl -1 38 Ly, g il
it LS :

1.1.1

INGERSOLLRAND




DRIVERS DIVERS ' ANTRIEB GRUPPO MOTORE ACCIONAMIENTO DAyl

Rev. ¥ 5/88

7. 1.2 INGERSOLL-RAND




Item C.P.N. Oty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO DA el

1 92757178 1 Sitencer Silencieux Gerduschdiampfer Marmitta Silenciador o geall i dait 1
2 35293760 1 Gasket Joint Dichtung Guarnizione Junta L 2
3 92064120 1 Tailpipe Collier Auspuffrohr Tubo di scarico Tubo de exhaustracidn NC [} Yo 3
4 92253079 1 Clip Tuyau d'embout Klemme Fermaglio Abrasadera bt 4
5 92059062 1 Outlet Plate Plaque de sortie Abzug Platte Piastra esterna Placa salida g fomis 5
; 1.3




DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO ST (R PP

7. 1.4 INGERSOLL-RAND




Item C.P.N.

Oty  AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR chgk! gy pii i o
COMPRESSORE
1 92492300 1 Connector Connecteur AnschliuBstiick Raccordo Conector Lo,y 1
2 92090810 1 Hose Canalisation souple Schlauch Tubo Flessibile Manguera o st pabs 2
3 35284082 1 Connector Connectuar AnsschluBstiick Raccordo Conector HIPH 3
4 92065358 1 Barbed Fitting Montage barbelé AnschluBstick mit Artacco con reticolato Accesorio arponado WL L5, 4
Widerhaken
5 35282292 12M  Tube Tube Rohr Tubo Tubo gt 5
6 92098680 1 Tank Réservoir Behdlter Serbatoio Tanque syl Ol 6
7 92257401 1 Plug Bouchon Stopfen Tappo Tapon e 7
8 92120013 1 Cep Chapeau Kappe Tappo Tapa: agiglt O ik oV 8
. 92253202 2 Clip Coltier Klemme Fermaglio Abrasadera . " *
* Not jllustrated Non illustré *Nicht abgebildet * Non illustrato Sin grabado
7 o1e5




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR telgdl f A0 b
COMPRESSORE

Rev. 1 5/88

7. 2.0 INGERSOLLRAND




Item C.P.N, Qty AlIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR T algh) g i d e
COMPRESSORE

1 92117480 2 Cover Couvercle Deckle Coperchio Cubierta ol 1

2 - 35843275 1 Shaft Arbre Welte Albero Eje ¥ ayar 2

3 95223772 1 Retaining Ring Bague de Retenue Sicherungsring Anello Elastico Anillo de Retencion BESpHES 3

4 35286004 1 Bearing Roulement Lager Cuscinetto Cojinete . 4

5 36726644 1 Gear Case Boitier D'engrenages Getricbegehause Scatola ingrannaggi Caje de engranajes oAl dyta 5

6 35592799 1 Plate Flasque Pistte Piastra Placa i 6

7 35287598 1 Spacer Entretaise Distanzstuck Distanziatore Espaciador hela 7

8 35593490 1 Seal Joint Dichtung Tenuta Sello Pl Gl 8

9 95358024 1 O-Ring Joint Torigue 0-Ring 0-Ring Junta Taorica Gl 9

10 35328475 1 Cover Couvercle Deckle Coperchio Cubierta wlhi 10

1 35849066 1 Gasket Joint Flachdichtung Guarniziane dunta ) Lo 1
(12-16) 92089317 1 Coupling Assy Ensemble coupleur Kupplungssatz Gruppo d’accoppiamento Montaje acoplamiento by dy v (12-16)
(12-13) 92073626 1 Hub Assy Moyeu Nabe Mozzo Cubo wlidsye (12-13)

12 92083325 1 Hub Moyeu Nabe Mozzo Cubo i 12

13 92089358 1 Circlip Circlip Sicherungssatz Anello elastico Grapa circular B dil~ 13
{14-16} 92073634 1 Element Assy Element Eingatz Elemento Elemento roiall iy (14.18)

14 92089333 1 Element Element Einsatz Elemento Elemento . 14

15 92089507 1 Satscrew Vis Kopeschraube Vite Di Fermo Tornillo hbeet e 15

16 92089341 1 Bolt Boulon Bolzen Bullone Perno S 16

17 35321421 1 Key Clavette Keil Chiave Chaveta g 17

18 35317361 1 Key Clavette Keil Chiave Chaveta i 18

19 30346662 4 Washer Rondelle Dichtungsring Rondela Arandela S 19

Rev. 1 5/88

f.2.

INGERSOLL-RAND




! elghl g i b o

GRUPPO COMPRESOR
COMPRESSORE

VERDICHTERTEIL

COMPRESSEUR

AIR END

INGERSOLLRAND

f.2.2




ltem C.P.N.

Oty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR Delghl dy pddid o
COMPRESSORE

1 36717882 1 Housing Boitier - Gehiduse Alloggio Chrter TS 1
2 36719268 1 Bracket Support Trager Staffa Soporte HFE 4 2
3 35272483 2 Mount Monture Montageteil Supporto Armadura e 3
4 35273937 2 Washer Rondelle Dichtungsring Rondella Arsndela N 4
5 35068154 1 Rotor Set Jeut rotor Vertailerldufer Insieme spazzola rotante  Ju€go rotor FENUPSRUpE 5
6 35313527 1 Baaring Roulement Lager Cuscinetto Cojinete ot P
7 95223772 1 Hetalning Hing Bague de retenue Halterlng Anello di trattenuta Anillo de retencién st daks 7
8 95223087 1 Circlip Circlip Sichrungsring Ansllo d'arresto Crapa cireular N P 8
9 35316819 1 Spacer Entretoise Dichtanzstiick Distanziatore Espaciador el 9
10 35325679 1 Key Clavette PaRstilck Chiavetta Liave s 10
" 35289180 1 Bearing Roulement Lager Cuscinetto Cojinete J...‘ 11
12 35287614 1 Spacer Entretoise Distan zstiick Distanziatore Espaciador (E 12
13 35317387 1 Gear Set Jeu roulement Getriebe Insieme ingranaggi Juego engranajes oA Ak 13
14 35317395 1 Bearing Roulement Lager Cuscinetto Cojinate Jos 14
15 35316801 1 Spacer Entretoise Distanzstiick Distanziatore Espaciador il 15
16 35317155 1 Plate Plaque Platte Piastra Place HEFIA 16
17 35317379 1 Key Clavatte PaRstiick Chiavetta Llave plis 17

INGERSOLL-RAND
; 2.3




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPD COMPRESOR ! elyhl ju i b b
COMPRESSORE

7 2.4 | INGERSOLLRAND




item C.P.N. Qty AlIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR vy C‘J‘; i b
COMPRESSORE

1 36717890 1 Housing Boitier Gehiuse Alloggio Carter K 1
2 35840058 1 Gasket Joint Dichtung Guarnizione Junta et 2
3 35588185 1 Piston Piston Kolben Pistone Pistbn oS 3
2 35323617 2 Pin Broche Stift Perno Clavije 25 s 4
5 36317353 1 Shim Cales Beilegschaibe Spessore Plancha de relleno ‘S'l’ 5
4] 92068212 1 Shim Cales Beilegschaibe Spessore Ptancha de relleno ‘ﬂ' 6
7 35323708 3 Shim Cales Beilegscheibe Spessore Ptancha de relleno ‘S'L' 7
8 92068204 1 Shim Cales Beilegscheibe Spessore Plancha de relleno bont 8
9 92068196 1 Shim Cales Beilegscheibe Spessore Plancha de relleno ‘ﬂ’ 9
10 35317643 3 Shim Cales Beilegscheibe Spessore Plancha de rellenc o 10
1 35317635 8 Shim Cales Beilegscheibe Spessore Plancha de relleno hew n
12 95358032 2 Seal Joint Dichtung Tenuta Retenedor S 12
13 35593482 1 Seal Joint Dichtung Tenuta Retenedor fs."'_l e 13
14 35323112 2 Locknut Vis de serrage Arretiermutter Dado di blocco Contratuerca &5 Uyee 14
15 39124391 4 Bearing Roulemant Lager Cuscinetto Cojinete J“‘ 15
16 92106269 1 Hub Moyeu Nabe Mozzo Cubo = 16
17 92101286 1 Fan Ventilateur Geblise Ventola Ventilador e 17
18 355982740 1 Cover Couvercle Abdeckung Coperchio Tapa u,; 18
19 35588672 1 Cover Couvercte Abdeckung Coperchio Tapa o 19
20 92123264 1 Washer Rondelle Dichtungsring Rondella Arandela s 20

INGERSOLLRAND

; 2.5




AIR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION QR V ) U S P
AMMISSIONE DE AIRE

7. 3.0 INGERSOLL-RAND




ltem C.PN. Qty  AIRINTAKE SYSTEM  ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION ol e g
AMMISSIONE DE AIRE
04) 92117415 2 Alir Filter Assy Ensemble filtre & air Luftfiltermontage Complesso Filtro Aria Montaje filtro aire Al g et (1-4)
1 92117423 1 Body Corps Aufbau Corpo Cuerpo e 1
2 92117431 1 E lement Elément Element Filtro Elemento _"“"‘ 2
3 92117449 1 Nut Ecrou Mutter Dado Tuerca d"‘f 3
4 92117456 1 Cover Couvercle Abdeckung Coperchio Tapa ; ‘u”‘ 2
5 92252006 4 Mounting Band Bande de montage Befestigungsband Fascia di montaggio Banda de montajes oS JT".” ‘B
6 92061803 1 Bracket Support Trager Staffa Soporte us 6
7 92058007 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera p]’f' 7
8 92172600 1 Clamp Bride Klammer Reggeta Abrasadera d"h 8
9 35295799 1 Clamp Bride Klammer Regetta Abrasadera i 9
10 35588524 1 E thow Coude Kniestiick Gomito Codo &d 10
1 35300615 1 I ndicator Voyant Anzeiger Indicatore Indicador i 1
12 35314939 1 Indicatar Voyant Anzeiger Indicatore Indicador s 12
13 92098698 1 Hose Canalisation soupls Schlauch Tubo flessibile Manguera e 13
14 92098706 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera fr s 14
15 92098722 3 Clamp Bride Klammat Reggetta Abrasadera asis 15
16 92008334 3 Clamp Bride Klammer Reggetta Abrasadera sy 18
¥ 92253160 2 Clio Collier Klemme Fermaglio Grapa ot 17
18 92172600 2 Clamp Bride Klammer Reggeta Abrasadera Glta 18

1.3

INGERSOLL-RAND




REGULATION

REGULATION

REGELUNG

REGOLAZIONE

REGULACION

: otazzll Slgz

INGERSOLL-RAND




Item C.P.N, y REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION D el Sy
[(1-18) 35060631 1 Unloader Valve Soupape de décharge Druckregler Valvota di Scarico Vilvula descargadora '@,‘-Yl plas {1—-18}
1 36718427 1 Body Corps Korper Scocca Cuerpo O 1
2 35833227 1 Housing Cater Gehause Alloggio Envoltura - b
3 35317197 1 Diaphragm Diaphragme Membran Diaframma Diafragma Js 3
4 35836949 1 Cover Couvercle Deckel Coperchio Cubierta sl 4
8 35317239 1 Washer Rondelle Beilegscheibe Rondella Arandela &l 5
6 35588193 1 Piston Piston Kolben Pistone Piston s 6
7 35318005 2 Bushing Palier lisse Buchse Boccole Casquillo il 7
8 35317205 1 Washer Rondelle Beilegscheibe Rondella Arandela el 8
9 35591122 1 Plate Plaque Platte Piastra Placa oyl 9
10 35318013 1 Bushing Palier lisse Buchse Boceola Casquillo [WES 10
1 35588300 1 Gasket Joint Flachdichtung Guarnizicne Junta - "
12 35322767 1 Spring Ressort Feder Molla Resorte -k 12
13 35321603 1 Spring Ressort Feder Molla Resorte ok 13
14 35278555 1 Plug Bouchon Stopfer Spina Tapén sl 14
15 35318914 1 Spring Aessort Feder Molla Resorte ak 15
16 36317213 1 Pin Brouche Stift Perno Pasador Mes 16
17 92497700 1 Plug Bouchon Stopfen Spina Tapén bl 17
18 35278589 1 Seal Joint Dichtung Tenuta Retenedor "0" G dals 18
19 35588318 1 Gasket Joint Flachdichtung GuarniZione Junta JEEays 19
20 35323542 1 Barbed Fitting Montage barbelé AnschluBstiick mit Attacco con reticolato Accesorio atponadao g 20
Widerhaken
2 35316587 1 Barbed Fitting Montage barbelé AnschluBstiick mit Autacco con reticolato Accesorio arponado R 1
Widerhaken
22 35282292 1M Tubing Tubage Rohr Tubatura Tubos st 22
23 35688532 1 Flange Conduite Rinne Condutto Conducto lbi 23
24 92040294 4 Stud Goujon Stift Perno Vastago e il 24
25 35589589 1 Gasket Joint Flachdichtung Guarnizione Junta FELES 25
26 95250602 1 Drain Cock Purgeur AblaRhahn Rubinetto di scarico Llave de drenaje el 26
Rev, 1 5/88

1.4

INGERSOLL-RAND




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION | e Sl

7. 4. 2 INGERSOLLRAND




ftam C.P.N, Oty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION D el g

1 35322379 1 Valve Soupape Ventil Valvola Vilvula e 1
2 95242905 1 Nipple Graisseur Nippel Cappuccio per valvola Bogquilla bt Lyl Ay 2
3 35302314 1 Adaptor Adapteur Adapter Adattatore Adaptador lgsilay 3
4 92549377 1 SitencerfOrifice Orifice d'ajustement AbaRoffnungsmontage Accessari per orifizio Montaje orificio g oS 4
5 35283472 2 Connector Connecteur Anschiufistick Raccordo Conector J..’a,a 5
6 92104132 1 Adaptor Adapteur Adapter Adattatore Adaptador PP 6
7 92076207 1 Hose Tuyau flexible Schlauch Tubo flessibile Manguera [k 7
8 92478387 1 Connector Connecteur AnschluBstiick Raccordo Conector J_:, ™ 8
9 35279850 2 Tee Té T —Stiick Raccordoa T Te HUHH I 9
10 92098250 1 Tube Tube Rohr Tubo Tubo sl 10
1" 35355106 1 Valve Soupape Ventil Valvola Vilvula plase 11
12 35306075 1 Tee Té T—Stiick Raccordoa T Te L6 sy 12
13 92008235 1 Cannector Connecteur AnschiuBstiick Raccordo Conector J.L ™ 13
14 92098268 1 Tube Tube Rohr Tubo Tubo ol 14
15 92549211 1 Silencer/Orifice Orifice d'ajustement AbaRiffnungsmontage Accessori per orifizio Montaje orificio dauih oS p 15
16 92394295 1 Reducer Réducteur Redizoerstiick Riduttore Reductor eyl 16
17 92394352 1 Nut Ecrou Mutter Dado Tuerca Yy 17
18 92098276 1 Tube Tube Rohr Tubo Tubo sl 18
19 92098292 1 Tee Té T—Stiick Raccordoa T Te Lo, 19
20 92098284 1 Tube Tube Rohr Tubo Tubo gt 20
2 92395433 3 Elbow Coude Kniestiick Gomito Codo £ 21
22 92109875 1 Tee Té T—Stiick Raccordoa T Te H N 22
23 92071315 1 Hose Tuyau flexible Scauch Tubag flessibile Manguera e 23
24 92079649 1 Hose Tuyau flexible Schlauch Tubo flessibile Manguera e 24
25 92713361 1 Hose Tuyau flexible Schlauch Tubo flessibile Manguera oS 25
26 92725571 1 Solenoid Solénoide Magnet Solenoide Solenoide Yypew 26

Rev.1 5/88
INGERSOLLRAND
;.4.3 |




7, 4.4 INGERSOLL-RAND




Hemn C.P.N, Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION L aelal Slee
1 92123231 Elbow Coude Kneistlick Gomite Codo t.-’s 1
2 35279785 Adaptor Adapteur Adapter Adattatore Adaptador FIRP WA 2
3 92081842 Pipe Tuyau Rohr Tubo Tuberia gl a
{4-9) 35588847 1 Min Pressure Valve Assy Montage soupape de Minderdruckventil- Complesso valvola di Ensamblado de la valvula bis Pl s gor (4-9)
pression minimum Baugruppe pressione min, de presion minima

4 35811843 1 Body Corps Gehduse Scocca Cuerpo oL 4

5 35579762 1 Piston Piston Ko!ben Pistone Piston ks 5
3] 95086559 2 Seal Joint Dichtung Tenuta Retenedor "0 h’}" HHES 6

7 35318161 1 Spring Ressort Feder Maolla Resorte gt 7

8 35299759 1 Spacer Entretoise Distanzstiick Distanziatore E spaciador el 8

9 35288729 1 Cover Couvercle Deckel Coperchio Cubierta el 9
10 35204628 1 Gasket Joint Flachdichtung Guarnizione Junta HCPS 10
n 36710036 1 Manifold Collecteur Verteiler Collettore Distribuidor e 1
12 92076447 3 Space Nipple Espace de graisseur Abstandsnippel Cappuccio per vavola Boquilla Bt [ad lall Lls Uy 12
13 92294461 3 Valve Saupape Ventil Valvola Valvula tloe 13
14 92076454 1 Space Nipple Espace de graisseur Abstandsnippel Cappuccio per valvola Boquilla iele bl A yle sy 14
15 92111228 1 Valve Soupape Ventit Valvola Valvula Pl 15

1.4.5

INGERSOLLRAND




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION e el

@) ()
N
=4

w @ 4
%"..

Q
pse

3

7. 4 0 INGERSOLLRAND




Item C.P.N, Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION Sl o
1 92071299 t Air Cylinder Cylindre a air Druck luftzylinder Cilindro, aria compressa Cilindrc de aire comprimido o n Gl 1
2 92071364 1 Bracket SUPDOI’t Halterung Supporto Ménsula s 2
3 92169630 1 Ball Joint Joint 2 bulle Kugelgelenk Giunto sferico Junta estérica LrS ey 3
{4-5} 92079573 1 Air Cylinder Assy Cylindre a air Druckluftzylinder Cilindro Cilindro de aire comprimido e L",J-J. (4.5}
4 92036540 1 Cylinder Cylindre Zylinder Cilindro Cilindro olad Bt gda i 4
5 92036532 1 Clevis Goupille Gabeikopfboizen Perno Horquilla s e 5
& 92075043 1 Cylinder Bracket Support de cylindre - Zylinderhalterung Supporto per cilindro Ménsula del cilindro it 2as 6
7 92049261 1 Spacer Entretoise Distanzstuck Distanziale Espaciador hele 50 7
8 . 92549278 1 Muffler 8
* 92651827 1 Rep Kit [for item 2} Patte de silencieux Auspuffaufgangung Snodo Colgador silenciador de
7 s
4.7




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dk el S
REFRCIDISSEMENT RAFFREDDAMENTO REFRIGERACION

INGERSOLL-RAND




Item C.P.N. Oty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE D eidl Sl
.REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92114941 1 Cooler Refroidisseur Kibler Refrigerante Enfriador i 1
2 82065341 1 Cowl Capote Windlauf Cuffia Capota Gy 2
3 920958920 1 Guard Protecteur Schutzabdeckung Riparo Guarda Eas 3
4 92098557 1 Plate Plaque Platte Piastra Placa Akt 4
B 92497700 2 Plug Bouchon Stecker Tappo Tapon olos 5
6 92098839 1 Baffle Wall Chicane Drosselstiick Schermatura Deflectora Lae 6
7 92098888 1 Support Support Stiitze Supporto Soporte det- 7
8 92098896 1 Support Support Stiitze Supporto Soports J- 8
9 92098870 1 Cover Couvercle Abdeckung Coperchio Tapa i 9
INGERSOLL-RAND
; «5.1




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE L e
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

.N. 5.2 INGERSOLL-RAND




Itom C.P.N. Oty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE D adl jlgs
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
(1-2) 92092303 1 Tank Assy Ens’ réservoir Tankmontage Insieme Serbatoio Montajs tanque Ol “-‘r—‘ {1.2)
1 92081645 1 Tank Réservoir Tank Serbatoio Tanque ol 1
2 92081652 1 Cover Couvercle Abdeckung Coperchio . Tana ellad 2
3 92077601 1 Element/inc Gaskets Catouche/Joint Element/Dichtung_ Cartuccia/Guarnizione Elemento/Junta s 3
4 92078054 1 Valve Soupape Ventil Valvola Valvula fL‘-‘ 4
5 92038694 1 Plug Bouchon Stecker Tappo Tapon il 5
6 35579630 1 Plug Bouchon Stecker Tappo Tapon |l 6
7 35279942 1 Seal Joint Dichtung Tenuta Retenenedor s Gl 7
8 92043017 1 Valve Soupape Vantil Valvola Valvula N F}“‘ 8
9 92293661 1 Seal Joint Dichtung , Tenuta Retenedor s “1’ 9
10 30334882 4 Shim Cale Beilegscheibe Spessore Plancha de rellens s 10
1 92290162 1 Seal Joint Dichtung Tenuta Retenedor il Gl 11
(12 21) 92095363 1 Gauge Assy Jaugeur MeRgerét Indicatore Manometro b {12-21}
12 92005371 1 Tube Tube Schlauch Tubo Tubo iyl 12
13 92095389 1 Guard Protecteur Schutzvorrichtung Riparg Guarda Fae 13
14 92095397 2 Nut Ecrou Mutter Dado Tuerca Uyor 14
15 92095405 4 Ferrule Ferrule Zwinge Bussola Ferula . “‘L" 15
16 92095413 2 Seal Joint Dichtung Tenuta Retenedor “‘L" “‘L" 16
17 92095421 2 Seal Joint Dichtung Tenuta Retenedor it il 9
18 92095439 2 Collar Collier Ansatz Collare Cuello S 18
19 92095447 2 Nipple Graisseur Nippel Nipplo Racor Gl 19
20 92293661 4 Seal Joint Dichtung Tenuta Retenedor 20
21 92094994 1 Leve! Indicator Indicateur de niveau Stanfanzeiger Indicatore di livello Indicador nevil 21
22 92651157 2 Gasket Joint Dichtung Guarnizione Junta 22
INGERSOLLRAND
; 9.3




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dy i g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.4 INGERSOLL-RAND




ltem C.P.N. Qty  COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE VI [ TP
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 '921 23215 2 Connector Connecteur Verbindungsstiick, Raccordo Conectador Jor 1
2 35204750 2 Elbow Coude Kniestiick Gomito Codo &3 2
3 92077882 1 Pipe Tuyau Rohr Tubo Tubo o yte 3
4 92079326 1 Adaptor Adapteur Adapter Adattatore Adaptador sl 4
5 92094580 1 Hose Canalisation souple Schlauch Tubo flessibile Manguera ot 5
6 95303392 1 Adaptor Adapteur Adapter Adattatore Adaptador rl 6
7 35318872 1 Elbow Coude Kniestiick Gomito Codo £ 7
8 92080720 1 Tube Tube Réhre Tubo Tubo ! 8
9 92338946 1 Seal Joint Dichtung Tenuta Retanedor ‘f"" al- g
10 92293661 1 Seal Joint Dichtung Tenuta Retenedor sl 10
11 92101054 1 Valve Soupape Valva Valvola Valvula tla-e i
12 92104132 1 Adaptor Adapteur Adapter Adattatore Adapter Fte 12
13 92094416 1 Hose Canalisation souple Schtauch Tubo flessibile Manguera g 13
14 35279876 2 Elbow Coude Kniestiick Gomito Codo £ 14
15 95365094 2 Efbow Coude Kniestiick Gomito Codo & 15
16 35689795 1 Tube Tube Réhre Tubo Tubo ol 16
17 35589803 1 Tube Tube Réhre Tubo Tubo ) 17
18 92114537 1 Gasket Joint Dichtung Guarnizione Junta s 18
19 92039122 1 Plate Plaque Platte Piastra Placa L 19
20 92087832 1 Adaptor Adapteur Adapter Adattatore Adaptador e 20
21 92030634 1 Hose Canalisation souple Schiauch Tuw. flessibile Manguera pob 2
22 92087840 1 Adaptor Adapteur Adapter Adattatore Adaptador « gl 22
{23-24) 92079755 1 Oll Filter Assy Eng filtre b huile Olfiltersatz Insieme Filtro Olio Montaja filtro aceite ol degest {23 - 24)

23 92077577 1 Head Tote Kopf Testata Cabezal o 23
24 92118678 1 Etement Eltment Element Filtro Elemento Fand 24

INGERSOLL-RAND

; eDD




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Ve
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

Rev.1 5/88

7. 5.6 | INGERSOLL-RAND




Item C.P.N. Oty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE ] SISTEMA DE D pdl Sl
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
(1-9) 35811520 1 Qil Temp. Bypass Valve Val. Bt-pass Temp. Olumleitungsventil Valv. By-pass Olio Valvula de derivacione, g L Y T PRe S I {1-9}
D’huile . Compr. Termperature aceite
1 35583863 1 Cover Couvercle Ventildecke! Coperchio Cubierta i !
2 35318708 1 Element Cartouche Thermostat Termostato Elemento e z
3 35816826 1 Body, Outer Carrosserie ecterieure Gehause, aussen Semicorpo, Esterno Cuerpo exterior e 3
4 35816834 1 Body, Inner Carrosserie interieure Gehause, innen Semicorpo, Interno Cuerpo interior ! 4
5 35584242 1 Gasket Joint Dichtung Guarnizione Junta ot e it 5
6 35288414 1 Gaskst Joint Dichtung Guarnizione Junta ot e bt 6
7 92497700 1 Plug Bouchon Stopfen Tappo Tapon ol 7
8 35289040 1 Spring Ressort Feder Molla Resorte b 8
9 35288448 1 Ball Bille Kugel Sfera Bola if 9
10 35579598 1 Gasket Joint Dichtung Guarnizione Junta N 10

f.5.7

INGERSOLL-RAND




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE prcd! g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL o & [JSNr)
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7.6 0 INGERSOLL-RAND




Item C.P.N. Oty CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE ) Gl
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL o ¥ TRV
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92086677 1 Battery Batterie Batterie Batteria Bateria Y 1
2 92271139 1 Hood Protege Cosse Schutzkiemme Cappuccio Prot. Term. Capucha de terminal g o 2
3 36579150 1 Cable Positive Cable Borne Positive Pluskabel Cavo, Positivo Cable positivo g 3
4 35506419 1 Cable Negative Cable Borne Negative Minuskable Cavo, Negativo Cable negstivo I j‘j 4
5 92293801 1 Frame Cadre Batterie-Rahmen Telaio di Fissaggio Marco Al 5
6 92395359 2 Stud Goujon Stift Vite ) Esparrago on e e P
7 35815752 1 Bracket R.H. Support G. Konsole R. Supporto DX Soporte manao der. AN e s 7
8 356815760 1 Bracket L.H, Support D, Konscle L. Supporto 8X Soporte mano izq. e [P TN By P PR 8
9 92067412 1 Tray Coffre Batterietrog Cassetta Bandeja Lllh i, 9
INGERSOLLRAND

1.6.1




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE pSocdt Gy
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL gE % RN
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

Rev.1 5/88

INGERSOLLRAND




iftem C.PN. Oty CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA D1 SISTEMA DE pSacdt jlgn
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL ¥ [T
SYSTEM CONTROLE SYSTEM E CONTROLLO ¥ SUPERVISION
1 92713387 1 Wiring Harness Harnais de cablage Kabelbaum Complesso conduttori Mazo de calbes DM L 1
2 92086156 1 High Temp Switch Commutateur de haute Hochtemperatureschalter Interruttore per alte Interruptor temp. alta i ki s s 2
temp. temperature
3 35278589 1 ‘O’'—Ring Joint torique O—Ring Anello di tenuta ad ‘O’ Junia torica "0 G e bk 3
4 92752161 1 Oil Pressure Switch Commutateur de pression Oldruckschalter Interruttore per pressione  Interruptor presion,aceite \;.,_}!I _Lu..pcl:_,,. 4
d’huile ofio
5 92281427 4 Tye Rap Gaine de serrage Type Rap (Kabelband) Attacchi Ostagsa g 5
6 92253350 8 Clip Clip Klemme Fermaglio Abrasadera HH 6
7 92306901 1 Hourmeter Compteur d’heure Betriebsstundenzahler Contaore Cuentahoras PO WINTY 7
8 92086719 1 Start Switch Commutateur de mise en AnlaBschalter Commutatore Interruptor poner en Jotdley plois ]
marche d’avviamento marcha
9 92058320 1 Circuit Board Panneau de circuit Leiterplatte Piastra circuitale Cuadro de circuito o M i g 9
10 A 1 Alternator Alternateur Lechtmaschine Alternatore Alternador g 10
1 92083427 2 Seal Joint Dichtung Tenuta Retenedor -l o Sl 1"
12 b+t 1 Starter Entretoise Starter Motorino d’Avviamento ~ Boton de arranque Sl e s 12
13 92095132 1 Belt Break Switch Rupteur pour courroie Keilriement/unter- Commutatore di Rottura Interruptor rotura de o] Cj"CL"" 13
brechungsschalter Cinghia corres "
14 92076173 1 Shutdown Relay Relais de fermeture Abschaltrelais Relé di Arresto Rele de parada S . 14
15 92076173 1 Start/Override Relav Relais démarrage/ Start/Uberlagerungsrelais Relé d’ Avviamento Rele de arrangue/ 1P 1 N | P VR PO T
neutralisation sobrecontrol
Articles founis par te Vom Motorhersteller Elementi forniti dalla Piezas suministrabas por
++++++++ ltems supplied by Engine Manufacturer fabricant du moteur getiefert Fabbrica dei Motori fabricante de motores ol 281 2 sy g5 il
Rev.1 5/88

1.6.3

INGERSOLLRAND




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE pIt sl
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL g T
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7.6.4 INGERSOLL-RAND




ftem CPN. Oty CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE pnddl Sy
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL e % [N 87
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION '
1 92698372 1 Enclosure Périmatre Einfassung Alloggio Cerramiento Uuy yd 1
2 35842194 1 Decal Autocolant Abziehbild Adesivo Calcomania S5 2
3 92306901 1 Hour Counter Compteur horaire Stundenmesser Contaore Cuentahoras ol i slas 3
4 92698364 1 Pressure Gauge Jauge de pression Druckmesser Manometro Mandémetro de presion Lialh . 4
5 92058320 1 Circuit Board Panneau circuit Schaltbrett Piastra circuitale Cuadro de circuitos D EUFEN| 5
6 36723989 1 Window Fenétre Fenster Finestrina Ventana [HH 6
7 92078088 1 Gasket Joint Dichtung Guarnjzione Junta FILPN 7
8 35327907 1 Lamp Lampe Lampe Lampada Lampara Chas 8
9 92652593 1 Base Base Fundament Base Base FETH 9
10 92652601 1 Seal Joint Abdichtung Tenuta Retenedor o el s Zal 10
; . 6 . 5 INGERSOLLRAND




CONTROL AND COMMANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE e SR
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL g [T
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7. 6 .6 INGERSOLLRAND




item C.P.N. Oty CONTROL AND COMN‘lANDEs ET KONTROLL- UND SISTEMA DI SISTEMA DE ,S.a:.ll e
MONITORING SYSTEN‘I_E DE UBERWACHUNGS- COMANDO CONTROL g & [ 3P
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
] 92533652 1 Box Boita Box Armadietto Caja Gyis 1
2 92086719 1 Switch Intarrupteur Schalter Commutatore Interruptor L 2
3 95213427 1 Shakeproof Washur Rondelle indessérable Erscjiitterungsfeste Rondella antivibrazioni Arandela antibibratoria FES R 3
Gummidichtung
4 92075530 1 Key Clavette Schiiissel Chiave Ltave Ll 4
5 35583210 1 Valve Soupape Ventil Valvola Vélvula ples 5
6 92076173 2 Relay Relais Retais Rel2 Relé e 6
7 92184878 1 Door R Porte Tiire Sportello Puerta il 7
8 36682220 1 Hinge . Charniére Scharniar Cerniera Bisagra ilad 8
{

1.6.7




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS Ak i) L5 gand
UNTERGRUPPEN

INGERSOLLRAND




Item C.P.N, Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS P Lt il e gk
UNTERGRUPPEN
1 92075100 1 Chassis Chbssis Chassis Ch assis Chasis Js“ 1
2 92038375 1 Lifting Bail Anse de levage Gancio di soltevamento Anse de levage Gancho de alzar C,*'"'!f _CL"' 2
3 92008813 1 Undertray Sous - plateau Bacineila inferiare Sous - plateau Bandeja inferior ""“ haae 3
4 92098805 1 Undertray Sous - plateau Bacinella inferiore Sous - plateau Bandeja infarior L ““" 4
b 92075118 1 Toolbox Inner Boite a outils intérieure Interno cassetta Bofte a outils Intérieura Caja herramientas interior ER TS (e PN LA 5
portautensili

6 35256452 3 Clip Collier Farmaglio Collier Grapa 2L, 6
7 35296508 1 Cover Couvercle Coperchio Couvercle Tapa olag 7
8 35256429 2 Studs Goujons Perno Goujons Husillos oA A 8
9 35256445 2 Retainer Arretoir Fermo Arrstoir Retenedor ezl 311 9
10 92085711 1 Shim Cale Spessore Cale Plancha de relleno sk 0
1 356578194 1 Ground Strap Barrette, mise & la terre Masseband Piattina de massa Conexion del acum al chasis

f.74

INGERSOLL-RAND




s padl

INGERSOLLRAND

f.7.2




Item C.P.N. Qty SUB ASSEMBLY SQUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS e alt Lo gandd
UNTERGRUPPEN

1 36706778 1 Cover Front Couvercle de devant Vordere Abdeckung Coperchio anteriore Tapa delantera ‘u“f"" "'*“ 1

2 92098318 1 Cover Rear Couvercle de dérriére hintere Abdeckung Coperchic pasteriore Tapa trasera <Laidt &S 2

3 92098797 1 Teoolbox L.H. Boite & outils gauche Werk zeugkasten rechts Cassetta portautensili di Caja de herramientas RN IPCR PR [ PETRCS 3
sinistra M. Iza.

4. 921367563 1 Toolbox R.H. Boite a outils droite Werkzaugkasten Links Caja de herramientas Cassetta ponautensﬂi di Crg\'l ;;'.J;‘J',J,J'_p 4
M. Der, destra

5 36708824 2 Fender Protecteur Kotftiigel Parachogue Parafango dere g

7.7.3

INGERSOLLRAND




e il doganll

SUB, ASSEMBLY

INGERSOLLRAND

1.7.4




item C.P.N. Qty SUB ASSEMBLY S0US ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS Az idl A gard
UNTERGRUPPEN
1 92098821 1 Roof Toit Dach Tettoia Techo i 1
2 35821826 1 Door Stop R.H Butée porte droite Turriegel rechts Fermaporta di destra Tope de puerta M. Der. Y o L 2
3 35821818 1 Door Stop LL.H Butée porte gauche Turriegei links Fermaporta di sinistra Tope de puerta M. izq. etV s 3
4 36707263 2 Door Porte Tur Porta Puerta -4 4
5 36708378 2 Hinge Charnidre Angel Cerniera Bisagra i 5
6 36712230 1 Panet L.H Panneau gauche Pannel links Pannello di sinistra Panel M. izq, &t Ayl 6
7 36712222 1 Panel R.H Panneau droit Pannel rechts Pannello di destra Panel M. Der. 58yl 7
8 92118645 2 Filler Piece Garniture Fullung Pezzo di riporto Relleno o M s 8
INGERSOLLRAND
; e7eD




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPL SUBCONJUNTOS Lo i)l Lo gasnlt

INGERSOLLRAND




tem C.P.N. Oty  SUB ASSEMBLY SOUS ENSEMBLE SEXUNDARE SOTTOGRUPPI SUBCONJUNTOS D Lot it Lo g
UNTERGRUPPEN

1 35584903 4 Gas Spring Rassort gaz Gasfeder Molla a gas Resorte gas Ju u"‘”l' 1
2 92101880 2 Cover Couvercle Abdeackung Coperchio Tapa ) u“ 2
3 35279108 2 Latch Verrou Riegel Serratura a scatto Pestilla Lliv 3
4 92664929 6 Rivet Rivet Rivet Rivetto Remache frr ity 4
[ 36707073 1 Bumper Pare-choc StoRfinger Paraurti Parachoque Heas 5
6 92721331 2 Reflector Réftecteur Reflektor Riflettore Reflector N 6
7 92280866 2 Bracket Support Triger Staffa Soporte e 7
8 92094358 2 Key {EM 502) Cte (EM 502} Palistiick (EM 502} Chiavetta (EM 502} Llave (EM 502) o 8
8 92730183 2 Key {LF 92301) Cle (LF 92301) PaBstiick {LF 92301) Chiavetta (LF 92301) Llave {LF 92301} 8
Rev.1 5/88

{.7.7




ftem C.P.N.

Qty

SUB ASSEMBLY

SOUS ENSEMBLE

SEKUNDARE
UNTERGRUPPEN

SOTTOGRUPPI

SUBCONJUNTOS

D Lt Al Lo gardl

(1-9) 92656800

{1-5) 92530302

O HWN -

Common |nternal Decals,

Complete
Common Decal Set
Prev.Maintainance
Caution Information
Air Discharge
Filler Plug
Model Plate
General Data
Control Panel 4
Qperating | nstructions

Jeu comp. auto-collant

Jeu comp. auto-collant
Entretien de prévention
Information de prudence
Evacuation air

Bouchon remplissage
Plaque

Données génerales
Tableau de commande
Opérations de marche

Bildbeschreibung innen,

Bildbeschreibung innen,
Varbeugende Wartung
Warnungen

Luftablass

Einfullverschluss
Platte

Altgermeine Daten

Instrumentenbret

Bedienungsanieitung

Corredo adesivi interni

Corredo adesivi interni

Manutenzione Preventiva

Avvertenze

Scarico arla

Tappo

Piastra

Dati Generali

Pannello strumenti

Istruzioni per it
Funzionamento

Juego calcomanias

Juego calcomanias
Mantenimiento
preventivo
Aiire de dascarga
Tapon de relleno
Placa
Datos Generales
Panel de instrumentos
Instrucciones sobre
operacion

Sl S 15 S it ©

i J S b
ble i gl g Y
HC A SO E R

er;]l.l);

Ll UL

[T e AT

JECERFPLE

(1-9)

(1-5}

W~ NN -

1.7.8

INGERSOLLRAND




Itam C.P.N. Qty SURB ASSEMBLY S0US ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS Ls il de gand
UNTERGRUPPEN
{161 92517192 1 External Decal Set Jeu auto-collantsextérieur Symbaole auBen Insieme Adesivi Esterni Jeugo calacomanias P 5 i 11.6)
exterior

1 2 IR Logo Sigle I-R IR Firmenzeichen Logo IR togo IR By e il ay 1
2 2 IR Logo Sigle I-R IR Firmenziechen Logo IR Logo IR Al d g it 50 2
3 1 Stripe Bande Streifen Striscia Liston Ly, 3
4 1 Stripe Bande Streifen Striscia Liston bt 4
5 2 Madel No. Numéro modéle ModelI‘Nr_. Sigla del Modsllo Modelo No. o 5
6 2 Sound Power Pussance de son Stromanschlu® Ton Potenza acustica Poder del sonido 6

f{.7.9

INGERSOLL-RAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aadlt L das
REMORQUE DI TRAINO

INGERSOLL-RAND




FAHRWERK-ZUBEHOR

EQUIPAGGIAMENTO
D1 TRAINO

EQUIPO DE REMOLQUE

ftem C.P.N, Qty TRAILER EQUIPMENT EQUIPEMENT
REMORQUE
(187) 92055276 1 Running Gear Assy. Montage de commande
1 92052679 1 Towbar Tube Barre de remorquage
2 95252524 4 Setscrew Vis
3 920222763 4 Nut Ecrou
4 92055383 2 Bolt Boulon
5 92022763 2 Nut Ecrou
(6-45) 92052687 1 Axle Tube Assy, Montage Tube d'axe
5] 92101683 1 Axle Tube Tube d'axe
7 92102680 2 Torsion Bar Barre de torsion
8 92102508 2 Setscrew Vis
9 95076790 2 Nut Ecrou
10 92102672 4 Bush Bague
1 92102664 2 Spacer Entretoise
12 92102508 2 Setscrew Vi
13 95076790 2 Locknut Contre-écrou
14 9210257 1 Yoke
15 92102565 T Pin Gonomement
16 92102557 1 Clip Clip
17 95076774 3 Nut E
18 92687482 1 Rod crou
19 92304518 4 Nut Tige
20 92055433 1 Plate Ecrou
21 92055441 1 T’ Piece Flasque
Piéceen T
{22.43) 92686781 1 Swinging Arm Assy R.H.  Montage bras de
balancement droit
{2223) 92686815 t Arm{Backplate R.H. Flasque arriére droit
{22A.43) 92686773 1 Swinging Arm Assy LL.H.  Montage bras de
{22A.23A) 92686799 1 Arm/Backpiate L.H. Flasque arriére gauche
24 92052851 2 Hub Movyeu
25 92102615 2 Bearing Roulement
26 92102540 2 Bearing Roulement
27 92687433 2 Cable Cable
28 92680594 1 Lever Levier

L aufwerkmontage

Schleppstangenrohr
Anschlagschraube
Mutter

Schraube

Mutter
Axialstiickmontage

Axialstiick
Torsionswelle
Anschlagschraube
Mutrer

Buchse
Abstandstiick
Anschlagschraube
Kreuzlocjschraube
Joch, Gabelstiick
Stift

Schelle

Mutter

Stange

Mutter

Pratte

T -Stiick

Kabwel
Schwingarm Montage

Hinterwand, rechts
Schwingarm Montage
Hinterwand, links

Nabe

Lager
Lager
Kabel|
Hebel

Insieme organi di

movimenta
Barra di rimorchio

Vite di fermo

Dado

Bullone

Dado

Complesso assale
tubolare

Assale tubolare

Barra di torsiore

Vite di fermo

Dado

Boccola

Distanziatore

Vite di fermo

Controdado

Forcella

Perno

Fermaglio

Dado

Tirante

Dado

Piastra

Elementoa T

Insieme braccio oscillante
di destra

Piastra posteriore didestra

Insieme braccio oscillante

Piastra posteriore di
sinistra

Mozzo

Cuscinetto

Cuscinetto

Cavo

Levetta

Montaje tren rodante

Tubo barra de remolque
Tornillo de ajuste
Tuerca

Perno

Tuerca

Montaje tubo del eje

Tuba del eje
Barra de torisdn

“Tornillo de ajuste

Tuerca

Buje
Espaciador
Tornillo de ajuste
Contratuerca
Horqueta
Clavija
Abrasadera
Tuerca
Varilla
Tuerca

Placa

Pieza ‘T’

Montaje brazo oscilante
M. Der.

Placa trasera M. Der.

Mantaje brazo oscilante

Placa trasera M. lzq.

Cubo
Cojinete
Cojinete
Cable
Palanca

th_l! N ans

PP RN PP (187)

EA T 1

ke it e 2

HWS 3

ke 4

I 5
ol el et (6-45)

it 6

o el 7

e e 8

Lo 9

S 10

el 11

G L"u.o 13

- e 14

H 15

s 16

Lo 17

i 18

Lpas 19

ot 20

Lio damd 21
PVIDYSOEI ) {2243)
R e (22-23)

N T N O Y. WL .
S e eio (22A23A)

- 24

s 25

Just 26

s 27

C))J 28

M+E T BAR EEC

7.8

INGERSOLL-RAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Faddt Dl
REMORQUE DI TRAINO

66 60 57 58

7. 8.2 INGERSOLL-RAND

-




Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaddt D deas
REMORQUE DI TRAINO
24 92102623 2 Seal Joint d'étancheité Dichtung Tenuta Reteneda Fn il 24
25 92102681 2 Washer Rondelle Kissen Rondella Arandela Fiah 26
26 95391348 2 Nut Ecrou Mutter Dado Tuerca P 26
27 923342901 2 Pin Goupille Stift Perno Clavija & 27
28 92102631 2 Cap Bouchon Aufsatz Cappello Tapa e 28
29 92102607 10 Stud Goujon Zapten Perno Husillo ERJAIRV 29
30 92102599 10 Nut Ecrou Mutter Dado Tuerca s 10
31 92055680 2 Plug Bouchon Propfen Tappo Tapén N 31
32 92052752 2 Bolt Boulon Schraube Bullone Perno e 32
33 92052760 q Adjusting Piece Piéce d'ajustemnent Einstellstick Elemento di messa a Pieza de ajuste Dl dmad 33
punto
34 92052778 2 Nut Ecrou Mutter Dado Tuerca P 14
35 92053768 2 Expander Entretoise Expander, Stutzfederring Espansore Expansor Y 35
36 92052786 2 Carrier Porteur Trager Piastra portante Conductor . a6
37 | 92052794 2 Shoe Sabot Schuh Ganascia Zapato W 37
38 92052802 2 Shoe Sabot Schuh Ganascia Zapato . 38
39 92052810 2 Spring Ressort Feder Molla Resorte 2 39
40 92053818 2 Saddle Reposoir Sattel Sella Silla P 40
41 92053826 4 Spring Resiort Feder Molla Resorte e 41
42 92052828 2 Spring Ressort Feder Molla Resorte Tal 42
43 92052836 2 Spring Ressort Feder Molta Resorte al 43
(48-76) 92686765 1 Overun Coupling Assy Montage de dépassement Freilaufkupplung Accoppiamento freno ad Montaje acoplamiento Ll L s " (48-76)
inerzia arrastrado - ’

44 91044205 1 Eye Oeil Ose Qcchiello Ojo s 44
45 92053867 2 8ol Boulon Schraube Bulione Perno e s 45
46 92022763 2 Locknut Contre-ecrou Anschlagschraube Controdado Contratuerca v e 46
47 - 95220901 2 Clip Clip Schelle Fermaglio Abrasadera Sl 47
48 92055490 1 Boot Coffre Schuh Parapolvere Zapata . 48
49 092687441 1 Shaft Arbre Welle Pistoncino Eje L Tear 49
50 92053628 2 Bush Bague Buchse Boccola Buje ‘iL- 50
51 92687458 1 Collar Collier Ansatz Coflare Cuello 51
52 92302058 2 Nipple Graisseur Nippel Nipplo Racor Sasla 52
53 92680701 1 Bracket Equerre Biigel Staffa Soporte ko 53
54 92272343 1 Screw Vis Anschlagschraube Vite di fermo Tornillo de ajuste I o1
b5 95081857 -2 Spring Washer Rondelle éiastique Federdichtung Rondella elastica Arandela de resorte & 55
56 95077442 1 Nut Ecrou Mutter Dado Tuerca pen) 56
b7 92053669 1 Damper Amortisseur . Dimpfer Ammortizzatore Amaortiguador HNe. 57
58 92053883 i Bolt Boulon ) Schraube Bullone Pernc i 58
53 95094314 1 Washer Rondelle Abdichtring Rondella Arandela NP 59
7. 8.3 M+E T BAR EEC INGERSOLL-RAND




Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Addl Ot
REMORQUE DI TRAINO
60 92687474 1 Body Bati Aufbau Corpo - Cuerpo R 60
61 92680636 1 Lever Levier Hebsl Levetta Palanca . 61
62 92055581 1 Bush Bague Buchse Boceola Buje o 62
63 92064697 1 Washer Rondelle Abdichtring Rondella Arandela e 63
64 95466397 1 Screw Vis Anschlagschraube Vite di fermo Tornillo de ajuste o 64
65 95466330 1 Screw Vis Anschlagschraube Vite di fermo Tornillo de ajuste i 65
66 92022540 2 Nut Ecrou Mutter Dado Tuerca ~ 66
67 92055623 1 Spring Ressort Feder Molla Resorte s 67
68 92055631 1 Cable Cable Kabe! Cavo Cable e 68
69 92055649 1 Ring Segment Ring Anello Anillo . 69
70 92055656 1 Shackle Maillon Lasche Biscottino Grillete s 70
7% 92680693 1 Handbrake Frein 3 main Handbramse Freno a mano Freno de mano Lt n
72 92687466 1 Ferrule Segment Ring Aneflo Anillo - 72
{73-74) 92173528 2 Wheel & Tyre Assy Montage roue et pneu Rad-un Reifen Montage Insieme ruote e Montaje rueda y w hed P e {73-.74)
pneumatici neum tico
73 92754316 2 Wheel Roue Rad Ruota Rueda Ams 73
74 92454883 T2 Tyre Pneu Reifen Pneumatico Neumatico s 74
75 . 92280940 6 Setscrew Vis Anschlagschraube Vite di fermo Tomillo de ajuste Ll e 75
76 92311695 6 Nut Ecrou Mutter Dado Tuerca oo 76
77 80103185 2 Setscrew Vis Anschlagschraube Vite di fermo Tornillo de ajuste L A 77
78 92304575 2 Nut Ecrou Mutter Dado Tuerca Lians 78
79 92329341 2 Washer Rondelle Abdichtring Rondslla Arandela Fan 79
80 92083658 1 Ctamp Cottier Schlauchschelle Fascatta Grampa adaals B0
B1 92083641 1 Clamp Collier Schlauchschelle Fascetta Grampa HWRH 81
(8286} 92186030 1 Prop Stand Assy Montage de béquille Anhebevorrichtung Insieme gamba di sostegno Montaje cabellete es Ll apges {8286}
82 92040187 1 Prop Stand Béquille Haber Gamba di sostegno Caballete Tiles e 82
a3 92186055 1 Bracket Equerre Biigel Braccio di sostegno Soporte e 83
' g4 92186063 1 Pad Coussinet Konsole Tampone Cojifr A , 84
a5 92186071 1 Handle Poignée Griff Maniglia Mango i 85
86 90103185 2 Setscrew Vis Anschlagschraube Vite di fermo " Tornillo de ajuste e et - 86
92033570 1 Warning Decal hacatiaalb it 87
Rev. 1 5/88
7 INGERSOLL-RAND
® 8 ® 4




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMB!I GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
A2 [ TH R [P I WY | b b sl



TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHDR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE i ddl Sl
REMORQUE DI TRAINO

7. 86 wacrtoan | INGERSOLL-RAND




Item C.P.N. Oty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE .kl Dl s
REMORQUE DI TRAINO
(1-79} 92092162 1 Running Gear Comp Composants ensernble de  Fahrgestell Kompl, Complesso Parti Mobili Tren rodante comp. ol g 7 el (1-79)
{1-65) 92104140 1 Running Gear Assy marche Fahrgestell Montage Insiema Parti Mobili Montaje treén rodante Jeall ey e gar {1-65)
1 92092154 1 Towbar Tube Ensemble de marche Zugstange Rohr Tubo per barra di Tubeo varilla Al g 1
Tube de remorquage rimorchio '
12-51) 92092170 1 Axle Tube Assy Ensemble tube axe Achsa Rohrmontage Insieme tubo d'sssale Montagje tubo eje sl opitis g 2-51)
2 92101583 1 Axle Tube Tube axe Achsa Rohr Tubo per assale Tubo eje apdlagdl 2
3 92102680 2 Torsion Bar ' Barre de torsion Trosionsstange Barra di torsione Barra de torsion Jy - 3
4 92102508 2 Setscrew Vis Stellschraube Vite di fermo Tornillo de ajuste N PENE W 4
5 95076790 2 Nut Ecrou Mutter Dado Tuerca Yypacs 5
{6-26) 92102490 1 Swinging Arm Assy R.H Bras de balayage droit Schwenkarm Montage Insiemne BraccioOscillante  -Montaje brazo oscilante AW e A £ Gyt {6 - 26)
) rachts di destra M. Der. ’
6 92101609 1 Swinging Arm R.H Bras de batayage droit Schwemkerm rechts Braccio Oscillante di Brazo oscilante M. Der. SV g Al g, 6
destra
(6A -26) 92102748 1 Swinging Arm Assy |.H Bras de balayage gauche  Schwenkerm Montage Inseime Braccio Oscillanta  Mantaje brazo oscilante N Al il iy {6A - 26}
. _ links di sinistra M. lzg. )
6A 92101591 1 Swinging Arm L.H Bras de balayage gauche  Schwenkerm links Braccio Oscillante di Brazo oscilante M. lzq, ¥ pr AL A
. sinistra
7 92102615 1 . Bearing Roulement Lager Cuscinetto Cojinete e 7
'8 92102540 1 Bearing Roulement Lager Cuscinetto Cojinete S 8
9 92102623 1 Seal Joint Dichtung Tenuta Retenedor G 8
10 92102581 t Washer Rondelle Dichtungsring Rondelta Arandela N b 10
11 95391348 1 Nut Ecrou Mutter Dada Tuerca Upor 1
12 9233420 1 Pin Broche Stift Perno Clavija )_r“i.' JL‘-.‘ 12
13 92102631 1 HubCsp Couvercle moyeu Nabenkappe Coperimozzo Tapa cubo A 13
14 92102532 1 Hub / Drum Moyeu/tambour Nabe Trommel Mozzo/Tamburo Cubo/Tembor | wlaf s 14
15 92102607 5 Stud Goujan Nait Perno Husillo o e e 15
16 92102599 5  Nut Ecrou Mutter Dado Tuerca Ypor 16
17 92102516 1 Shoe Sabot Schuh Guarnizione d'attrito Zapato .. o 17
18 92102524 1 Expander Extenseur Expander Ganascia Expansor 'u‘ :b’ 18
19 92487750 1 Adjuster Régleur Einsteller Regolatore Ajustador e e 19
20 92102656 1 Abutment Aboutement Widerlager Appoggic Apoyo ~ _‘_q 20
21 92414671 1 Spring Ressort Fader Molla Resorte AL N
22 92101649 1 Spring Ressort Fader Molla Resorte A 22
23 892101617 1 Backplate Plague arriére Riickplatte Piastra di supporto Placa de respaldo s 4.-:_,1 23
24 9209896 1 Boot Gaine Schuh Parapolvere Bota e 24
25 92272343 4 Setscraw Vis Stellschraube Vite di blocco Tornillo de ajuste “‘J"b;?'.’k_‘ 25
26 92022540 4  Nut Ecrou Muytter Dado Tuerca Uyer 26
27 92102672 4  Bush Bague Buchse Boccola Buje e 27
28 92102664 2 Spacer Entretoise Distanzstiick Distanziatore Espaciador et el 28
29 92102508 2 Satscrew Vis Stelischraube Vite di blocco Tornilla de ajuste ; ’L'“”‘.’L_' 29
30 95076790 2 Nut Ecrou Mutter Dado Tuerca e 30

7.8.7

(M & E T-BAR}

INGERSOLLRAND




TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHUR  EQUIPAGGIAMENTO EQUIPO DE REMOLQUE : hdlt Dldas
49’W8 ﬁm
g 43
b’f’ D
I
s = &@’42

REMORQUE DI TRAINO
145
24 47

>
JJJJJJJJJJ
>

2
222
FEL
))))))
2
224

7. 88 macetsareec INGERSOLLRAND




Itom C.P.N. Oty TRAILER EQUIPMENT  EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE {aE Dhae
REMORQUE DI TRAINO
31 92102573 1 Yoke Joug . Joch Forcella Herqueta o 31
32 92102565 1 Pin - Broche Stfit Perno Grapa 2l e 32
33 92102557 1 Clip Collier Klemme Fermaglio ehts 33
34 92104439 1 Turnbuckle Tendeyr Spannmutter Tenditore Tensor de tornillo e Jiss 34
35 95252599 1 Bolt Boulon Bolzen Bullone Perno ot 35
36 95076774 2 Nut Ecrou Mutter Dado Tuerca - 36
a7 92092147 1 Rod Tige Stange Asta Varilla = 37
38 92102698 1 Rod R.H Tige droite Stange rechts Asta di destra Varilla M. Der. U‘:“”“” 38
9 92102730 1 Rod L.H Tige gauche Stange links Asta di sinistra Varilia M. Izq. e 39
40 92101450 3 Yoke Joug Joch Forcella Horqueta nat 40
41 92102565 3 Pin Broche Stsft Perno Clavija o a1
42 92102557 3 Clip Collier Klemme Fermagtio Grapa s a2
43 95076774 5 Nut Ecrou Mutter Dado Tuerca Yy 43
44 92102706 1 Compensator Compensateur Kompensator Compensatore Compensador criggni iy 44
45 92102714 2 Bush Bague Buchse Boccola Bije i a5
46 92102722 1 Lever Levier Hebe) Levetta . Palanca wh 46
47 95064697 3 Washer Rondelle Dichtungsring Rondeila Arandela = a7
48 92102714 1 Bush Bague Buchse Boccola Buje e 48
49 92022763 2 Nut Ecrou Mutter Dado Tuerca Lye 49
50 95252524 a Bolt Boulon Bolzen Bulione Perno st 50
51 92022763 4 Nut Ecrou Mutter Dado Tuerca g 51
(62 - 58) 92101567 1 Hitch Assy Ensemble accrochage Zughaken Inseime Gancio di Traino  Montaje enganche ) A et {52-58)
52 92104429 1 Eye / Shaft Oeilfarbre Use / Schaft Occhielto/ Albera Ojo/eje Dlogee i e 52
53 92289180 1 Spring Ressort Feder Molla Resorte oAb 53
54 92289164 1 Body Corps Aufbau Corpo Cuerpo e 54
55 82289271 1 Reverse Catch Accrochage arriére Sperr Riegsl Arresto invertito Pestitlo de reverso b’_‘ls"'w M‘" 55
56 92325224 1 Shock Absorber Suspension Stofbampfer Ammorizzatore Amortiguador Sl "f‘f 56
57 92289214 3 Washer Rondelle Dichtungsring Rondella Arandela ‘_d's'h 57
58 92299049 1 Nut Ecrou Mutter Dado Tuerca C 58
59 95466421 4 Bolt Boulon Bolzen Bullona Perno s 59
80 92022763 4 Nut Ecrou Mutter Dado Tuerca Hpaer 60
61 92102821 1 Handbrake Frein & main Handbremse Farno a Mano Freno de mano o ‘_L"" 61
62 92102847 1 Bush Bague Buchse Boecola Buje . el 62
63 92102839 2 Spacer Entretoiss Distanzssick Distanziatore Espaciador iele 62
64 95466439 1 bolt Boulon Bolzen Bullone Perno P 64
65 92022763 1 Nut Ecrou Mutter Dado Tuerca N 65
(66-67) 92173526 2 Wheel + Tyra Assy Ens. roue 4+ pneu Riderund Reifenmontage Complesso Ruota e Rueda + montaje 20y Aol s pat 68-67)
- - Prneumatico neumatico
66 92754316 1 Wheel Roue Rad Ruata Rueda H 66
67 92454883 1 Tyre Pneu Riefen Pneumatico Neumatico St 67
68 92280940 6 Setscrew Vis Stellschraube Vite di blocco Tornillo de ajuste Al el &8
69 92311695 6 Nut . Ecrou Mutter Dado Tuarca j Vps 69
{70- 73) 92186030 1 Prop Stand Assy Ensemble béquille Prop. Stand Montage Insieme Gamba di Montaje cabsllete ol el legur (70-73)
Sostegno
Rev. 1 5/88

i L 8.9 (M & E T-BAR EEC}

INGERSOLL-RAND




Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE il Dl
REMORQUE DI TRAINO
k1 92102573 1 Y oke Joug Joch Forcelfa Horqueta o e n
3z 92102565 1 Pin Broche St Perno Grapa RN L P 17
33 92102557 1 Clip Collier Klemme Fermaglio S 33
34 92104439 R Turnbuckle Tendeur Spannmutter Tenditore Tansor de tornilto N T4 a1
35 95252599 1 Bolt Boulon Bolzen Butlone Perno ber 15
36 95076774 2 Nut Ecrou Mutter Dado Tuerca Brom 16
a7 92092147 1 Rod Tige Stange Asta Varilla -t 17
38 92102698 1 Rod A.H Tige droite Stange rechts Asta di destra Varille M. Der. ot ot 18
39 92102730 1 Aod L.H Tige gauche Stange links Asta i sinistra Varilla M. Izq. el i 19
a0 92101450 3 Y oke Joug Joch Forcella Horqueta W ke 10
11 92102565 3 Pin Broche Sisft Perno Clavija vedt gl a
42 92102557 3 Clip Collier Klemme Fermaglio Grapa <l a7
43 95076774 5 Nut Ecrou Mutter Dado Tuerca Pair 13
44 92102706 1 Compensator Compensateur Kompensator Compensatore Compensador waniiAy a4
45 92102714 2 Bush Bague Buchse Boccola Bije s a5
16 92102722 1 Lever Levier Hebet Levetta Patanca ity 46
a7 95064697 3 Washer Rondelle Dichtungsring Rondella Arandela b 47
48 92102714 1 Bush Bague Buchse Boccols Buje - ag
49 92022763 2 Nut Ecrou Motter Dado Tuerca Lo 29
50 95252524 4  Boh Boulon Bolzen Bullone Perno f- 50
51 92022763 4 Nurt Ecrou Mutter Dado Tuerca Honr 51
{52 - 58) 92101667 1 Hitch Assy Ensemble accrochage Zughaken Insrime Gancio di Traino  Montaje enganche it (52581
682 92104421\ 1 Eye / Shaft Oeil/arbre Use / Schalt Occhiello/ Albero Ojofeje HREN LEYOVY P 52
53 92289180 1 Spring Ressort Feder Molla Resorte Kol 53
54 92289164 1 Body Corps Aufbau Corpo Cuerpo By 54
55 92289271 1 Aeverse Catch Accrochage arridre Sperr Riegel Arresto invertito Pestillo de reverso oS :]"uf' 11
56 092325224 1 Shock Absorber Suspension StoRbampfer Ammorizzatore Amartiguador e boall L'L;&' 56
57 92289214 3 Washer Rondelle Dichtungsring Rondella Arandela b 57
58 92299049 1 Nw Ecrou Mutter Dado Tuerca Bree 58
59 95466421 4 Bolt Boulon Bolzen Bullone Perno e 59
60 92022763 4 nNut Ecrou Mutter Dado Tuerca Apasr 60
61 92102821 1 Handbrake Erein & main Handbremse Farno & Mano Freno de mano it 61
62 92102847 1 Bush Bague Buchse Boceola Buje b 62
63 92102839 2 Spacer Entretoise Distanzsdck Distanziatore Espaciador el 63
64 95466439 1 bolt Boulon Bolzen Butlone Perno s 64
65 97022763 ' Nut Ecrou Mutter Dado Tuerca e 65
(66.67) 92173525 2 Wheel+ Tyre Assy Ens. roue + prou Riderund Relfenmontage  Complesso Ruota e Rueda + montaje Mt lall e e 166-67)
Pneumatico neumatico
66 92754316 ! Wheel Roue Rad Ruota Aueda Lo 66
67 92454883 1 Tyre Pneu Riefen Pneumatico Neumatico At &7
68 92280840 6 Setscrew Vis Stellschraube Vite di blocco Tornillo de ajuste b e 68
69 92311695 6 Nut Ecrou Mutter Dado Tuerce I 69
(70- 73) 92186030 1 Frop Stand Assy Ensemble béquilte Prop. Stand Montage |n;serrt1e Gamba di Montaje caballete er AW Ll s ae 170-73)
ostegno
? Rev. 1 5/88

f.8.10

INGERSOLLRAND




Item C.P.N. Oty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHUR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE D hddl Dlase
REMORQUE DI TRAINO

70 92040187 1 Prop Stand Béquille Prop. Stand Gamba di sostegno Cabaltete el 70
ra| 92186055 1 Bracket Support ‘Trager Staffa Soporte 1S 71
72 92186063 1 Pad Tampon Block Cuscino Cojin Syt 72
73 92186071 1 Handie Poignde Griff Maniglia Mango ke 73
74 90103185 2 Setscrow Vis Stellscraube Vite di blocco Tornillo de ajuste wale ki A 74
75 92083658 1 Clamp Plate Plague de bridage Klemmplatte Piastra di bloceo Placa abrasadera adla}l B> ) 75
76 92083641 1 Clamp Bride Klammer Reggetts Abrasadera bl 76
77 90103185 2 Setscrew Vis Stetlschraube Vite di blocco Tornillo de ajuste A 77
78 92329341 2 Washer Rondelte Dichtungsring Rondella Arandela FET 78
79 92304575 2 Nut Ecrou Mutter . Dado Tuerca Fi 79

7 INGERSOLLRAND

@ 8 .11 (M & E T-BAR EEC)




FASTENERS

Item C.P.N. FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES [N
DI CHIUSURA '
A 92280940 Setscrew M16x40 Vis M16 x 40 Gewindestift M16x40 Vite di fermo M18 x 40 Tornillo prisionero M16 x 40 e VIM e o s A
B 92311695 Self Locking Nut Rondelle auto-blocante Mutter, selbstsichernd Dado autobloccante Tuerca autotrabadora PrURR Lo B
c 90103185 Setscrew M12 x 30 Vis M12 x 30 Gewindastift M12x30 Vite di fermo M12 x 30 Tornillo prisionero M12 x 30 o VTM Ol e c
D 95081808 Lockwasher 3/4 Rondelle de blocage Sicherungsscheibe 3/4 Rondella bioccante 3/4 Arandela de seguridad 3/4 L b D
E 92271667 Nut 3/4 UNC Ecrou 3/4 UNC Mutter 3/4 UNC Dado 3/4 UNC Tuerca 3/4 Unc UNC '7: Yyoo E
F 92304443 Screw M12 x 40 Vis M12 x 40 Schraube M12x40 Vite M12 x 40 Tornillo M12 x 40 £ AYM ke s F
G 02304682 Lockwasher Rondelle de blocage Sicherungsscheibe Rondella bloccante Arandela de seguridad Jai b G
H 95470993 Shoulder Bolt 3/8 Boulon d’épaulement 3/8 Rundbolzen 3/8 Bullane a spaila 3/8 Perno de tope 3/8 TS o H
l ‘92304674 Lockwasher Rondelle de blocage Sicherungsscheibe Rondella bloceante Arandefa de seguridad gty !
J 92273226 Nut 5/16 UNC Ecrou 316 UNC Mutzer 5/16 UNC Dado 5/16 UNC Tuerca 5/16 Unc UNGC %1 s J
K 92178896 Setscrew M6 x 30 Vis M6 x 30 Gewindestift M6x 30 Vite di fermo MG x 30 Tornillo prisionero MG x 30 oI M e L s K
L 95209367 Lockwasher 1/4 UNC Rondelfe de blocage Sicherungsscheibe Rondella bloccante Arandela de seguridad UNC % Jai 35 L
174 UNC 1/4 UNC 1/4 UNC 1/4 Unc
M 92274828 Nut 1/4 UNF Ecrou 1/4 UNF Mutter 1/4 UNF Dado 1/4 UNF Tuerca 1/4 Unf UNF i & e M
N 92418771 Self Tap Screw Vis auto-taraudée _Schneidschraube Vite autofilettante Tornillo autorroscante Lhaddy s N
Q 92398122 Whizlock Screw M6 x 20 Vis Whizlock M6 x 20 Whizlock-Schraube Vite bloccante ‘whizlock’ Tormillo Whizlock M6 x 20 Yo AMOd s T e o]
M6x20 M6 x 20
P 92398106 Whiztite Nut M6 Ecrou Whiztite M6 Whiztite-Mutter MG Dado ‘Whiztite’ M6 Tuerca Whiztite M6 M. P
Q 92304344 Setscrew M8 x 20 Vis M8 x 20 Gewindestift MBx20 Vite di fermo M8 x 20 Tornillo prisionero MB x 20 Yex AM S ot s a
R 95775037 Shoulder Bolt Boulon d'épaulement Rundbolzen Bulone a spalla Perno de tope A R
S 95064655 Washer 1/4 UNC Rondelle 1/4 UNC Beilegscheibe 1/4 UNC Rondella 1/4 UNC Arandela 1/4 Unc UNG % i S
T 95076733 MNut 10 UNC Ecrou 10 UNC Mutter 10 UNC Dado 10 UNC Tuerca 10 Unc UNC \- dpene T
v 92184811 Whizlock Screw M6 x 12 Vis Whizlock M6 x 12 Whizlock-Schraube M6x12  Vite bloccante  whizlock' Tornillo Whizlock M6 x 12 VR AM S e gl s v
M6 x 12 Arandela 3/8 Unf
w 95069597 Washer 3/8 UNF Rondelle 38 UNF Beilegscheibe 3/8 UNF Rondella 3/8 UNF Tuerca 3/8 Unf UNF Y% &l W
X 92271576 Nut 3/8 UNF Ecrou 3/8 UNF Mutter 3/8 UNF Dado 3/8 UNF Arandela de resorte 3/8 UNF %, - X
Y 95081857 Spring Washer 3/8 Rondelle élastique 3/8 Federscheibe 3/8 Rondella elastica 3/8 Tarnillo A Al Y
z 95104683 Serew Vis Schraube Vite Tornille prisionero L Vi zZ
AA 92280981 Setscrew M0 x 30 Vis M10 x 30 Gewindestift M10x30 Vite di fermo M10 x 30 M10 x 30 e Ml e AA
AB 92304518 Nut M8 Ecrou M8 Mutter M8 Dado M8 Tuerca M8 AMUyes AB
AC 92488733 Bolt M8 x 70 Boulon M8 x 70 Schraube M8x70 Bullone M8 x 70 Perno M8 x 70 Ve R AM 4 AC
AD 92142926 Bolt M8 x 75 Boulon M8 x 75 Schraube M8x75 Bullone M8 x 75 Pernc M8 x 75 Ve xAM fp AD
AE 92473586 Whizlock Screw M10x25 Vis Whizlock M10 x 25 Whizlock-Schraube Vite bloccante ‘whizlock’ TornilloWhizlock M10x25  vo x Ve My Cybe e AE
M10x25 M10 x 25

AF 92473594 Whiztite Nut M10 Ecrou Whiztite M10 Whiztite-Mutter M10 Dado "Whiztite’ M10 Tuerca Whiztite M10 VM. AF
AG 92304393 Serscrew M10 x 20 Vis M10 x 20 Gewindestift M10x20 Vite di fermo M10 x 20 Tornillo prisionero M10 x 20 Yox e Mot e AG
AH 92304526 Nut M10 Ecrou M10Q Mutter M10 Dado M10 Tuerca M10 VoM AH

INGERSOLL-RAND
; 9.0




ftem C.P.N, FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVY FIJADORES L
DI CHIUSURA
Al 92329283 Washer M10 Rondelle M10 Beilegscheibe M10 Rondella M10 Arandela M10 1 ML Al
AJ 92472638 Whizlock Screw M10x20  Vis Whizlock M10 x 20 Whizlock-Schraube Vite vioccante ‘whizlock’ Tornillo Whizloek M10x 20 Yoo e MO s Al
M10x20 M10x 20
AK 92329309 Setscrew M10 x 35 Vis M10 x 35 Gewindestift M10x35 Vite di fermo M10 x 35 Tornillo prisionieroM10 x 35 Toxds Mtbe Zoeli sl AK
AL 92304567 Self Locking Nut M10 Randelle auto-blacante M10 Mutter, selbstsichernd Dado autobloccante M10  Tuerca autotrabadora M10 VoM G L s AL
M10
AM 92329341 Washer Rondelle Beilegscheibe Rondella Arandela i AM
AN 92087758 Lock nut M12 Ecrou de blocage M12 Gegenmutter M12 Contiodado M12 Tuerca de seguridad M12 M LG s AN
AOD 92304575 Self Locking Nut M12 Ecrou d’auto-blocage M12 Mutter, selbstsichernd Dado autobloccante M12 Tuerca autotrabadora M12 M12 Ll i s AQ
M12
AP 35294333 Spring Washer Rondelle élastique Federscheibe Rondella elastica Arandela de resorte el Bl AP
AQ 95325239 Setscrew 3/8 UNC Vis 3/8 UNC Gewindestift 3/8 UNGC Vite di fermo 3/8 UNC Tornillo prisionero 3/8 Ung UNG 7a NI VAL P AQ
AR 92271550 Nut 3/8 UNC Ecrou 3/8 UNC Mutter 3/8 UNC Dado 3/8 UNC Vuerca 3/8 Unc UNC 72 dsae AR
AS 35292283 Washer Randelle Beilegscheibe Rondella Arandeta s AS
AT 92398627 Whizlock Screw M12x30  Vis Whizlock M12 x 30 Whizlock-Schraube Vite bloccante ‘whizlock'  Tornillo Whizlock M12x30 P A TMS L sl e AT
M12x30 M12x 30
Al 92398643 Whiztite Nut M12 Ecrou Whiztite M12 Whiztite-Mutter M12 Dada bloccante ‘whiztite”  Tuerca Whiztite M12 VMol oa does AU
M2
AV 92304625 Washar M12 Rondelle M12 Beilegscheibe M12 Rondella M12 Arandela M12 VYM S AV
AW 92304401 Setscrew M10 x 25 Vis M10 x 25 Gewindestift M10x25 Vite di fermo M10 x 25 Tornillo prisioneroM10 x 25 Yo b Mo e AW
AX 92398130 Whizlock Screw M8x20 Vis Whizlock M8 x 20 Whizlock-Schraube Vite bloceante ‘whizlock'  Tornillo Whizlock M8 x 20 T AMOdna e e AX
M8x20 M8 x 20
AY 92398114 Nut MB Ecrou M8 Mutter M8 Dado M8 Tuerca M8 AM Uy AY
AZ 92304435 Setscrew M12 x 25 Vis M12 x 25 Gewindestift M12x25 Vite di fermo M12 x 25 Tornillo prisionero M12 x 25 Yax AYMd e e AZ
BA 92280973 Setscrew M12 x 35 Vis M12 x 35 Gewindestift M12x35 Vite di fermo M12 x 35 Torniilo prisicnero M12 x 35 Yo x AYMOIb et e BA
BB 92131135 Rivet 5/32 DIA Rivet 5/32DIA Niet 5/32 Durchm. Rivetto 5/32 di diametro Remache 5/32 Dia. i Yex A e Be
BC 92304658 Lockwasher M6 Rondelle de blocage M6& Sicherungsscheibe M6 Rondella bloccante M6 Arandela de seguridad M6 M LAl BC
BD 92304500 Nut M6 Ecrou M6 Mutter M6 Dado M6 Tuerca M6 AMiws  BD
8E 92368687 Taptite Screw M6 x 12 Vis Taptite M6 x 12 Taptite-Schraube M6x12 Vite di blocco a colpi Tornillo Taptite M6 x 12 VEOATM Lt e e BE
M6 x 12
BF 92304591 Washer M6 Rondelle M6 Beilegscheibe M6 Rondella M6 Arandela M6 T HAN BF
BG 92329119 Nut Thin Ecrou fin Mutter, dinn Dado sottife Tuerca fina Sty s BG
BH 92304666 Lockwasher M3 Reondelle de blocage MB Sicherungsscheibe M8 Rondella bloccante M8 Arandela de seguridad M8 AM Ll BH
BI 92304609 Washer M8 Rondelle MB Beilegscheibe M8 Rondella M8 Arandela M8 AM IS BI
BJ 90141078 Setscrew MB x 26 Vis M8 x 25 Gewindestift M8x25 Vite di fermo MB x 25 Tornillo prisionero M8 x 25 Yo x AMdde sl e BJ
BK 92341973 Setscrew M6 x 25 Vis M6 x 25 Gewindestift M6x25 Vite di fermo M6 x 25 Tornillo prisionero M6 x 25 Yo x ATM L e o e BK
BL 35317114 Washer Rondelle Beilgscheibe Rondella Arandela 1ML BL
BM 92368076 Rivet 1/8 x 3/8 Rivet 1/8 x 3/8 Niet 1/8 x 3/8 Rivetto 1/8 x 3/8 Remache 1/8 x 3/8 V% Ya sl o e BM
INGERSOLLRAND
; 9.1




tem C.P.N. FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES <t
DI CHIUSURA ‘

BN 922719156 Rivet 3/16 x 1/2 Rivet 3/16 x 1/2 Niet 3/16 x 1/2 Rivetto 3/16 x 1/2 Remache 3/16 x 1/2 Tox sl e BN
BO 92359751 Setscrew M8 x 12 Vis M8 x 12 Gewindestift M8x12 Vite di termo M8 x 12 Tornilloprisionero M8 x 12 VT AM e o e BO
8P 95252524 Bolt 1/2 x 1 1/2 UNF Boulon 1/2 x 1-1/2 UNF Schraube 1/2 x 1-1/2 UNF  Bullone 1/2 x 1.1/2 UNF  Perno 1/2 x 1-1/2 Unf UNF /e v h i 8P
BQ 92022763 Self Locking Nut Ecrou auto-blocant Mutter, selbstsichernd Bado autobloccante Tuerca autotrabadora UNF Yr aah s Yy 8Q

1/2 UNF 1/2 UNF 1/2 UNF 1/2 UNF 1/2 Unf
BR 92055383 Bolt 1/2 x 4 3/4 UNF Boulon 1/2 x 4-3/4 UNF Schraube 1/2 x 4-3/4 UNF  Bulione 1/2 x 3/4 UNF Perno 1/2 x 4-3/4 Unf tThxh 4. BR
BsS 90103839 Nut M16 Ecrou M16 Mutter M16 Dado M16 Tuerca M16 VM s BS
BT 02304336 Setscrew M8 x 16 Vis M8 x 16 Gewindestift MBx16 Vite Ji fermo M8 x 16 Tornillo prisionero M8 x 16 VA MOL eos e BT
BU 92367663 Setscrew M16 x 35 Vis M16 x 35 Gewindestift M16x35 Vite di fermo M16 x 35 Tornillo prisioneroM16 x 36 Yes Mo Ll os BU
BY 82359371 Lockwasher M16 Rondelle de blocage M16  Sicherungsscheibe M17 Rondella blaccante M16  Arandela de seguridad M16 VM L sl BV
BW 92304351 Setscrew M8 x 30 Vis M8 x 30 Gewindestift MBx30 Vite di fermo M8 x 30 Tornillo prisionero M8 x 30 ToxAM O es e BW
BX 95753588 Setscrew No10 Vis de blocage No10 Gewindestift Nr. 10 Vite di fermo No. 10 Tornilla prisionero No. 10 AT PRNILN PIRCINE = P BX
BY 92472679 Setscrew M5 x 12mm Vis Gewindestift Vite Tornillo prisionero M5 x 12 NP LI ! PO BY
B2 92304492 Nut M5 Ecrou M5 Mutter M5 Dado M5 Tuerca M5 LA o BZ
cA 92304641 Lockwasher M5 Rondelle-frein M5 Sicherungsscheibe M5 Rondella bloccant M5 Arandela de seguridad M5 R te CA
CB 35321595 Capscrew Vis d'assemblage Kopfschraube Tappo avite Tornillo de cabeza ol e e CB
cc 95200267 Setscrew Vis Gewindestuft Vite di fermo Tornille prisionero NN VRCI 3 W cc
CE 092368695 Taptite Screw M8 x 12 Vis ‘Taptite’ M8 x12 Taptite Schraube M8 x 12 Vite mordente M8x12 Tornillo Taptite MB x 12 VY A daea e g CE
CcG 92329223 Washer M10 Rondetle M10 Beilegschraube M10 Rondella M10 Arandela M10 fah) CG
CH 35288422 Bolt M8 x B0 Boulon MB x B0 Schraube M8 x 80 Bullone M8 x BO Perno M8 x 80 S P P CH
Cl 92304450 Setscrew M12 x 50 Vis de bincage M12 x 50 Gewindestift M12 x 50 Vite di fermo M12x50 Tornillo prisionero M12 x 50 LRI SR VRGN i P ct
o 92075340 Locknut M12 Contre-écrou M12 Gegenmutter M12 Controdado M12 Tuerca de seguridad M12 (RSP TR O cJ
CcK 92472638 Whizlock Screw Vis "Whizlock’ Whizlock Schraube Vite bloccante Tornillo Whizlock M10x 20 LIRS AL CE R CK

M10 x 20 M10 x 20 M10 x 20 ‘whizlock’ M10x20 ’
CMm 35317148 Socket Head Vis & téte creuse Innensechskant- Vite a esagono Prisionero de cabeza hueca AR WP IR SR CM

Screw M6 x 60 M6 x 60 schraube M6 x 60 incassato MBx60 M6 x 60 )
CN 35317106 Setscrew MB x 12 Vis de blocage Gewindestift M6 x 12 Vite di fermo M6x12 Tornillo prisionero M6 x 12 L ST TP VO S, CN

M6 x 12
CcO 35286584 Capscrew M12 x 25 Vis d'assemblage Kopfschraube Tappo a vite M12x25 Tornillo de cabeza Yo < A Y PR Ve - CcO
M12 x 25 M12 x 25 M12 x 256

cP 92329325 L /MWasher M12 Rondelle-frein M12 Beilegscheibe M12 Rondella bloccante M12  Arandela de seguridad M12 e S cpP
ca 92081470 Setscrew M16 x 30 Vis M16 x 30 Festellschraube M16 x 30 Vite de fermo M16 x 30 Tornillo ajuste M16 x 30 f"""b":""’—.""_' co
CR 92394733 Nut Grip Ecrou Mutter Qliva Oliva .’-h dyle jlae CR
cs 30346662 Washer Rondelle Dichtungsring Rondella Arandela sl cs
cu 92040450 Capscrew M12 x 45 VisM12 x 45 Kopfscraube M12 x 45 Vite mordente M12 x 45 Tornillo cabeza M12 x 45 Sl cu
cv 92329325 Washer M12 Rondelle M12 Dichtungsring M12 Rondella M12 Arandela M12 o cv
cv 92341981 Washer Rondelte Dichtungsring Rondella Arandela jr_, cv
CW 92304542 Nut Ecrou Mutter Oliva Oliva dpn OW
CX 92304450 Setscrew M12X50 Vis M12X50 Gewindestuft M12X50 Vite di fermo M12X50 Tornillo prisionero 12X560 LRI R PN PR PO CX
cy 92701622 Bolt M8 x 90 Boulon M8 x 90 Schraube M8 x 90 Bullone M8 x 90 Perno MB x 90 Cy

1.9.2




Item C.P.N. Oty FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES

DI CHIUSURA
-CZ 92304492 M5 Nut Ecrou M5 Mutter M5 Dade M5 Tuerca M5 cz
DA 92061480 M8 Washer Rondelle M8 Beilegschraube M8 Rondella M8 Arandeta M8 DA

7.9 3 INGERSOLL-RAND




by g2 h) i) g

Itam C.P.N. Oty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMES REPUESTOS RECOMEN-
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE TR YL
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS-SATZE DE SERVIZIO MANTENIMIENTO Lt U laall
- 92057082 - Filter Service Kit Troussed ‘entretien du Reparaturpackung, filwer Cornedo di manutenzione  Juego de servicio de liltro C“‘.U s il -
fiktre per filtro
1 92117431 2 Element Air Cartouche filtrante d’air Einsatz, Luft Elemento aria compressa Elemento de filtro del aire tpal aie 1
2 92118678 2 Element Qil Cartouche filtrante d’huile Einsatz, Ol Elemento olio Elemento Je filiro del aceste M ae
3 35292366 1 Element Fuel Cartouche filtrante de Einsatz, Kraftstoft Elemento, carburante Elemento de filtro de 2800 e 3
combustible combustible
- 92650472 - Basic Spares Set Jeu de rchange de base Ersatzteile-Grundpackung Complesso di pezzi di Juego de repuestos basicos e e i s -
ricambio base
1 92549823 1 Gasket Set Jeu de joints Flachdichtungssatz Insieme di guarnizioni Jues;o de juntas S 1
2 92117431 2 Element Air Cartouche filtrante d'air Einsatz, Luft Elemento, aria compressa  Elemento de filtro del aire sl ae 2
3 92118678 2 Element Qil Cartouche filirante d'huile Einsatz, O} Elemento, olio Elemento de filtro del aceite S als 3
4 35292366 1 Element Fuel Cartouche filtrante du comb, Einsatz, Krafistoff Elemento, carburante Elvmento del filtro de combustible 1py pas 4
5 35326481 1 Belt Biower Courroie ventitateur Lufterriemen Cinghia per ventola Correa del soplador e 6
6 92105063 1 Belt Alterpator Courroie alternateur Riermen Alternator Cinghia per alternatore Correa del alternador e 7
- 92650480 - Intermediate Spares Set Jeu de pieces detachees Zwischensatz Ersatzteile Ricambi intermedi Juego intermedio de repuestos Ll jLalt C‘" i -
intermediaire
1 02650472 1 Basic Spares Set Jeu de rechange de base Erastzteile-Grundpackung Insieme pezzi di ricambio  Juego de repuestos basicos P R v 1
: di base
2 92076173 2 Relay Relais Relais Rele Relé —e 2
3 92120013 1 Filler Cap Bouchon de remplissage EinfiillverschiulR Tappo per serbatoio Roca de llenado - i 3
4 92077601 1 Element Separator Elément séparateur Einsatz, Abscheider Elemento separatore Elemento separador e 4
5 92698364 1 Gauge Pressure Jauge de pression Manometer indicatore, pressione indicador de presion ahal i 5
6 92086156 1 Switch Temp Contact de temp Temperaturschalter Interrutiore, temperatura  Interruptor de temperatura [ e 6
7 92752161 2 Switch Qil Pressure Contact de pression Oldruchschalter Interruttore, pressione Interruptor de presion de S s T 7
d'huile dell’olio aceite .
8 92540377 1 Silencer/Orifice B/D Valve Orifice d’ ajustement AblaBoffnungsmontage Accessorio per Oritizio Montaje Oriticio ORI 4 8
B/D Voies 8/D Ventil B/D Valvola B/D Valvula
9 35583210 1 Valve Two Way Soupape & deux voies Zweiwegeventil Valvola bidirezicnale Valvula de dos pasos O g
10 35322379 i Valve Blowdown Soupape de restriction Ausblaseventil Valvola di scarico Valvula de descarga e s 10
[ 35365106 1 Regulator Pressure Régulateur de pression Druckregler Regolatore, pressione Regulador de presion —all aes 11
12 92095363 1 Gauge Oil Level Jauge de niveau d’huile QOlstandmesser Indicatore, livello dell'olic  Indicador de nivel de aceite e S ke 12
13 35317197 1 Diaphragm Diaphragme Membran Membrana Diaphragm g, 13
14 92549211 1 Silencer/Qrifice Regulator Qritice d’ajustement AblaBoffriungs montage Accessoria per Oritizio Mantaje Oriticio Sipealh it 14
Regulator Regter Regolatora Regulador
Rev.1 5/88

«10.0

INGERSOLL-RAND




item C.P.N. Oty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMB! REPUESTOS RECOMEN- b g2 st L) ok
PARTS AND MAINTEN. RECOMMANDEESET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE Syl aabeny
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS-SATZE DE SERVIZIO MANTENIMIENTO . Aadd ) [Claal!
- 92650498 - Major Spares Set Jeu de pieces detachees Haupt-Ersatzteilsatz Ricambi principali Juego principal de .‘r"e’;“ Al oleé il -
majeur repuestos
1 92650480 1 Intermediate Spares Set Jue de rechange Ersatzteilepackung mittei Insieme pezzi di ricambic  Juego intermedio de Ha gl ad) ol v 1
intermédiaire intermedio repuestos
2 35272483 3 Mount Monture Triger Supporio Soporte Mo ?
3 92058320 1 Circuit Board Panneau du circuit L.eiterplatte Piastracircuitable Tablero de circuitos gl sy 3
4 92757178 1 Muffler Silencieux Schalldampfer Silenziatore Silenciador Sigall (38 4
5 92064120 1 Tailpipe Tuyau d’échappement Auspuffrahr Tubo di scarico Tubao de aspiracion s gl [
arriére
6 92071299 1 Air Cytinder Cylindre & air Druckluftzylinder Cilindro atia compressa Cilindro aire comprimide RIVFH I 6
7 92079573 1 Air Cylinder Cylindre 4 air Druckiuftzylinder Cilindro aria compressa Cilindro gire comprimido ol yh &l yhaat 7
8 92078054 1 Valve Safety Soupape de sécurité Sicherheitsventil Valvola, sicurezza Vilvula de sequridad aul s 8
9 92294461 3 Valve Hand Soupape manuelle Handventil Valvola, azipnamento a Valvula manual plomall 9
mano
10 92306901 1 Hourmeter Computeur horaire Betriebsstundenzahler Contaore Contador horaric sl ol 10
" 92111228 1 Valve Service Soupape d'entretien Versorgungsventil Manutenzione valvola Valvula de servicio plaall dads 1
12 92086719 1 Switch Starter Contract de démarrage AnlaBschalter Interruttore d’avviamento  Interruptdr de puesta en marcha Jonalt ey C\-'J-« 12
13 92075530 1 Key Clevette Schlissel Chiave Llave CL'.L 13
14 92101054 1 Valve Check Vérificateur soupape ‘Rickschlagventil Verifica valvole Vilvula de verificacion &k gl 14
15 3531816t 1 Spring M.P.V. Ressort de soupape de Feder, M.D.V. Molla M.P.V. Resorte de valvula de MPV. Al 15
' pression minimum minima presién
16 92169630 1 Balljoint Joint 3 bille Kugelgelenk Giunto sferico Junta esférica HPE 16
_1 7 35318708 1 Element Thermostat Thermostat Termostato Elemento D 17
18 35288448 1 Ball Bille Kugel Sfera Bola is 18
19 35289040 1 Spring Ressort Feder Molla M.P.V. Resorte al 19
20 35314939 1 Restriction bndicator Indicateur de restriction Drosselungsanzeiger Indicatore di restrizione Indicador de restriccion _,__‘_JL:_,J, 20
21 35300615 1 Restriction tndicator indicateur de restriction Drosselungsanzeiger Indicatore di restrizione  Indicador de restriccion SN AS 21
Rev. t 5/88

INGERSOLLRAND

7.10.1




ltem C.P.N. Qty  RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- b e gh) Sl plad
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATE KIT DADOS Y KITS DE Sigal By
ANCE/SERVICE KITS KITS D'"ENTRETIEN INSPEKTIONS-SATZE DE SERVIZIO MANTENIMIENTO add fAiladl
- 92549823 1 Gasket Set Jeu de joints Flachdichtungssatz Insieme di guarnizioni Juego de juntas St il -
1 35293760 1 Gasket Exhaust Joint d’echappement Flachdichtung, Auspuff Guarnizione, scarico Junta del escape PEV[PCES 1
2 35579598 1 Gasket Joint Flachdichtung Guarnizione Junta Ll 2
3 3E279942 1 ‘0'—~Ring Joint torique 0--Ring Anello di tenuta ad ‘O’ Junta torica RLE RN PRI 3
4 35294628 1 Gasket Min Pressure Joint de soupape de Flachdichtung, Guarnizione, valvola di Junta de vilvula de o sl s 4
Valve . pression minimum Minderdruckventil pressione minima ml'nim_a presion has
5 35278589 4 ‘0"—Ring Joint torique 0—Ring Anello di tenuta ad ‘0" Junta térica "0 e dile 5
6 35580589 1 Gasket—Unloader Valve Joint-Soupape de Flachdichtung Guarnizione — Valvola di  Junta—Valvula de descarga F bl plas - doz 6
déchargement Entlastungsventil scarico
7 35688318 t Gasket—Unloader Valve Joint-Soupape de Flachdichtung, Guarnizione — Valvola di  Junta— Valvula de descarga 't,ul s . it 7
déchargement Entlastungsventil scarico
8 35584242 1 Gasket—Bypass Valve Joint-Soupape de Flachdichtung, Guarnizione — Valvola di Junta — Valvula de Jegmil gl il 8
dégagement Bypass-Ventil by-pass derivacion
9 356288414 1 Gasket--Valve Cover Joint-Chapeau de soupape  Flachdichtung Guarnizione — Copertura Junta — Cubierta de vélvula plasall caé L3t 9
Ventildecke) valvola
io 95086559 2 *‘0’—Ring Joint torique 0—Ring Anello di tenuta ad "0° Junta torica "0 dals 10
11 356279959 3 ‘O'—Ring Joint torique U—Ring Anelio di tenuta ad '0O* Junta torica RO NS JPAP TS 11
12 35849058 1 Gasket—Bearing Housing  Joint-Boitier de roulement  Flachdichtung Guarnizione — alloggio Junta — Enveltura de J FEN ORI PN 12
Lagergehduse cuscinetto cojinete
13 95358032 2 ‘0"—Ring Joint torique O—Ring Anello di tenuta ad "0’ Junta torica BN ¢ RN PR FITS 13
14 35849066 1 Gasket—Gear Cose Joint-Carter des Flachdichtung Guarnizione — scatola Junta — Caja de cambios A e L i4
engrenages Getriebegehiuse ‘ingranaggi ) Selio
15 95358024 1 ‘D'—Ring Joint torique O—Ring Anello di tenuta ad ‘O Junta — Envoltura de O > il 15
16 35588300 1 Gasket—Piston Housing Joint-Boitier des pistons Fiachdichtung Guarnizione — alloggio pistdn S e 16
17 92203661 1 Seal Join Dichtung % Tomra Junta torics el 17
18 92290162 1 Seal Joint Dichtung Tenuta Junta torica N s i 18
19 92095413 2 Seal Joint Dichtung Tenuta Junta torica el e il 19
20 92095421 2 Seal Joint Dichtung Tenuta Junta torica NV AP+ P 20
21 92293661 4 Seal Joint Dichtung Tenuta Junta torica ) e il 21
22 92338946 1 Seal Joint Dichtung Tenuta Junta torica e e Gl 22
23 92114537 1 Gasket Joint Dichtung Guarnizione Juntas ol s il 23
24 92078088 1 Gasket Joint Dichtung Guarnizione Juntas el il 24
25 92083427 2 Seal daint Dichtung Tenuta Junta torica il padiim 25
26 92651157 2 Gasket Joint Dichtung Guarnizione Juntas e ik 26
Rev. 1 5/88

INGERSOLLRAND

f.10.2




CPN INDEX INDEX DES Nos AUFLISTUNG INDICE NR. PARTI INDICE No. REPUESTOS

DE PIECES DER TEILE PIESIEPEY
CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO.
30334882 7 65 3 35288422 7 9 2 35317205 7 4 1 710 0© 35811843 7 4 5 90103839 7 9 2
30346662 7 21 35288448 7 6 7 35317213 74 1 35506419 7 6 1 35815752 7 6 1 90141078 7 91
7 9 2 710 1 35317238 7 4 1 35579150 7 6 1 35815760 7 6 1 92022540 7 8 4
35060631 7 4 1 35288729 7 465 35317353 7 25 35579598 7 56 7 35816826 7 6 17 7 8 7
35068154 7 2 3 35289040 7 65 7 35317361 7 21 710 2 35816834 7 6 7 92022763 7 8 1
35266420 7 7 1 710 1 35317379 7 2 3 365579630 7 5 3 35821818 7 75 7 8 1
35256445 7 7 1 35289180 7 2 3 35317387 7 2 3 35579762 7 4 5 35821826 7 7 65 7 8 3
35966452 7 7 1 35202283 7 9 1 35317395 7 2 3 35582220 7 6 7 35833227 7 4 1 7809
35272483 7 1 1 35292366 710 0 ° 35317635 725 35583210 7 6 7 35836949 7 4 1 7 810
7 2 3 35293760 71 3 35317643 725 710 0O 36842194 7 6 5 7 9 2
710 1 710 2 35318005 7 4 1 35583863 7 6 7 35843275 7 2 1 92030634 7 565
35273937 7 1 1 35294339 7 9 1 35318013 7 4 1 35584242 7 5 7 35849058 7 25 92030782 7 6 3
7 2 3 35294628 7 45 35318161 7 465 710 0 7 10 2 92033570 7 8 4
45278555 7 4 1 710 2 710 1 35584903 77 7 35849066 7 2 1 92036532 7 4 7
35278589 7 4 1 35294750 75 5 35318708 7 5 7 35588185 72 5 710 2 92036540 7 4 7
7 6 3 35295799 7 3 1 710 1 35588193 7 4 1 36706778 7 7 3 92038694 76 3
35278589 710 2 35296508 7 71 35318872 7 55 35588300 7 41 36707073 77 17 92039122 75 5
35279108 7 7 7 35299759 7 45 35318914 7 4 1 710 2 36707263 7 75 92040187 7.8 4
35279785 7 4 8§ 35300615 7 31 35321421 7 2 1 35588318 7 41 36708048 711 7.8M
35279850 7 4 3 710 1 35321595 79 2 710 2 36708378 776 92040294 74 1
35279876 7 § 5 35302314 7 4 3 35321603 7 41 35588524 7 31 36708824 7 7 3 92040450 7.9 2
35279942 7 5 3 35306075 7 4 3 35322379 7 4 3 35588532 7 4 1 36710036 7 45 92043017 7 5 3
710 2 35313527 7 2 3 710 O 35588672 7 2 5 36712222 7 7 5 92044205 7 83
35279959 710 2 35314939 7 31 35322767 7 4 1 35588847 7 465 36712230 7 7 5 92049261 7 4 7
35282292 7 1 5 710 1 35323112 725 35589589 7 4 1 36717882 7 2 3 92052679 7 81
7 4 1 35316587 7 4 1 35323542 7 4 1 710 2 36717890 7 2 5 92052687 7.8 1
35283472, 7 4 3 35316801 7 2 3 35323617 7 265 35589795 7 5665 36718427 7 41 92052752 7 8 3
35284082 7 1 5 35316819 7 2 3 35323708 7 25 35589803 75 5 36719268 7 2 3 92052760 7 83
26286584 7 9 o2 35317106 7 9 2 35325679 7 2 3 35591122 7 4 1 36723989 7 6 5 , 92052778 7 83
25786004 7 2 1 35317114 7 9 1 35326461 71 1 35592740 7265 36726644 7 2 1 * 92052786 7 8 3
35787598 7 2 1 35317148 7 9 2 710 0 35592799 7 21 39124391 7 2 5 . 92052794 7 8 3
35287614 7 2 3 35317155 7 2 3 35327907 7 6 5 35593482 7 2 8 90103185 7 8 4 . 92052802 7 8 3
35288414 7 5 7 35317197 7 4 1 35328475 7 21 35593490 7 2 1 7 81
710 2 710 © 35355106 7 4 3 35811520 7 6 7 790

7.11 0O | | INGERSOLL-RAND




INDEX DES Nos

AUFLISTUNG

INDICE NR. PARTI

CPN INDEX INDICE No. REPUESTOS il
DE PIECES DER TEILE ' - ’

CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO.
92052810 7 8 3 92065358 715 710 1 92092170 7 8 7 92098557 7 5 1 82102532 7 8 7
92052828 7 8 3 92067412 7 6 1 92079649 7 4 3 92092303 7 5§ 3 92098680 7 1 5 92102540 7 8 1
92052836 7 8 3 92068196 7 25 92079755 7 565 92094358 7 7 7 92098698 7 3 1 7 8 7
92052851 7 8 1 92068204 7 2 5 92080720 7 55 92094416 7 565 92098706 7 3 1 92102557 7 8 1
92053628 7 8 3 92068212 7 25 92081470 7 9 2 92094580 7 5§ 5 92098722 7 3 1 7 89
92053669 7 8 3 92071299 7 4 7 92081645 7 5 3 92094994 7 5 3 92098797 7 7 3 7 810
92053768 7 B 3 710 1 92081652 7 5 3 92095132 7 6 3 92098805 7 7 1 92102565 7 8 1
92053818 7 8 3 92071315 7 4 3° 92081843 7 45 92095363 7 § 3 92098813 7 7 1 7 8 89
92053826 7 8 3 92071364 7 4 7 92083427 7 6 3 710 0 92098821 7 75 7 810
92053867 7 8 3 92073600 7 5 3 710 2 92095371 7 5 3 92098839 7 5 1 92102573 7 8 1
92053883 7 8 3 92073626 7 21 92083641 7 8 4 92095389 7 5 3 92098870 7 5 1 7 8 9
92055276 7 81 92073634 7.2 7 81 92095397 7 5 3 92098888 7 5 1 7 810
92055383 7 8 1. . 92075043 7 4 7 92083658 7 8 4 92095405 7 5 3 92098896 7 5 1 92102581 7 8 3
7 9 2 92075100 771 7 811 92095413 7 65 3 92098920 7 5 1 7 8 7
92055433 7 8 1 -92075118 771 92085711 7 7 1 710 0© 92098961 7 8 7 92102599 7 8 3
0205544 1 7 8 1 92075340 7.9 2 02086156 7 6 3 92095421 7 5 3 92101054 7 5 5 7 8 7
92055490 7 8 3 92075530 7 6 7 710 0 710 2 710 1 92102607 7 8 3
92055581 7 B 4 710 1 92086677 7 6 1 02095439 7 5 3 92101286 7 2 5 7 8 7
92055623 7 8 4 92076173 7 6 3 92086719 7 6 3 92095447 7 5 3 92101450 7 8 9 92102615 7 8 1
92055631 7 B 4 7 6 7 7 6 7 92098235 7 4 3 7 810 7 8 7
92055649 7 8.4 . 710 0 710 1 92098250 7 4 3 92101567 7809 92102623 7 83
92055656 7 8 4 92076207 7 4 3 92087758 @ 7 9 1 92008268 7 4 3 7 810 7 8 7
92055680 7 8 3 92076447 7 4 5 92087832 7 55 92008276 7 4 3 92101583 7 8 1 92102631 7 8 3
92057082 710 0 92076454 745 92087840 7 565 92098284 7 4 3 7 8 7 7 8 7
92058007 7 3 1 92077577 7 565 92089317 7 2 1* 92098292 7 4 3 92101591 7 8 7 92102656 7 8 7
92058320 7 6 3 92077601 7 6 3 92089325 7 2 1 92101609 78 7 92102664 7 8 1
7 6 5 710 0 92089333 7 2 1 92101617 7 8 7 7 8 7
710 1 92077882 7.6 5 92089341 7 2 1 92098318 7 7 3 92101649 7 8 17 92102672 7 8 1
92059062 7 1 3 92078054 75 3 92089358 7 2 1 92098334 7 31 92101880 77 7 7 8 7
92061803 7 3 1 710 1 02089507 7 2 1 92008375 7 71 92101490 7 8 7 92102680 7 8 1
92064120 7 13 92078088 7 6 5 92090810 7 1 8 92102508 7.8 1 7 8 7
710 1 710 2 92092147 78 9 7 8 7 92102698 7 89
92064697 7 8 4 92079326 7 6 5 7 810 92102516 7 8 7 , 7 810
92065341 7 5 1 92079573 7 4 7 92092154 7 8 7 92102524 7 8 7 92102706 7 8 9

92092162 7 8 7
7.11 .1 INGERSOLLRAND




CPN INDEX INDEX DES Nos AUFLISTUNG INDICE NR. PARTI INDICE No. REPUESTOS

caadt gl
DE PIECES DER TEILE S
CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO.
. 7 810 710 O 92262006 7 31 : 710 0 7 6 5 92394753 7 9 2
92102714 7 89 92117449 7 3 1 92253079 7 1 3 92293901 7 6 1 710 1 92395268 710 0
7 810 92117456 7 31 92253160 7 31 92294461 7 45 92311695 7°8 4 92395359 7 6 1
92102722 7 89 92117480 7 21 92253202 7 1 5 710 1 7 89 92395433 7 4 3
7 810 92118645 7 75 92257401 7 1 5 92299049 7 89 7 810 92398106 7 90
92102730 7 8 9 92118678 7 5 5 92271139 7 6 1 7 810 7 90 92398114 7 9 1
7 810 710 0O 92271550 7 9 1 . 92302058 7 8 3 92321702 7 11 92398122 7 90
92102748 7 8 7 92120013 7 15 92271576 7 90 92304336 7 9 2 92325224 7 89 92398130 7 9 1
92102821 7 89 710 0 92271667 7 90 92304344 7 90 7 810 92398627 7 9 1
7 810 92123215 7 55 92271915 7 9 2 92304351 7 9 2 92329119 7 9 1 92398643 7 9 1
92102839 7 89 92123231 7 45 92272343 7 8 3 92304393 7 90 92329223 7 9 2 92414671 7 8 7
7 810 92123264 7 25 . 78 7 92304401 7 9 1 92329283 7 9 1 92418771 7 90
92102847 7 8 9 92131135 7 91 92273226 7 9 0 92304435 7 9 1 92329309 7 9 1
7 810 92136753 7 7 3 92274828 790 92304443 7 9 0 92329325 7 9 2
92104132 7 4 3 92142926 7 90 92280866 7 71 7 92304450 7 9 2 7 9 2
7 5 5 92149574 7 1 1 92280940 7 8 4 92304492 7 9 2 92329341 7 8 4 92454883 7 8 4
92104140 7 8 7 92169630 7 4 7 7 89 92304500 7 9 1 7 81 7 8 9
92104421 7 889 710 1 7 810 92304518 7 81 . 7 91 7 810
7 810 92172600 7 3 1 : 7 90 7 90 92334291 7 8 3 92472638 7 9 1
92104439 7 8 9 7 5 3 92280973 7 9 1 92304526 7 90 92334291 7.8 7 7 9 2
7 810 92173525 7 8 4 92280981 7 90 92304542 7 21 92338946 7 655 92472679 7 9 2
92105063 7 1 1 78 9 92281427 7 6 3 92304567 7. 91 710 2 92473586 7 90
710 0 7 810 92289164 7 8 9 92304575 7 8 4 92341973 7 9 1 02473594 7 90
92106269 7 2 5 92178896 7 90 7 810 7 81N 92341981 7 9 2 92478387 7 4 3
092109875 7 4 3 92184811 7 9 0 92289180 7 8 9 7 9 1 92359371 7 9 2
92111228 7 4 5 92184878 7 6 7 7 810 9230459 7 91 92369751 7 9 2
710 1 92186030 7 8 4 92289124 7 8 9 92304609 7 91 92367663 7 9 2 92487743 7 6 3
92112556 7 1 1 7 8 9 7 810 92304625 7.9 1 92368075 7 91 92487750 7 8 7
92114537 7 5 5 7 810 92289271 7 8 9 92304641 7 9 2 92368687 7 ¢ 1 92488733 7 90
710 2 92186055 7 8 4 7 810 92304658 7 91 92368695 7 9 2 92492800 7 15
92114941 7 85 1 7. 81 92290162 7 5 3 . 92304666 7 91 92394295 7 4 3 92497700 7 41
92117415 7 3 1 92186063 7 8 4 710 2 . 92304674 790 92394352 7 4 3 7 5 1
92117423 7 3 1 7 81N 92293661 7 5 3 . 92304682 7 9 0 7 5 7
‘92117431 7 31 92186071 7 8 4 7 5 6 92306901 7 6 3 92517192 7 7 9
7 811

7.11 2 INGERSOLL-RAND




CPN INDEX INDEX DES Nos AUFLISTUNG INDICE NR. PART! INDICE No. REPUESTOS IR
DE P\ECES DER TEILE - o
CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO. CPN PAGE NO.
92530302 77 8 710 2 92687433 7 81 7 88 95220901 7 8 3 710 2
92533652 76 7 92651827 7 4 7 92687441 7 8 3 7 810 95223087 7 2 3 95358032 7 25
92549211 7 4 3 92652593 7 6 5 92687458 7 8 3 95076790 7 8 1 95223772 7 21 710 2
710 0 92652601 7 6 5 92687466 7 8 4 7 8 7 7 2 3 95365094 7 5 5
92549278 7 47 92656800 77 8 92687474 7 8 4 95077442 7 8 3 95242905 7 4 3 95391348 7 83
92549377 7 4 3 92664929 77 7 92687482 7 8 1 95081808 790 95250692 7 4 1 7 87
710 0 92680594 7 8 1 92698364 7 6 5 95081857 7 8 3 95262524 7 81 95466330 7 8 4
92549823 710 0O 92680636 7 8 4 92698372 7 6 5 ) 7 90 7 809 95466397 7 8 4
92549823 710 2 92680693 7 8 4 92701622 7 9 2 95086559 7 45 7 810 95466421 7809
92650472 710 0 92680701 78 3 92713361 7 4 3 710 2 7.9 2 7 810
710 0 92686765 7 8 3 92711331 77 7 95094314 7 83 95252599 789 95466439 789
92650480 710 0 92686773 7 81 92725571 7 4 3 95104683 7 90 7 810 7 810
710 1 92686781 7 8 1 92752161 7 6 2° 95200267 7 9 2 95303392 7 565 95470993 790
92650498 710 1 92686799 7 8 1 710 0° 95209367 7 90 95325239 7 91 95753588 7 9 2
92651157 7 5 3 92686815 7 8 1 92754316 7 8 4 95213427 76 7 95358024 7 2 1 95775037 790
‘ 7 8 9
7 810"
92757178 7 1 3"
710 1°
.95064655 790
95064697 7809
7 810
95069597 790
95076733 7 90
95066774 7 8 1
INGERSOLL-RAND

f11.3




Pages amended in this
Manual

Des modifications ont ét8
apportégs aux pages suivantes

In Diessem Handbuch
Abgednderte Seiten

Pagine modificate in questo
manuale

Las Paginas enmandadas an este
manuale son

S gt o ) il

Front Cover
Inside Cover

v gl )

-
OO OTOHEWNN= =
NORN=-WRNOIWD =20 N0

All new components introduced
from the S.NR. range on
the front of this manua! are
highlighted with a star in the
C.P.N. Index.

Couverture Intérieur
de la couverture

Rl I N R R R R

—
NON‘-JWMO’(JD-OMQ

COVNDIAUHWNAN = -

Tous les nouveaux compo-
sants provenant du S.N.R.
au d’'but de ce manuel sont
signalés par une &toile dans
1 index du CP.N.

Vordere Umschlagseite
innere Umschlagseite

710
7 1 2
7 2 0
7 21
7 30
7 4 3
7 6 6
7 68 2
7 8 3
7 7 7
7 9 2
710 0
710 2

Alle neuen Teile, die vom
S.N.R, vorne auf diesem
Handbuch hinzugefilgt,
Werden, sind durch ein
Sternchen im CP.N,
Verzeichnis hervorgehoben

Prima pagina di copertina
Seconda pagina

di copertina !
710
7 1 2
7 20
? 21
?7 3 0
7 4 3
7 8 6
7 6 2
?7 8 3
7 7 17
7 9 2
710 0
710 2

Tutti componenti
introdotti dalla S.N.R.
sulla copertina di questo
manuale seno messi,

Tapa dalantera
Tapa interior

ury

[ R I R I N I I N
COOuMOMMNBWNN=
NONNWNOWEe=0NnE

- -,

Todas Ios components
nuevas introducidos del
5.N.R, la primera parte
de este manual estén
marcadas con una est-
rella en el indice del
CP.N.

[R7Y d b G Dlaalt
Y]

JALAYI Al
FERURH]

LRI S
I P R MY
“ € 1 < 4

<t

Y
Y o

ERPURTES (TR gOR P
SN.R. I e Tagde LSS
e R W ANV

CPN. I s 3 st

f41.4

INGERSOLL-RAND




	

